v/ 74

lllustrated Parts Manual

Models
100SX
110SX

110SXJ

120SXJ

P/N
3121106

January 2, 2012

ANSI







REVISION LOG

June 1, 2000 - Original Issue Of Manual

August 2, 2000 - Revised (Manual edited to 0010569 Revision 3 Models 100SX/110SX/110SXJ & 0010570 Revision 2
Model 120SXJ)

November 9, 2000 - Revised (Manual edited to 0010569 Revision 5 Models 100SX/110SX/110SXJ & 0010570 Revision 5
Model 120SXJ)

June 18, 2001 - Revised (Manual edited to 0010569 Revision 9 Models 100SX/110SX/110SXJ & 0010570 Revision 9
Model 120SXJ)

August 22, 2002 - Revised (Manual edited to 0010569 Revision 17 Models 100SX/110SX/110SXJ & 0010570 Revision 14
Model 120SXJ)

September 30, 2003 - Revised (Manual edited to 0010569 Revision 18 Models 100SX/110SX/110SXJ & 0010570 Revision 15
Model 120SXJ)

November 15, 2006 - Revised (Manual edited to 0010569 Revision 18 Models 100SX/110SX/110SXJ & 0010570 Revision 15
Model 120SXJ)

January 2, 2012 - Revised Manual

3121106 A



REVISION LOG

3121106



TABLE OF CONTENTS

FIGURE NO. TITLE PAGE NO.
SECTION 1- FRAME. . . ... it it et nana e annnnnnsns 1-1
1-1 FRAME, VALVES AND SHIELDS INSTALLATION . . . ... .. 1-2
1-2 VALVE ASSEMBLY - HYDRO AIR . . . .o e 1-6
1-3 STEERING AND AXLES INSTALLATION. . . ..ot 1-8
1-4 TIRE AND WHEEL DRIVE INSTALLATIONS . . .. ... 1-12
1-5 DRIVE HUB ASSEMBLY . ... e 1-14
1-6 DRIVE MOTOR ASSEMBLY - REXROTH. . ... ... 1-18
1-7 JACK CYLINDER INSTALLATION . . . oo e 1-20
1-8 JACK VALVE ASSEMBLY - HYDRO AIR . . ..o 1-22
SECTION 2-TURNTABLE. ... ...t e ettt niaa e sannanneens 2-1
2-1 TURNTABLE, BOOM AND SWITCHES INSTALLATION . ... ... 2-2
2-2 VALVES INSTALLATION - TURNTABLE MOUNTED . . .. ... ... i 2-6
2-3 VALVE ASSEMBLY - HYDRO AIR . . . oo e 2-10
2-4 ROTARY COUPLING AND COLLECTOR RING ASSEMBLY AND INSTALLATION ... .2-14
2-5 SWING DRIVE AND BEARING INSTALLATION. . ... ..o 2-16
2-6 SWING MOTOR ASSEMBLY . . . ... e 2-20
2-7 SWING BRAKE ASSEMBLY . . . ..ot e 2-22
2-8 SWING HUB ASSEMBLY . . . ..o e 2-24
29 LOAD MANAGEMENT INSTALLATION . . . ..ot e 2-26
2-10 GROUND CONTROLS INSTALLATION. . . ..o 2-28
2-11  REMOTE DRIVE CONTROL BOX ASSEMBLY . ... ... 2-32
2-12  DEUTZ F4L-912 ENGINE INSTALLATION. . . .. ..o e 2-34
2-13  GENERATOR INSTALLATION- DEUTZ (OPTION) ... ..ot 2-42
2-14 FORD LRG-425EFI DUAL FUEL ENGINE INSTALLATION . .. ........ ...t 2-46
2-15 DUAL FUEL INSTALLATIONS (FORD MACHINE OPTION) . ...............o.... 2-52
2-16 GENERATOR INSTALLATION - FORD (OPTIONAL) . . ... oo 2-56
2-17  PUMP COUPLING INSTALLATION . . . ..o e 2-60
2-18  PUMP ASSEMBLY ... 2-62
2-19  PUMP ASSEMBLY - HYDRO-AIR. . .. .o e 2-66
2-20  TANKS INSTALLATION . . .o e 2-68
2-21  HOOD INSTALLATION (PRIORTO S/NB5762) .........ccoiiiiiiiiiiininn, 2-72
2-22  HOOD INSTALLATION (S/N55762 TOPRESENT). . ... .. ... 2-76
2-23  OILCOOLER INSTALLATION . . .. e 2-80
SECTION 3-BOOM. .. ...ttt it ettt a s e a et sannnnsssannnnnesns 3-1
3-1 BOOM ASSEMBLY COMPONENTS INSTALLATION . ....... ... ... .. 3-2
3-2 CHAIN ADJUSTERASSEMBLIES . . . ... ... e 3-10
3-3 JIBBOOM INSTALLATION . ..o e 3-14
3-4 EXTEND-A-REACH INSTALLATION ... .o e 3-16
3-5 BOOM LENGTH INDICATOR AND LIMIT SWITCHES INSTALLATION. .. ........... 3-20
3-6 BOOM WIPERS INSTALLATION . .. .. e 3-22
SECTION 4-PLATFORMS . ... ..ttt ta ettt nnan s nnnnneens 4-1
4-1 PLATFORM COMPONENTS INSTALLATION . .. ... e 4-2
4-2 PLATFORM SUPPORT & ROTATOR INSTALLATION (100SX/110SX) ... ........... 4-6
4-3 PLATFORM SUPPORT & ROTATOR INSTALLATION (110SXJ/120SXJ) . .. ......... 4-10
4-4 ROTATOR MOTOR ASSEMBLY . .. .. e 4-12
4-5 PLATFORM CONSOLE ASSEMBLY .. ... . e 4-14
4-6 CONTROLLER ASSEMBLY (LIFT & SWING). . .. ... ... 4-20

3121106 i



TABLE OF CONTENTS

FIGURE NO. TITLE PAGE NO.
4-7 CONTROLLER ASSEMBLY (DRIVE & STEER) . . .. ...... ... 4-22
4-8 CONTROLLER ASSEMBLY (SPEED) . . ... ... 4-26
4-9 SOFT TOUCH SYSTEM INSTALLATION. . ... ... 4-28
SECTION 5-CYLINDERS. ..... .ottt ittt a e et nnnanaasnnnnnnesns 5-1
5-1 AXLE EXTENSION CYLINDER ASSEMBLY. . ... ... 5-2
5-2 PLATFORM LEVEL CYLINDER ASSEMBLY .. ... .. . 5-4
5-3 BOOM LIFT CYLINDER ASSEMBLY . . .. .. e 5-6
5-4 EXTEND-A-REACH LEVEL CYLINDER ASSEMBLY . ...... ... ... ... . . .. 5-8
5-5 EXTEND-A-REACH LIFT CYLINDERASSEMBLY ... ... ... ... 5-10
5-6 JACK CYLINDER ASSEMBLY . . ... 5-12
5-7 MASTER CYLINDER ASSEMBLY .. .. ... e 5-14
5-8 STEER CYLINDER ASSEMBLY . . . .. ... e 5-16
5-9 TIEROD CYLINDER ASSEMBLY ... ... 5-18
5-10 TELESCOPE CYLINDER ASSEMBLY . . ... ... e 5-20
SECTION 6-HYDRAULICS. ... ..ottt s ettt aa s et na s 6-1
6-1 HYDRAULIC DIAGRAM - DRIVE (4WD /DEUTZ/FORD ENGINE) ................ 6-2
6-2 HYDRAULIC DIAGRAM - T/T&BOOM .. ... ... e 6-6
6-3 HYDRAULIC DIAGRAM - STEER. . . .. ... e 6-12
6-4 HYDRAULIC DIAGRAM - LIFTING JACKS. . . . ... e 6-14
6-5 HYDRAULIC DIAGRAM LIST . . .. e 6-16
SECTION 7 -ELECTRICAL . ... .0ttt it aa e st aaan e nnnannenns 7-1
7-1 ELECTRICAL DIAGRAM LIST . .. .. e 7-2
7-2 ELECTRICAL SCHEMATIC - 100SX/110SX ... .. ... e 7-4
7-3 ELECTRICAL SCHEMATIC - 110SXJ . . . ..o e 7-8
7-4 ELECTRICAL SCHEMATIC - 120SXJ . . . ..o e 7-12
7-5 HARNESS COMPONENTS INSTALLATION . ... ... ... . . 7-16
SECTION B -DECALS. . ...ttt ittt iia ettt asan st aanaan e nnnnnnernn 8-1
8-1 DECALS INSTALLATION - ANSI . . . ..o 8-2
8-2 DECALS INSTALLATION - ANSIEXPORT. . . ... .. 8-6
SECTION 9 - RECOMMENDED SERVICE PARTS STOCK .........ciiiiiiiinnnnn 9-1
SECTION 10-SPECIALOPTIONS . . ..... ittt aan e naann e 10-1

i 3121106



SECTION 1 FRAME

TABLE OF CONTENTS

FIGURE DESCRIPTION
1-1 FRAME, VALVES AND SHIELDS INSTALLATIONS . . .. ... ... . 1-2
1-2 VALVE ASSEMBLY - HYDRO AIR . .. ... 1-6
1-3 STEERING AND AXLES INSTALLATION. .. .. .. e 1-8
1-4 WHEEL DRIVE INSTALLATION . . . ..o e 1-12
1-5 DRIVE HUB ASSEMBLY. . . . ... e 1-14
1-6 DRIVE MOTOR ASSEMBLY - REXROTH. . ... .. ... e 1-18
1-7 JACK CYLINDER INSTALLATION . . ..o e 1-20
1-8 JACK VALVE ASSEMBLY -HYDRO AIR . .. ... 1-22

3121106

1-1

- Z0==0m®

ms>Xmn



- ZO=—=-Om®

m=sP>Xm

SECTION 1 FRAME

FIGURE 1-1. FRAME, VALVES AND SHIELDS INSTALLATION

1-2

AXLE
EXTENSION
VALVE

105

121 113A

JUNCTION
MANIFOLD

DIVIDER

EXTENSION
SELECTOR VALVE

VALVE

3121106



SECTION 1 FRAME

FIGURE 1-1. FRAME, VALVES AND SHIELDS INSTALLATION

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
FRAME, VALVES AND SHIELDS INSTALLATION Ref.
1 2360535 Frame Weldment 1
VALVES INSTALLATION - FRAME MOUNTED
0270353 (100SX/110SX) Ref. B
VALVES INSTALLATION - FRAME MOUNTED
0259923 (110SXJ/120SXJ) Ref. E
101 to 103 Not Used
104 0641418 Bolt 1/4"-20NC x 2 1/4" 4
105 0641607 Bolt 3/8"-16NC x 7/8" 4
106 0641608 Bolt 3/8"-16NC x 1" 2
107 Not Used
108 0641628 Bolt 3/8"-16NC x 3 1/2" 4
109 to 111 Not Used
112 4641154 Valve Assembly - Hydro Air Selector 1
7012943 Coil 1
7017480 Cartridge 1
7012973 Seal Kit - 7017480 Cartridge 1
113 4641041 Valve Assembly - Flow Divider (2WD) 1
113A 7022397 Cartridge, Check Valves 2
7022399 Seal Kit - 7022397 Cartridge 2
113B 7022398 Cartridge, Load Shuttle 1
7023900 Seal Kit - 7022398 Cartridge 1
113C 7022396 Cartridge, Flow Divider 1
7021625 Seal Kit - 7022396 Cartridge 1
114 4641042 Valve Assembly - Flow Divider (4WD) 1
114A 7012978 Cartridge 2
7012980 Seal Kit 2
115 4641153 Valve Assembly - Solenoid 1
7012944 Coil, Solenoid
7012941 Cartridge
7010543 Seal Kit - 7012941 Cartridge
116 4641132 Valve Assembly - Steer 1
Bosch Valv ion - Compl
1164 7017490 (Drectonal Conro) 1
7021400 Spool 1
7021401 Coail 2
7021402 Seal Kit 2
7021403 Cap, End 2
Bosch Valve Section - Complete
1168 7021407 (Directional CSontroI) comp 1
7021408 Spool 1
7021401 Coil 2
7021402 Seal Kit 2
7021403 Cap, End 2
7021409 Spring, Centering 2
116C 7021644 Cartridge, Valve 2
7021645 Seal Kit - 7021644 Cartridge
3121106 1-3

- ZO=—=-OMmM®

m=sP>Xmn



- Z0=—=-IO0Om®n

mS>Im

FIGURE 1-1. FRAME, VALVES AND SHIELDS INSTALLATION (CONTINUED)

SECTION 1 FRAME

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
Valve Assembly - Hydro Air (See Figure 1-2 for
17 4641134 Breakdown) (100SX & 110SX Only) 2
118 Not Used
119 4711400 Flatwasher 1/4” (Narrow) 7
120 Not Used
121 4751600 Flatwasher 3/8” (Wide) 10
122 to 123 Not Used
124 0641420 Bolt 1/4”-20NC x 2 1/2” 2
125 4641155 Valve, Junction Manifold 1
126 Not Used
Valve Assembly - Hydro Air (See Figure 1-2 for
127 4641165 Breakdown) (110SXJ & 120SXJ Only) 1
Valve Assembly - Hydro Air (See Figure 1-2 for
128 4641166 Breakdown) (110SXJ & 120SXJ Only) 1
FRAME SHIELDS INSTALLATION OPTIONS: Ref.
0270200 2W/D Ref. B
0259925 4W/D Ref. B
201 0641404 Bolt 1/4”-20NC x 1/2” A/R
202 0641606 Bolt 3/8”-16NC x 3/4” 8
203 3572315 Plate, Cover A/R
204 4751600 Flatwasher 3/8" 8
205 4751400 Flatwasher 1/4" A/R
206 4846247 Shield 2
0100011 Loctite #242 A/R
1-4 3121106




FIGURE 1-1. FRAME, VALVES AND SHIELDS INSTALLATION (CONTINUED)

SECTION 1 FRAME

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3121106

1-5

- ZO=—=-OMmM®

m=sP>Xmn



- Z0=—=-IO0Om®n

mS>Im

SECTION 1 FRAME

FIGURE 1-2. VALVE ASSEMBLY - HYDRO AIR

AXLE EXTENSION VALVE
100SX & 110SX
P/N 4641134

104
103

REAR AXLE EXTENSION VALVE
110SXJ & 120SX
P/N 4641165

FRONT AXLE EXTENSION VALVE
110SXJ & 120SX
P/N 4641166

1-6 3121106



SECTION 1 FRAME

FIGURE 1-2. VALVE ASSEMBLY - HYDRO AIR

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
AXLE EXTENSION VALVE ASSEMBLY - HYDRO AIR
4641134 (100SX & 110SX) Ref. A
1 7012913 Cartridge, Valve 2
7017496 Seal Kit - 7012913 Cartridge (1 Per Cartridge) 2
2 7021634 Cartridge, Valve 2
7010545 Seal Kit - 7021634 Cartridge (1 Per Cartridge) 2
3 7011336 Cartridge, Check Valve 4
4 7012995 Cartridge, Valve - Hydraforce 2
7012518 Seal Kit - 7012995 Cartridge (1 Per Cartridge) 2
7012943 Coil - 12V (1 Per Cartridge) 2
5 7021635 Cartridge, Valve - Hydraforce 1
7012942 Seal Kit - 7021635 Cartridge 1
7012943 Coil - 12V 1
FRONT AXLE EXTENSION VALVE ASSEMBLY -
4641165 | YDRO AIR (110SXJ & 120SXJ) Ref. A
101 7012913 Cartridge, Valve 2
7017496 Seal Kit - 7012913 Cartridge (1 Per Cartridge) 2
102 7021634 Cartridge, Valve 2
7010545 Seal Kit - 7021634 Cartridge (1 Per Cartridge) 2
103 7011336 Cartridge, Check Valve 2
2900770 Seal Kit - 7011336 Cartridge (1 Per Cartridge) 2
104 7012995 Cartridge, Valve - Hydraforce 2
7012518 Seal Kit - 7012995 Cartridge (1 Per Cartridge) 2
7012943 Coil - 12V (1 Per Cartridge) 2
105 7021635 Cartridge, Valve - Hydraforce 1
7012942 Seal Kit - 7021635 Cartridge 1
7023994 Coil - 12V 1
REAR AXLE EXTENSION VALVE ASSEMBLY - HYDRO
4641166 | AIR (110SXJ & 120SXJ) Ref. A
201 7012913 Cartridge, Valve 2
7017496 Seal Kit - 7012913 Cartridge (1 Per Cartridge) 2
202 7011336 Cartridge, Check Valve 2
2900770 Seal Kit - 7011336 Cartridge (1 Per Cartridge) 2
203 7012995 Cartridge, Valve - Hydraforce 2
7012518 Seal Kit - 7012995 Cartridge (1 Per Cartridge) 2
7012943 Coil - 12V (1 Per Cartridge) 2
3121106 1-7

- ZO=—=-OMmM®

m=sP>Xmn



- ZO=—=-Om®

m=sP>Xm

SECTION 1 FRAME
FIGURE 1-3. STEERING AND AXLES INSTALLATION

1-8

3121106



SECTION 1 FRAME

FIGURE 1-3. STEERING AND AXLES INSTALLATION

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
STEERING INSTALLATIONS Ref.
0259920 2Ws Ref. D
0259919 4WS Ref. F
1 Not Used
2 0641612 Bolt 3/8"-16NC x 1 1/2" 3
3 0641810 Bolt 1/2"-13NC x 1 1/4" 16
4 1683921 Cylinder, Tie-Rod (See Section 5 for Breakdown) 1
5 Steer Cylipder Assembly Options 5
(See Section 5 for Breakdown):
1683935 Steer Cylinder Assembly (2WS)
1683958 Steer Cylinder Assembly (4WS)
6 3311605 Locknut 3/8"-16NC 3
7 0641430 Bolt 1/4"-20NC x 3 3/4" 1
8 3422688 Pin (Steer Cylinder) 1
9 3422764 Pin (Steer Cylinder) 2
10 3422856 Pin, Weldment (Steer Cylinder) 1
11 Use 3422972 Kingpin (was p/n 3422849) 4
12 3841143 Keeper 3/8” 3
13 4130374 Spindle Weldment (LF, RR) A/R
14 4130375 Spindle Weldment (RF, LR) A/R
15 Washer, Thrust Options: 2
Use 4740517 Prior to S/N 67242 (was p/n 4740314 & 4740463)
4740517 S/N 67242 to Present
16 4846204 Weldment, Tie-Rod 1
17 3311405 Locknut 1/4"-20NC 1
18 3520181 Plug 2
19 Stop Options: 2
0561404 (2WS)
0561403 (4WS)
20 0641814 Bolt 1/2"-13NC x 1 3/4" 4
21 4711800 Flatwasher 1/2" (Narrow) 4
22 3313002 Nut, Jam 1 1/4”-7NC 1
0100011 Loctite #242 A/R
EXTENDABLE AXLES INSTALLATION Ref.
0259922 4WD/2WS Ref. B
0259921 4WD/4WS Ref. C
101 Not Used
102 Not Used
103 0561391 Block, Axle Stop (Side) 2
104 0561392 Block, Axle Stop (Side) 2
105 0561394 Block, Axle Stop (Top) 2
106 0561400 Block, Axle Stop (Top) 2
107 0561401 Block, Axle Stop (Bottom) 4
108 0561402 Plate, Spacer 2
109 0641408 Bolt 1/4"-20NC x 1" 8
3121106 1-9

- ZO=—=-OMmM®

m=sP>Xmn



- Z0=—=-IO0Om®n

mS>Im

SECTION 1 FRAME

FIGURE 1-3. STEERING AND AXLES INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
110 0641436 Bolt 1/4"-20NC x 4 1/2" 4
111 0641607 Bolt 3/8"-16NC x 7/8" 16
112 0641612 Bolt 3/8"-16NC x 1 1/2" 4
113 0641808 Bolt 1/2"-13NC x 1" 26
114 0641812 Bolt 1/2"-13NC x 1 1/2" 6
115 0641816 Bolt 1/2"-13NC x 2" 6
116 0641820 Bolt 1/2"-13NC x 2 1/2" 6
117 0642014 Bolt 5/8"-11NC x 1 3/4" 4
118 0642010 Bolt 5/8"-11NC x 1 1/4" 18
119 0961950 Bearing 4
120 1120465 Cap 16

Axle Extension Cylinder Assembl
121 1683920 (See Section 5 foi/ Breakdown) ’ 2
122 3310805 Locknut #8-32NC 8
123 3311405 Locknut 1/4”-20NC 12
124 3311605 Locknut 3/8"-16NC 28
125 3312002 Nut, Jam 5/8"-11NC 4
126 3312602 Nut, Jam 1"-8NC 16
127 3340888 Wear, Pad Assembly 8
128 3422689 Pin 2
129 3422818 Pin 2
130 3572340 Plate 2
131 3572346 Plate, Switch Mount 4
132 3572347 Angle, Switch Mount 4
133 3841143 Keeper, 3/8” 4
134 3900219 Set Screw 4
135 3900292 Set Screw 12
136 3930820 Bolt #8-32NC x 1 1/4” 8
137 4070772 Shim 12
138 4071001 Shim, Axle Stop 7
139 4360322 Switch, Limit 4
140 4711800 Flatwasher 1/2” (Narrow) 38
141 4751400 Flatwasher 1/4” (Wide) 8
142 4751600 Flatwasher 3/8” (Wide) 8
143 4752000 Flatwasher 5/8” (Wide) 18
144 4846176 Outer Axle Weldment A/R
145 4846177 Inner Axle Weldment A/R

Inner Axle Weldment (100SX/110SX/110SXJ
146 4846219 4WD/2WS Rear Only)( !

Outer Axle Weldment (100SX/110SX/110SXJ
147 4846220 4WD/2WS Rear Only)( !
148 4846226 Hose Carrier Weldment (LF, RR) 2
149 4846227 Hose Carrier Weldment (RF, LR) 2
150 Not Used

Connector, Strain Relief (100SX/110SX/110SXJ
151 4460428 AWD/2WS Only) ( 4
152 3951804 Set Screw, Knurled Cup Point 1/2” x 1/2” 2

0100011 Loctite #242 A/R
0100079 Sealant, Pipe A/R
1-10 3121106




FIGURE 1-3. STEERING AND AXLES INSTALLATION (CONTINUED)

SECTION 1 FRAME

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3121106

1-11

- ZO=—=-OMmM®

m=sP>Xmn



mS>3IN = ZO0=-=-I0mM®n

SECTION 1 FRAME

IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII




SECTION 1 FRAME

FIGURE 1-4. TIRE AND WHEEL DRIVE INSTALLATIONS

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
TIRE AND WHEEL DRIVE INSTALLATIONS Ref.
0259895 WHEEL DRIVE INSTALLATION Ref. B
1 Not Used
2 Not Used
3 0701617 Bolt (Metric)16mm x 45mm (12 Per Wheel) 48
4 4892000 Washer Hardened 5/8” (12 Per Wheel) 48
0100019 Loctite #271 A/R
0259878 HUB AND MOTOR ASSEMBLY Ref. C
101 2780248 Drive Hub Assembly (See Figure 1-5 for Breakdown) 4
Drive Motor Assembly
102 3160248 (See Figure 1-6 for Breakdown) 4
TIRE AND WHEEL INSTALLATIONS (FOAM-FILLED) Ref.
0259909 100SX/110SX & 110SXJ Ref. A
0259906 120SXJ Ref. A
201 Tire and Wheel Assembly (Foam-Filled) Options: 2
0259907 Right Side (100SX/110SX & 110SXJ)
0259904 Right Side (120SXJ)
202 Tire and Wheel Assembly (Foam-Filled) Options: 2
0259908 Left Side (100SX/110SX & 110SXJ)
0259905 Left Side (120SXJ)
4520215 Tire 385/65 x 22.5
4640113 Valve
Note: Assemblies may require ballast/foam fill-
ing to manufacturer’s specifications prior to
installing on a machine. Refer to Operation &
Safety or Service & Maintenance Manuals. Pur-
chase individual tire and/or rim only if able to
foam fill tire & wheel assembly, otherwise, pur-
chase complete assembly.
203 0701619 Bolt (Metric)16mm x 55mm (16 Per Wheel) 64
204 4892000 Washer Hardened 5/8” (16 Per Wheel) 64
3121106 1-13

- ZO=—=-OMmM®

m=sP>Xmn



- ZO=—=-Om®

m=sP>Xm

SECTION 1 FRAME
FIGURE 1-5. DRIVE HUB ASSEMBLY

S O < O NN O A
-

\”’/j//?%/_« /i
/- S N
L7 W//“
(fZZ%ZZZZZT}/Q%///////////m

S é=="j %:;/;\,?8

| ] :>>//””’////’

ﬁ“§ﬂ% \i\<35§§LQ;%__—~—~“’””‘g
NN at N

NG -

\ _5&_:)//5!

\+ //L__J f

NI) 3

1-14 3121106



SECTION 1 FRAME

FIGURE 1-5. DRIVE HUB ASSEMBLY

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
2780248 DRIVE HUB ASSEMBLY Ref. C
Note: Unless there is capability to torque shaft Ref.
(item 4) to 626 ft./Ibs. (850Nm) Repair beyond this
level is NOT advised.
1 Kit 1 Gear, Planet 1
2 Kit 2 Gear, Planet 1
3 7022535 Gear, Sun 1
4 Kit 3 Nut, Shaft 1
5 7021388 Pin, Planet 3
6 Not Used
7 7022537 Carrier, Planet 1
8 7022538 Cover 1
9 7024967 Button, Thrust 1
10 Kit 2 Bearing, Roller 3
11 7022541 Bearing, Roller 4
12 Kit 3 Bearing, Ball 1
13 7022543 Bolt, Hex 12
14 Kit 2 Ring, Retaining 3
15 Kit 1 Ring, Retaining 4
16 7022546 Ring, Retaining 1
17 Kit 2 Ring, Stay 3
18 Not Used
19 7024966 O-Ring 1
20 7024968 Seal, Face 1
21 7022550 Plug 2
22 Kit 4 Seal, Ring 2
23 Kit 3 Bolt 2
24 Not Available Ball 2
2510 26 Not Used
27 Not Available Bolt 2
28 7025555 Washer 2
29 Not Used
30 7022556 Gear, Ring 1
311032 Not Used
33 Kit 4 O-Ring 1
34 to 40 Not Used
4 7022559 Carrier
42 7022560
43 Kit 4 Gear, Sun 1
44 Kit 4 Shaft, Input 1
45 7011326 Pin, Planet 3
46 Not Used
47 7022564 Ring, Retaining 1
48 to 50 Not Used
51 7022567 Cover 1
52 7022568 Washer Thrust 1
53 Kit 3 Bolt 2
54 Kit 4 O-Ring 1
3121106 1-15

- ZO=—=-OMmM®

m=sP>Xmn



- Z0=—=-IO0Om®n

mS>Im

SECTION 1 FRAME

FIGURE 1-5. DRIVE HUB ASSEMBLY (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
55 Kit 4 Spring, Pressure 1
56 to 59 Not Used
60 7022572 Spindle 1
61 7022573 Piston 1
62 7022574 Coupler 1
63 7022575 Ring, Locator 1
64 7021354 Plate, Back-up 1
65 7022576 Plate, Back-up 1
66 7022577 Ring, Retaining 1
67 7022578 Ring, Retaining 1
68 7022509 Ring, Retaining 1
69 7022579 Bolt 2
70 to 71 Not Used
72 Kit 5 Disc, Brake 4
73 Kit 5 Disc, Brake 5
74 Kit 5 Spring A/R
75 Kit 6 Ring, Back-up 2
76 Kit 6 Seal 1
77 Kit 6 Ring, Back-up 2
78 Kit 6 Seal 1
79 to 84 Not Used
85 7024031 O-Ring 1
86 Not Used
87 7024032 O-Ring 1
88to 119 Not Used
120 3160248 Motor, Hydraulic 1
7024028 Kit 1 - Planet Bearing Kit (Includes Items 1, 11 & 15) 1
7024029 Kit 2 - Planet Bearing Kit 1
(Includes ltems 2, 10, 14 & 17)
7022536 Kit 3 - Bearing Kit (Includes ltems 4, 12, 23, & 53) 1
7022540 Kit 4 - Mechanical Disconnect Kit 1
(Includes ltems 13, 22, 33, 43, 44, 54 & 55)
7022580 Kit 5 - Brake Disc Kit (Includes ltems 72-74) 1
7022581 Kit 6 - Brake Seal Kit (Includes ltems 75-78) 1
7024030 Kit 7 - Planet Gear Kit 1
(Includes ltems 40, 46, 48 & 50)
1-16 3121106




SECTION 1 FRAME

FIGURE 1-5. DRIVE HUB ASSEMBLY (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3121106

1-17

- ZO=—=-OMmM®

m=sP>Xmn



9l €e

cl

9

SECTION 1 FRAME

FIGURE 1-6. DRIVE MOTOR ASSEMBLY - REXROTH

Le 9

NUWOF—-0Z2

1

€¢  ¢¢ €l L L Sl 0c

D

a-0 M3lA

a-v MdIA

% T ¢ 6t g JL 6¢ S¢ vz le 8¢

L=

3121106

1-18



SECTION 1 FRAME

FIGURE 1-6. DRIVE MOTOR ASSEMBLY - REXROTH

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
3160248 DRIVE MOTOR ASSEMBLY Ref. D
1 7012716 Rotary Group Assembly 1
2 Not Available Piston, Control 1
3 Not Available Rod, Piston 1
4 Not Used
5 Not Available Housing 1
6 Not Available Plate, Port 1
7 7024036 Plate, Swash 1
8 7024037 Driveshaft 1
9 Not Available Plug, Screw 1
10 to 11 Not Used
12 7012709 Shim 1
13 Not Available Stop Screw 1
14 Not Used
15 7024038 Bearing 1
16 7012706 Bearing 1
17 7024039 Shell, Cradle 2
18to 19 Not Used
20 Kit Seal, Shaft 1
21 Kit O-Ring 1
22 Kit O-Ring 1
23 Kit O-Ring 2
24 Kit Seal 1
25 7012715 V-Ring 1
26 Not Used
27 7024040 Screw, Socket head M12 x 60 4
28 Not Used
29 Not Available Ring, Stop 1
30 Not Available Plug 1
311032 Not Used
33 Not Available Pin, Dowel 1
34 Not Used
35 Not Available Nut M10 1
36 Not Available Nut, Cap M10 1
37 Kit Plug 1
38 7024041 Orifice 1
39 Kit O-Ring 1
7024034 Seal Kit (Includes ltems 20-24, 37 & 39) 1
3121106 1-19

- ZO=—=-OMmM®

m=sP>Xmn



- ZO=—=-Om®

m=sP>Xm

SECTION 1 FRAME

FIGURE 1-7. JACK CYLINDER INSTALLATION

1-20

3121106



SECTION 1 FRAME

FIGURE 1-7. JACK CYLINDER INSTALLATION

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
JACK CYLINDER INSTALLATIONS Ref.
0259936 ANSI Ref. D
0270268 ANSI EXPORT Ref. C
1 Not Used
2 0641812 Bolt 1/2"-13NC X 1 1/2" (4 Per Cylinder) 8
3 0641816 Bolt 1/2"-13NC x 2" (4 Per Cylinder) 8
4 0641852 Bolt 1/2" -13 NC x 6 1/2" 4
Jack Cylinder Assembl
5 1683965 (See S)c;ction 5 for Bregkdown) 2
6 Not Used
7 3311805 Locknut 1/2"-13NC (4 Per Cylinder) 12
8 3340630 Jack Pad Weldment 2
9 3535906 Plate, Mounting (1 Per Cylinder) 2
10 4711800 Flatwasher 1/2" Narrow (4 Per Cylinder) 8
11 0641609 Bolt 3/8"-16NC X 1 1/8" 4
12 1704544 Decal- Lifting Instructions (Not Shown) 1
13 4641133 Valve, Jack (See Figure 1-8 For Breakdown) 1
14 4751600 Flatwasher 3/8” (Wide) 4
15 4751800 Flatwasher 1/2” (Wide) 8
16 Not Used
17 0641404 Bolt 1/4"-20NC X 1/2" 1
18 0641412 Bolt 1/4"-20NC X 1 1/2" 1
19 Not Used
20 4751400 Flatwasher 1/4” (Wide) 2
0100011 Loctite A/R
3121106 1-21

- ZO=—=-OMmM®

m=sP>Xmn



- Z0=—=-IO0Om®n

mS>Im

SECTION 1 FRAME

FIGURE 1-8. JACK VALVE ASSEMBLY - HYDRO AIR

\ 4\

1-22

3121106



SECTION 1 FRAME

FIGURE 1-8. JACK VALVE ASSEMBLY - HYDRO AIR

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.

4641133 VALVE ASSEMBLY - HYDRO AIR Ref. A

1 7011336 Cartridge, Check Valve 2

2 7012955 Cartridge, Valve 2
7012967 Seal Kit - 7012955 Cartridge (1 Per Cartridge) 2

3 7021631 Cartridge, Valve 4
7021632 Seal Kit - 7021631 Cartridge (1 Per Cartridge) 4

4 7012995 Cartridge, Valve - Hydraforce 5
7012518 Seal Kit - 7012995 Cartridge (1 Per Cartridge) 5
7012943 Coil - 12V (1 Per Cartridge) 5

5 7021633 Orifice 4

3121106 1-23

- ZO=—=-OMmM®

m=sP>Xmn



- ZO=—=-Om®

mS>Im

SECTION 1 FRAME

FIGURE 1-8. JACK VALVE ASSEMBLY - HYDRO AIR (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

1-24

3121106



SECTION 2 TURNTABLE

TABLE OF CONTENTS

FIGURE DESCRIPTION PAGE
2-1 TURNTABLE, BOOM AND SWITCHES INSTALLATION .. ... ... ... . .. 2-2
2-2 VALVES INSTALLATION - TURNTABLE MOUNTED . ... ... ... ... 2-6
2-3 VALVE ASSEMBLY - HYDRO-AIR . . ... e 2-10
2-4 ROTARY COUPLING AND COLLECTOR RING ASSEMBLY AND INSTALLATION ......... 2-14
2-5 SWING DRIVE AND BEARING INSTALLATIONS . ...... ... ... .. 2-16
2-6 SWING MOTOR ASSEMBLY . . . ... e 2-20
2-7 SWING BRAKE ASSEMBLY . . . . ... e 2-22
2-8 SWING HUB ASSEMBLY . . .. .. e 2-24
2-9 LOAD MANAGEMENT INSTALLATION . . ... e 2-26
2-10 GROUND CONTROLS INSTALLATION . . . ..o e 2-28
2-11 REMOTE DRIVE CONTROL BOX ASSEMBLY .. ... ... e 2-32
2-12 DEUTZ F4L-912 ENGINE INSTALLATION. . . ... .. e 2-34
2-13 GENERATOR INSTALLATION - DEUTZ (OPTION) . . . .. ... e 2-42
2-14 FORD LRG - 425 EFI DUAL FUEL ENGINE INSTALLATION. .. ... ... it 2-46
2-15 DUAL FUEL INSTALLATION (FORD MACHINE OPTION). .. .. .. ..o 2-52
2-16 GENERATOR INSTALLATION - FORD (OPTION) . . .. ..ot 2-56
2-17 PUMP COUPLING INSTALLATION . ... e 2-60
2-18 PUMP ASSEMBLY - SUNSTRAND .. ... . e 2-62
2-19 PUMP ASSEMBLY - HYDRO-AIR . ... . e 2-66
2-20 TANKS INSTALLATION. . . . e 2-68
2-21 HOOD INSTALLATION (PRIOR TO S/IN55762). . .. .. .o 2-72
2-22 HOOD INSTALLATION (S/N55762 TOPRESENT) . ... .. ..o 2-76
2-23 OIL COOLER INSTALLATION . . . e 2-80

3121106 2-1

mro>»-Z23C- N Z0-=-I0mw



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE
FIGURE 2-1. TURNTABLE, BOOM AND SWITCHES INSTALLATION

LIMIT SWITCH CM\\>@/217
INSTALLATION

(RIGHT SIDE)

2.2 3121106



SECTION 2 TURNTABLE

FIGURE 2-1. TURNTABLE, BOOM AND SWITCHES INSTALLATION

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
TURNTABLE, BOOM AND SWITCHES INSTALLATION Ref.
4620078 TURNTABLE ASSEMBLY Ref. F/6
1 0252852 Boom Pivot Assembly 2
0960594 Bushing, Self-Aligning (1 Per Assembly) 2
2 0961392 Bushing, Bronze (Base Pivot) 2
BOOM AND CYLINDERS INSTALLATIONS Ref.
0259902 100SX - DOMESTIC/CSA Ref. 1
0259900 110SX - DOMESTIC Ref. 2
0259917 110SX - CSA WITH INVERTED TRACK Ref. 2
0259912 110SXJ - DOMESTIC Ref. 3
0259918 110SXJ - DOMESTIC WITH INVERTED TRACK Ref. 3
0259916 110SXJ - CSA Ref. 3
0259890 120SXJ - DOMESTIC Ref. 2
0259899 120SXJ - CSA Ref. 2
101 Boom Assembly (See Section 3 for Breakdown) 1
102 Lift CyIindgr Assembly Options: 1
(See Section 5 for Breakdown)
1682895 100SX/110SX/110SXJ/120SXJ - Standard
1682895 110SX - With Inverted Track - CSA
1682630 110SXJ - With Inverted Track - Domestic
103 Master Cy_linder Assembly Options: 1
(See Section 5 for Breakdown)
1681978 100SX/110SX - Standard
1681978 110SX - With Inverted Track - CSA
1681580 110SXJ/120SXJ - Standard
1681580 110SXJ - With Inverted Track - Domestic
104 3952014 Setscrew 5/8"-11NC x 1 3/4" 2
105 3312002 Nut, Jam 5/8"-11NC 2
106 2160002 Fitting, Grease 3
107 0681812 Bolt 1/2"-13NC 4
108 4740171 Washer, Special Hardened 4
109 Not Used
110 1120368 Cap, Boom Pivot 2
111 Not Used
112 3422151 Pin, Boom Pivot 1
113 Pin, Top Master Cylinder Options: 1
3421586 110SX - Standard
0236548 110SXJ/120SXJ - Standard
114 4740006 Washer, Special (Not Required on 100SX/110SX) 1
115 0651608 Bolt 3/8"-24NF x 1" (Not Required on 100SX/110SX) 1
116 4761600 Lockwasher 3/8" (Not Required on 100SX/110SX) 1
117 4300034 Stud (Welded on Part) A/R
118 4751600 Flatwasher 3/8" A/R
119 4761600 Lockwasher 3/8" A/R
120 3311601 Nut 3/8"-16NC A/R
3121106 2-3

mro>»-Z23C- N Z0--I0mw



Mro>=-IZI3C- N Z0—--I0mw»n

FIGURE 2-1. TURNTABLE, BOOM AND SWITCHES INSTALLATION (CONTINUED)

SECTION 2 TURNTABLE

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
121 Pin, Bottom Master Cylinder Options: 1
3422068 100SX/110SX - Standard
3420085 110SXJ/120SXJ - Standard
Pin, Cotter 3/16" x 2 1/2"
122 3450610 (Not Required on 100SX/110SX) 2
123 Pin, Bottom Lift Cylinder Options: 1
3421676 100SX/110SX/110SXJ/120SXJ - Domestic
3421676 110SX - With Inverted Track - CSA
3422149 110SXJ - Domestic With Inverted Track
3422149 110SXJ/120SXJ - CSA
124 4712200 Flatwasher 3/4" 2
125 4762200 Lockwasher 3/4" 2
126 0682213 Bolt 3/4"-10NC x 1 5/8" (Grade 8) 2
127 Pin, Top Lift Cylinder Options: 1
3421678 100SX/110SX/110SXJ - Domestic
3421678 110SX - With Inverted Track - CSA
110SXJ - Domestic With Inverted Track (Prior to S/
3421678 N 55965)
110SXJ - Domestic With Inverted Track (S/N
3422150 55965 to Present)
3421678 120SXJ - Domestic
3422150 110SXJ/120SXJ - CSA
128 4740361 Washer, Special 2
129 3900159 Screw, Countersunk 1/2"-13NC x 3/4" 4
130 0641840 Bolt 1/2"-13NC x 5" 1
131 3311805 Locknut 1/2"-13NC 1
132 2160001 Fitting, Grease - 90° 1
133 4740040 Flatwasher, Special (Not Required on 100SX/110SX) 2
0100019 Loctite #271 A/R
HORIZONTAL CUTOUT LIMIT SWITCH
0270234 INSTALLATION (RIGHT SIDE) Ref. 3
201 to 215 Not Used
216 4360301 Switch, Limit 1
217 3910812 Screw #8-32NC x 3/4" 2
0100011 Loctite #242 A/R
0239843 LUBE LINES INSTALLATION (110SX) Ref. A
0239844 LUBE LINES INSTALLATION (110SXJ/120SXJ) Ref. 3
301 2160002 Fitting, Grease 3
302 2220001 Fitting 3
303 Hose Options: 1
2750528 110SX
2751032 110SXJ/120SXJ
2-4 3121106




SECTION 2 TURNTABLE

FIGURE 2-1. TURNTABLE, BOOM AND SWITCHES INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
304 Hose Options: 1
2750529 110SX
2750528 110SXJ/120SXJ
305 2750807 Hose 1
306 2200261 Fitting, Nipple 2
307 2750527 Hose 2
308 2220063 Fitting 3
309 4300031 Stud (Welded on Part) 1
310 4761400 Lockwasher 1/4" 1
311 3311401 Nut 1/4"-20NC 1
312 1320040 Clamp, Insulated 1
3121106 2.5

mro>»-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE
FIGURE 2-2. VALVES INSTALLATION - TURNTABLE MOUNTED

2-6

3121106



SECTION 2 TURNTABLE

FIGURE 2-2. VALVES INSTALLATION - TURNTABLE MOUNTED

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
VALVES INSTALLATION - TURNTABLE MOUNTED Ref.
0270353 VALVES INSTALLATION - 100SX/110SX Ref. D
0259923 VALVES INSTALLATION - 110SXJ/120SXJ Ref. F
1 Not Used
2 0140001 Horn 1
3 0641406 Bolt 1/4"-20NC x 3/4" 1
4 Not Used
5 0641607 Bolt 3/8"-16NC x 7/8" 3
6 Not Used
7 0641616 Bolt 3/8"-16NC x 2" 4
8 Not Used
9 3311401 Nut 1/4"-20NC 3
10 3311605 Nut 3/8"-16NC 4
11 3535942 Plate, Valve Mounting 1
12to 17 Not Used
18 Valve Assembly - Hydro-Air 1
(See Figure 2-3 for Breakdown)
4641065 100SX/110SX (Prior to S/N 62271)
4641181 100SX/110SX (S/N 62271 to Present)
4641137 110SXJ/120SXJ (Prior to S/N 62270)
4641180 110SXJ/120SXJ (S/N 62270 to Present)
19 4711400 Flatwasher 1/4" (Narrow) 5
20 4711600 Flatwasher 3/8" (Narrow) 8
21 4751600 Flatwasher 3/8" (Wide) 3
22 4761400 Lockwasher 1/4" 3
23to 25 Not Used
26 4641079 Valve, Counterbalance 1
7010123 Cartridge 1
2900770 Seal Kit 1
27 to 28 Not Used
LIFT DOWN HOLDING VALVE INSTALLATION
0270397 (100SX/110SX/110SXJ WITH OUT JACKS ONLY) Ref. B
101 0641516 Bolt 5/16"-18NC x 2" 2
102 2220373 Fitting, Straight 1
103 2220582 Fitting, Straight 1
104 2220600 Fitting, Straight 2
105 2220683 Fitting, 45° 1
106 2221061 Fitting, Tee 1
107 2752435 Hose 1
108 2752498 Hose 1
109 3311505 Locknut 5/16”-18NC 2
110 4640521 Valve, Control 1
7004281 Cartridge 1
7004282 Seal Kit 1
111 4711500 Flatwasher 5/16” (Narrow) 4
3121106 2.7

mro>»-Z23C- N Z0--I0mw



Mro>=-IZI3C- N Z0—--I0mw»n

SECTION 2 TURNTABLE

FIGURE 2-2. VALVES INSTALLATION - TURNTABLE MOUNTED (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
112 4922448 Harness, Plug Assembly (Not Shown) 1
0253159 TILT INDICATOR INSTALLATION Ref. 2
201 4360362 Switch, Level Sensor - 5° 1
2.8 3121106




SECTION 2 TURNTABLE

FIGURE 2-2. VALVES INSTALLATION - TURNTABLE MOUNTED (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3121106

2-9

mro>»-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE
FIGURE 2-3. VALVE ASSEMBLY - HYDRO AIR

@19

2-10

3121106



SECTION 2 TURNTABLE

FIGURE 2-3. VALVE ASSEMBLY - HYDRO AIR

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
VALVE ASSEMBLY OPTIONS: Ref.
4641065 100SX/110SX Prior to S/N 62271 Ref. E
4641181 100SX/110SX S/N 62271 to Present Ref. B
4641137 110SXJ/120SXJ Prior to S/N 62271 Ref. B
4641180 110SXJ/120SXJ S/N 62271 to Present Ref. B
1 7017482 Cartridge, Valve 1
7012518 Seal Kit - 7017482 Cartridge 1
2 7012997 Cartridge, Flow Control (Lift Down Speed Control) 1
7010545 Seal Kit - 7012997 Cartridge 1
3 Cartridge, Needle Valve/Flow Control Options: A/R
7017483 SX Models uses Cartridge, Flow Control (Not 2
Shown - Looks Similar to ltem 4)
7012953 Seal Kit - 7017483 Cartridge 2
7021638 (SS);JOCV/I:)deIS Uses Cartridge, Needle Valve 2
7012953 Seal Kit - 7021638 Cartridge 2
4 7010542 Cartridge, Load Shuttle 4
7010543 Seal Kit - 7010542 Cartridge (1 Per Cartridge) 4
5 7012914 Cartridge, Pilot Check 2
7012918 Seal Kit - 7012914 Cartridge (1 Per Cartridge) 2
6 7017484 Cartridge, Pilot Directional 2
7012942 Seal Kit - 7017484 Cartridge (1 Per Cartridge) 2
7 Cartridge, Proportional Valve (Without Coil) A/R
(Lift, Swing, Tele, EAR & Rotate)
7017485 SX Models Cartridge (Without Coil) 3
Not Available Seal Kit - 7017485 Cartridge 3
7021636 SXJ Models Cartridge (Without Coil) 3
7017495 Seal Kit - 7021636 Cartridge 3
8 7021637 Cartridge, Relief Valve (Main Pressure Adjustment) 1
7012972 Seal Kit - 7021637 Cartridge 1
9 7017487 Cartridge, Relief Valve (Lift Down Pressure) 1
7017496 Seal Kit - 7017487 Cartridge 1
10 7017421 Cartridge, Relief Valve (Swing Pressure) 1
7012998 Seal Kit - 7017421 Cartridge 1
11 7017418 Cartridge, Relief Valve (EAR Up Pressure) 1
7012998 Seal Kit - 7017418 Cartridge 1
12 7017488 Cartridge, Relief Valve (EAR Down Pressure) 1
7012998 Seal Kit - 7017488 Cartridge 1
13 7017422 Cartridge, Relief Valve (Rotate Right, Rotate Left) 2
7012998 Seal Kit - 7017422 Cartridge 2
14 7017489 Cartridge, Relief Valve (Level Down Pressure) 1
7012998 Seal Kit - 7017489 Cartridge 1
15 7017422 Cartridge, Relief Valve (Level Up Pressure) 1
7012998 Seal Kit - 7017489 Cartridge 1
16 7012910 83::59& Solenoid Valve (Without Coil) (Main 1
2900708 Seal Kit - 7012910 Cartridge 1
17 7010635 Cartridge, Solenoid Valve (Without Coil) (Lift Down) 1
2900708 Seal Kit - 7010635 Cartridge 1
3121106 2-11

mro>»-Z23C- N Z0--I0mw



Mro>=-IZI3C- N Z0—--I0mw»n

SECTION 2 TURNTABLE

FIGURE 2-3. VALVE ASSEMBLY - HYDRO AIR (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.

18 7017452 Cartridge, Solenoid Valve (Without Coil) (Telescope) 1
7017402 Seal Kit - 7017452 Cartridge 1
7012944 Coil - 12V 2

19 Bosch Valve Section - Complete (Lift) Options: A/R
7021622 SX Models Valve Section - Complete 1
7021405 Spool (2 Per Section) 1
7021401 Coil (2 Per Section) 1
7021402 Seal Kit (2 Per Section) 1
7021406 Cap, End (2 Per Section) 1
7017491 SXJ Models Valve Section - Complete 1
7021404 Spool (2 Per Section) 1
7021401 Coil (2 Per Section) 1
7021402 Seal Kit (2 Per Section) 1
7021403 Cap, End (2 Per Section) 1
20 7017491 Bosch Valve Section - Complete (Swing) 1
7021404 Spool (2 Per Section) 1
7021401 Coil (2 Per Section) 1
7021402 Seal Kit (2 Per Section) 1
7021403 Cap, End (2 Per Section) 1
21 7017491 Bosch Valve Section - Complete (EAR) 1
7021404 Spool (2 Per Section) 1
7021401 Coil (2 Per Section) 1
7021402 Seal Kit (2 Per Section) 1
7021403 Cap, End (2 Per Section) 1
22 7017490 Bosch Valve Section - Complete (Rotate) 1
7021400 Spool (2 Per Section) 1
7021401 Coil (2 Per Section) 1
7021402 Seal Kit (2 Per Section) 1
7021403 Cap, End (2 Per Section) 1
23 7017491 Bosch Valve Section - Complete (Level) 1
7021404 Spool (2 Per Section) 1
7021401 Coil (2 Per Section) 1
7021402 Seal Kit (2 Per Section) 1
7021403 Cap, End (2 Per Section) 1
24 7012944 Coall 2
25 7012943 Coil 2
26 7017451 Coall 3
27 7017492 COrifice 1
28 7017493 COrifice 1
29 7017494 Orifice 2

30 Cartridge, Check Valve Option: A/R
Not Required SX Models 0
7021639 SXJ Models Uses Check Valve 1
2900756 Seal Kit - 7021639 Cartridge 1

31 Block, Manifold A/R
Not Required SX Models 0
Not Available SXJ Models Uses Manifold 1
7021640 Seal Kit - Manifold Mounting 1

32 7024827 Screw (SXJ Rotate Section Only) A/R

2-12 3121106




SECTION 2 TURNTABLE

FIGURE 2-3. VALVE ASSEMBLY - HYDRO AIR (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

33

7024826

Screw

A/R

3121106

2-13

mro>»-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-4. ROTARY COUPLING AND COLLECTOR RING ASSEMBLY AND
INSTALLATION

2-14 3121106



FIGURE 2-4. ROTARY COUPLING AND COLLECTOR RING ASSEMBLY AND INSTALLATION

SECTION 2 TURNTABLE

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
ROTARY COUPLING AND COLLECTOR RING
0254882 ASSEMBLY AND INSTALLATION Ref. 3
ROTARY OIL COUPLING INSTALLATIONS Ref.
1 1660213 Rotary Oil Coupling Assembly
7019610 Collar 1
Rebuilt Couplings (Was P/N 7013175)
Use 1660213EX Note: Due to complexity of repair, seal kit no longer 1
available. Use rebuilt unit as replacement.
2 3530403 Plate, Retaining 1
3 0641514 Bolt 5/16"-18NC x 1 3/4" 4
4 4761500 Lockwasher 5/16" 4
5 0641807 Bolt 1/2"-13NC x 7/8" 2
6 4761800 Lockwasher 1/2" 2
0100019 Loctite #271 A/R
0270130 COLLECTOR RING INSTALLATION Ref. 1
101 4843822 Bracket Weldment 1
102 0960224 Bushing 2
103 0641418 Bolt 1/4"-20NC x 2 1/4" 2
104 2180763 Pipe 1
105 0961531 Bushing 1
106 3760446 Collector Ring Assembly 1
107 3311801 Nut 1/2"-13NC 2
108 3420290 Pin, Drive 2
109 0231047 Guide, Drive 2
110 0234721 Cover 1
111 0721004 Screw, Machine #10-24NC x 1/2" 4
112 4761400 Lockwasher 1/4" 2
113 1320040 Clamp, Cable 2
114 3911012 Screw, Machine 2
115 4751000 Flatwasher #10 6
116 4761000 Lockwasher #10 6
117 3311001 Nut #10-24NC 6
118 4751400 Flatwasher 1/4" 2
3121106 2-15

mro>»-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE
FIGURE 2-5. SWING DRIVE AND BEARING INSTALLATION.

JA

,.';
4
i
4
)
:
o
B
¥

2-16

3121106



SECTION 2 TURNTABLE

FIGURE 2-5. SWING DRIVE AND BEARING INSTALLATION.

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
SWING DRIVE INSTALLATION OPTIONS:
0252675 Prior to S/N 64566 Ref. 5
0270327 S/N 64566 to Present Ref. 1/A
1 Swing Motor Assembly Options: 1
(See Figure 2-6 for Breakdown)
3160184 (Prior to S/N 64566)
3160276 (S/N 64566 to Present)
5 Swing Brake Assembly Options: 1
(See Figure 2-7 for Breakdown)
0920109 (Prior to S/N 64566)
0920119 (S/N 64566 to Present)
3 5780116 g;vvlvr;g Hub Assembly (See Figure 2-8 for Break- 1
4 4844109 Mounting Weldment - Swing Drive 1
5 2440058 Gear, Pinion 1
6 3533337 Plate, Retaining 1
7 Not Used
8 3900164 Screw, Countersunk 1/2"-20NF x 1" 2
9 0642216 Bolt 3/4"-10NC x 2" 8
10 Bolt/Screw Options: 2
0641810 (Bolt)1/2"-13NC x 1 1/4" (Prior to S/N 64566)
0681832 (Screw)1/2”- 13NC x 4” (S/N 64566 to Present)
11 4761800 Lockwasher 1/2" 2
Bolt, Socket Head 1/2"-13NC x 4" (Grade 8
12 3931864 (Prior to S/N 64566) ( ) 2
13 4740189 Washer, Special (Prior to S/N 64566) 2
14 Not Used
15 4740171 Washer, Special Hardened (Prior to S/N 64566) 2
16 4640741 Motor Control Valve Assembly 1
7011320 Cartridge 2
2900770 Seal Kit 2
17 0641520 Bolt 5/16"-18NC x 2 1/2" 4
18 4761500 Lockwasher 5/16" 4
19 3790155 O-Ring 1
0100019 Loctite #271 (Prior to S/N 64566) A/R
0100009 Sealant, Pipe (Prior to S/N 64566) A/R
0100011 Loctite #242 (S/N 64566 to Present) A/R
0270062 TURNTABLE BEARING INSTALLATION Ref. 3
101 0440193 Bearing 1
102 0682016 Bolt 5/8"-11NC x 3 1/4" 40
103 4892000 Washer, Special Hardened 80
104 0682024 Bolt 5/8"-11NC x 3" 40
0100019 Loctite #271 A/R
3121106 2-17

mro>»-Z23C- N Z0--I0mw



Mro>=-IZI3C- N Z0—--I0mw»n

SECTION 2 TURNTABLE

FIGURE 2-5. SWING DRIVE AND BEARING INSTALLATION. (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0239842 TURNTABLE LOCK INSTALLATION Ref. B
201 4843318 Bushing Weldment 1
202 3421565 Pin, Snap 1
203 1260017 Chain - #3 9in/23cm
204 3760170 Ring, Quick Release 2
205 3421563 Pin, Turntable Lock 1
2-18 3121106




SECTION 2 TURNTABLE

FIGURE 2-5. SWING DRIVE AND BEARING INSTALLATION. (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3121106

2-19

mro>»-Z23C- N Z0--I0mw



Mro>=-IZI3C- N Z0—--I0mw»n

SECTION 2 TURNTABLE
FIGURE 2-6. SWING MOTOR ASSEMBLY

2-20

3121106



SECTION 2 TURNTABLE

FIGURE 2-6. SWING MOTOR ASSEMBLY

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
3160184 SWING MOTOR ASSEMBLY (PRIOR TO S/N 64566) Ref. B
1 Kit Seal, Dust 1
2 Kit Ring, Back-Up 1
3 Kit Seal, Lip 1
4 7004196 Valve, Rotary 1
5 7004167 Ball, Check Valve 2
6 7004179 IGR Assembly 1
7 Kit Ring, Snap 1
8 Kit Seal, Ring 3
9 7004171 Plug, Vent (Includes O-Ring) 1
10 7010780 Bolt 8
11 Not Used
12 7010781 Shaft, Spline 1
1310 14 Not Used
15 7010782 Body/Bearing Assembly 1
16 Not Used
17 7004192 Cover/Bearing Assembly 1
18 to 20 Not Used
21 Kit Ring, Retaining 1
22 7010776 Plate, Commutator 1
2900798 Seal Kit (Includes Items 1,2,3,7,8 and 21) 1
3160276 SWING MOTOR ASSEMBLY (S/N 64566 TO PRESENT) Ref. A
101 Kit Seal, Dust 1
102 Kit Ring, Back-Up 1
103 Kit Seal, Lip 1
104 Not Used
105 7004167 Ball, Check Valve 2
106 7010791 IGR Assembly 1
107 Kit Ring, Snap 1
108 Kit Seal, Ring 3
109 7010795 Plug, Vent (Includes O-Ring) 1
110 7010792 Bolt 8
111 Not Used
112 7023432 Shaft, Spline 1
113t0 114 Not Used
115 7023443 Body/Bearing Assembly 1
116 Not Used
117 7004192 Cover/Bearing Assembly 1
118 to 120 Not Used
121 Kit Ring, Retaining 1
122 7010776 Plate, Commutator 1
2900798 Seal Kit (Includes ltems 101,102,103,107,108 and 121) 1
3121106 2-21

mro>»-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE
FIGURE 2-7. SWING BRAKE ASSEMBLY

13

2-22

3121106



SECTION 2 TURNTABLE

FIGURE 2-7. SWING BRAKE ASSEMBLY

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0920109 SWING BRAKE ASSEMBLY (PRIOR TO S/N 64566) Ref. B
1 7011720 Shaft 1
2 7018606 Guide, Spring 1
3 7007970 Spring (Red) 6
4 7018605 Housing 1
5 Kit Plate, Separator 1
6 Kit Rotor 2
7 Kit Stator 2
8 Kit Seal, Case 1
9 7018607 Bolt, Washer Head 4
10 7011719 Cover 1
11 7018609 Plug 1
12 7007987 Pin, Dowel 2
13 Kit Seal, Oll 1
14 7011716 Ring, Retaining 1
15 Kit Bearing 1
16 7007977 Ring, Retaining 1
17 Kit Ring, Back-up (Inner) 1
18 Kit Ring, Back-up (Outer) 1
19 Kit O-Ring (Outer) 1
20 Kit O-Ring (Inner) 1
21 7018603 Piston 1
22 7007934 Gasket 2
7018608 Lining Kit (Includes ltems 5,6,7,8 and 22) 1
2900766 Seal Kit (Includes items 8,13,17,18,19,20 and 22) 1
2900768 Bearing Kit (Includes ltems 8,13,14,15,16 and 22) 1
0920119 SWING BRAKE ASSEMBLY (S/N 64566 TO PRESENT) Ref. A
7018612 Kit, Repair 1
Note: Repair Kit Only Ref.
3121106 2-23

mro>»-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE
FIGURE 2-8. SWING HUB ASSEMBLY

2-24

3121106



SECTION 2 TURNTABLE

FIGURE 2-8. SWING HUB ASSEMBLY

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
2780116 SWING HUB ASSEMBLY Ref. —
Hub and Spindle Assembl
1 7001916 (See Itemsp101-1 11 for Brgakdown) 1
2 7001917 Gear, Internal 1
3 7001918 Carrier Assembly (See items 201-207 for Breakdown) 1
4 7000279 Gear, Ring 1
5 Kit O-Ring 2
6 7001920 Cover 1
7 Not Used
8 7001922 Washer, Thrust 1
9 Not Used
10 Not Used
11 Not Used
12 Not Used
13 7001921 Gear, Input 1
14 Not Used
15 7000287 Washer, Thrust 4
16 7000288 Bearing, Thrust 2
17 7001923 Bolt 8
18 7001924 Bolt, Shoulder 4
19 7001929 Lockwasher 4
20 7001926 Plug, Pipe 1
7001916 HUB AND SPINDLE ASSEMBLY Ref.
101 7001982 Shaft, Output 1
102 Kit Seal, Lip 1
103 7000272 Cup, Bearing 1
104 7000273 Cone, Bearing 1
105 7000274 Cup, Bearing 1
106 7000275 Cone, Bearing 1
107 Not Available Hub 1
108 Kit Spacer 1
109 Kit Ring, Retaining 1
110 7001928 Plug, Pipe 1
111 7001926 Plug, Pipe 2
7001918 CARRIER ASSEMBLY Ref.
201 Not Available Housing, Carrier 1
202 Kit Washer, Thrust 6
203 7001902 Bearing, Needle 84
204 Kit Spacer 3
205 7001904 Shaft, Planet 3
206 Kit Geatr, Cluster 3
207 Kit Rollpin 3
2900202 Seal Kit (Includes Items 5, 102, 108 and 109) 1
7001927 Cluster Gear Kit (Includes Items 202, 204,206 and 207) 1
3121106 2-25

mro>»-Z23C- N Z0--I0mw



SECTION 2 TURNTABLE

FIGURE 2-9. LOAD MANAGEMENT INSTALLATION

S
E
C
T

REF. TURNTABLE

o=—m——GH—GNH)
o=—m—— DN —EP)

[T

[y}

O
N
2
T
U
R
N
T
A
B
L
E

3121106

2-26



SECTION 2 TURNTABLE

FIGURE 2-9. LOAD MANAGEMENT INSTALLATION

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
0239868 LOAD MANAGEMENT INSTALLATION Ref. 7
1 4844272 Base Weldment 1
2 4160099 Spring 5
3 0630422 Bolt 1 1/4"-&NC x 14" 5
4 3313002 Nut, Jam 1 1/4"-7NC 5
5 3273001 Nut 1 1/4"-7NC (Grade 8) 5
6 4360263 Switch, Limit 1
7 4360259 Switch, Proximity 1
8 3841004 Rod, Actuator 1
9 3321501 Nut 5/16"-18 1
10 3533414 Plate, Actuator Mounting 1
11 0630510 Bolt, Leveler 1
12 3321405 Locknut 1/4"-28NF 1
13 3900104 Screw, Drilled Head #10-24NC x 2 1/4" 4
14 4920140 Lockwire 2
15 4460342 Connector, Strain Relief 2
16 3421677 Pin, Load Moment Pivot 1
17 0642252 Bolt 3/4"-10NC x 6 1/2" 1
18 3312205 Locknut 3/4"-10NC 1
19 2160002 Fitting, Grease 2
20 4220120 Stop, Turntable 2
21 4220121 Stop, Turntable A/R
22 4070729 Shim 11 GAx 1 1/2" x 4" A/R
23 4070728 Shim 16 GAx 1 1/2" x 4" A/R
24 to 27 Not Used
28 4220157 Stop, Turntable 1/2" x 1 1/2"" x 4" A/R
29 4220158 Stop, Turntable 1/4" x 1 1/2" x 4" A/R
0100019 Loctite A/R
3121106 2-27

mro>»-Z23C- N Z0--I0mw



SECTION 2 TURNTABLE

FIGURE 2-10. GROUND CONTROLS INSTALLATION

St# NYHLLY# H3ddn E
66# ¥S1

SM0078 S

86# 1S}

SM0078 §

L6#
SMJ078 € (243

Ob# NYHL 6E# HIAMO
8€# NHHL LE# HIddN YL
0z# B 61# SM00718
9€# NYHL61L# HIMO1
81# NYHL L# H3ddn VL
S)0074 81 LSHId

S
E
C
T
|
o)
N
2
T
U
R
N
T
A
B
L
E

0S# NYHL 9v# HIMO1 .V—. —. 7 \

D D D T N N N N D N N N N N D N N N }

S D B

40 D D N N N N N N D N D N 0 N N N T N T N i 1 1

(13
6C1
8cl

(414

I B - - -’

T

T I 11T

D D D D D D D B B B W

D D R B o |

I

D D N D B N D I R I B D B B B

T 1

3121106

2-28



SECTION 2 TURNTABLE

FIGURE 2-10. GROUND CONTROLS INSTALLATION

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
GROUND CONTROLS INSTALLATION - DEUTZ Ref.
GROUND CONTROL BOX INSTALLATION
0259883 (100SX/1108X) Ref. 1
0270280 GROUND CONTROL BOX INSTALLATION (110SXJ) Ref. 1
0259881 GROUND CONTROL BOX INSTALLATION (120SXJ) Ref. 1
GROUND CONTROLS INSTALLATION - FORD
GROUND CONTROL BOX INSTALLATION
0271396 (100SX/1108X) Ref. 1
0271397 GROUND CONTROL BOX INSTALLATION (110SXJ) Ref. 1
1 Ground Control Box Assembly - Deutz Options: 1
(See ltems 101-173 for Breakdown)
0861349 100SX/110SX
0861364 110SXJ
0861346 120SXJ
Ground Control Box Assembly - Ford Options:
(See Items 101-173 for Breakdown)
0861460 110SX/110SX
0861461 110SXJ
2 2600148 Hinge 1
3 1780227 Door, Ground Control 1
4 4751400 Flatwasher 1/4" 14
5 3311401 Nut 1/4"-20NC 14
6 2940042 Latch 1
7 Not Used
8 4300032 Stud (Welded on Part) 4
9 4751500 Flatwasher 5/16" 8
0100011 Loctite #242 A/R
GROUND CONTROL BOX ASSEMBLY
0861349 (100SX/110SX) - DEUTZ Ref. 1
GROUND CONTROL BOX ASSEMBLY
0861364 (110SXJ) - DEUTZ Ref. 1
GROUND CONTROL BOX ASSEMBLY
0861346 (120SXJ) - DEUTZ Ref. 1
GROUND CONTROL BOX ASSEMBLY
0861460 (100SX/110SX) - FORD Ref. 1
GROUND CONTROL BOX ASSEMBLY
0861461 (110SXJ) - FORD Ref. 1
101 3252670 Lid/Nameplate 1
102 0860562 Box 1
103 0140019 Alarm 1
104 4420037 Gasket 15 ft./4.5m
105 0610084 Card, Circuit (Engine Relay) 1
106 0610080 Card, Circuit (Select) 1
3121106 2-29

mro>»-Z23C- N Z0--I0mw



Mro>=-IZI3C- N Z0—--I0mw»n

SECTION 2 TURNTABLE

FIGURE 2-10. GROUND CONTROLS INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
107 0610130 Card, Circuit (Load Radius) 1
108 0610100 Card, Circuit (Overload) 2
109 3740070 Relay - SPDT 16
110 3740016 Relay - 3PDT 6
111 3740122 Relay - 2PDT A/R
112 3740049 Relay - 5PDT (With Skirt) 16
113 4750800 Flatwasher #8 6
114 4460301 Marker, Terminal (1-50) 1
115 3640686 Rail 1
116 4460442 Stop, Terminal 1
117 4460387 Block, Terminal 36
118 4460388 Barrier, Terminal 5
119 4460307 Sleeve, Terminal 22
120 4460441 Bar, Buss - 5 Position 2
121 4460306 Washer, Terminal 22
122 4460305 Screw, Terminal 22
123 4360216 Breaker, Circuit - 30 Amp 1
124 4360232 Breaker, Circuit - 15 Amp 1
125 4360469 Switch, Key (Master Select) 1

2860030 Key, Replacement 1
126 4460299 Stop, Terminal 1
127 2760105 Housing, Display Light 1
128 1670829 Bezel 1
129 0630518 Screw 2
130 3300408 Locknut, Plastic Inserted 2
131 4360212 Breaker, Circuit - 3 Amp 1
132 4740120 Washer, Nylon 3
133 Not Used

witch, Toggle (Extend-A-Reach, Lift, Swing, Level

134 4360314 ?elescc,)pega%d f?otate) (Lt Swing , AR
135 4760600 Lockwasher #6 24
136 4751400 Flatwasher 1/4" 8
137 3311401 Nut 1/4"-20NC 8
138 4751000 Flatwasher #10 3
139 3311001 Nut #10-24NC 3
140 4460051 Connector, Strain Relief A/R
141 3300048 Nut, Conduit 5
142 0960238 Bushing, Reducer A/R
143 4360475 Switch, Emergency Stop 1

7020175 Cap, Red 1

7020176 Contact Block 1
144 4460386 Connector, Strain Relief 2
145 3300177 Nut, Tinnerman 3
146 0750806 Screw, Self-Tapping #8 x 3/4" 3
147 0720804 Screw, Hex #8-32NC x 1/2" 6
148 4760800 Lockwasher #8 6
149 3310801 Nut #8-32NC 6
150 3910606 Screw, Hex #6-32NC x 3/8" 2
151 4460451 Strip, Terminal Marking - #98 12
152 3790012 O-Ring A/R

2-30 3121106




SECTION 2 TURNTABLE

FIGURE 2-10. GROUND CONTROLS INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
153 4460234 Clamp, Cable (Not Shown) 10
154 4460452 Strip, Terminal marking - #99 20
155 4120036 Base, Relay A/R
156 3300147 Nut, Conduit 2
157 3740124 Spring, Relay A/R
158 3910616 Screw, Hex #6-32NC x 1" 10
159 4564088 Stand-Off #6-32NC x 1/4" 22
160 3310601 Nut #6-32NC 24
161 Not Used
162 2420172 Hourmeter 1
163 3740112 Relay, Ignition 1
164 4070991 Shim .125 1
165 4070987 Shim .015 1
166 0960905 Bushing 2
167 4360476 Block, Contact 1
168 4360328 Switch, Toggle (Proximity Manual Test) 2
169 4060229 Guard, Switch 1
170 3910804 Screw #8-32NC x 1/4” 6
171 4360069 Breaker, Circuit - 10Amp 3
172 4460704 Strip, Terminal marking - #97 12
173 4460390 Buss Bar, Terminal 4
LIGHT PANEL DECAL INSTALLATIONS Ref.
0270046 100SX/110SX - ANSI Ref. 1
0259885 100SX/110SX - ANSI Export Ref. 1
0259887 110SXJ/120SXJ Ref. 1
201 Not Used
202 2920129 Bulb, Light A/R
203 Decal - Light Panel Display Options: 1
1704519 100SX/110SX - ANSI
1704518 100SX/110SX - ANSI Export
1704516 110SXJ/120SXJ
3121106 2-31

mro>»-Z23C- N Z0--I0mw



Mro>=-IZI3C- N Z0—--I0mw»n

SECTION 2 TURNTABLE
FIGURE 2-11. REMOTE DRIVE CONTROL BOX ASSEMBLY

8

PRIORTO
S/N 0300054011

12

S/N 0300054011
TO PRESENT

13

12

PRIORTO
S/N 0300054011

8

S/N 0300054011
TO PRESENT

2-32 3121106



SECTION 2 TURNTABLE

FIGURE 2-11. REMOTE DRIVE CONTROL BOX ASSEMBLY

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.

0270048 REMOTE DRIVE CONTROL BOX ASSEMBLY Ref. 2/C

1 0861354 Box, Remote 1

2 3572216 Plate, Remote Box Lid 1

3 4420037 Tape, Insulation A/R

4 1704528 Decal, Remote Box 1

5 1701775 Decal, Potentiometer 1

6 4360475 Switch, Emergency Stop 1

7 4060802 Shield, Toggle 6

8 4360314 Switch, Toggle 3

9 4360340 Switch, Potentiometer 1

10 3300352 Nut, Special 1

11 4460425 Connector, Strain 1

12 4360331 Switch, Toggle 1

13 4360345 Switch, Toggle 1

14 1060306 Cable, Control 16/16 25 ft.

15 4740120 Washer, Nylon 4

16 3300177 Nut, Tinnerman #8 4

17 0750804 Screw #8 x 1/2 Lg. 4

18 2560116 Knob, Speed Control (Black) 1

19 4711600 Flatwasher 3/8" 1
3730091 Resistor (Not Shown) 1
3990001 Diode (Not Shown) 10

3121106 2-33

mro>»-Z23C- N Z0--I0mw



SECTION 2 TURNTABLE

FIGURE 2-12. DEUTZ F4L-912 ENGINE INSTALLATION

NMOHS LON S¥ W3l

S
E
C
T
|
o)
N
2
T
U
R
N
T
A
B
L
E

3121106

a3nddns

2-34



SECTION 2 TURNTABLE

FIGURE 2-12. DEUTZ F4L-912 ENGINE INSTALLATION

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
DEUTZ F4L-912 ENGINE INSTALLATION OPTIONS: Ref.
0270272 Standard Ref. 2
0271829 W / Turntable Mounted Welder (Not Shown) Ref. 1
1 2000083 Engine - Deutz Diesel F4L-912 1
2000115 Engine - Deutz Diesel F4L-912 - Clean Burn 1
5 Pump Assembly Options: 1
(See Figure 2-18 for Breakdown)
3600260 Standard
3600333 W / Turntable Mounted Welder (Not Shown)
3 3200229 Motor Support Weldment (Front) 1
4 3200228 Motor Support Weldment (Rear) 2
5 3200133 Mount, Rubber Motor (Front) 1
6 3200183 Mount, Rubber Motor (Rear) 2
7 3200227 Plate, Engine Mounting (Front) 1
8 3200306 Plate, Engine Mounting (Rear) 1
9 Pump Assembly Options: 1
(See Figure 2-19 For Breakdown)
3600286 Standard
3600334 W / Turntable Mounted Welder (Not Shown)
10 0901829 Bracket, Filter 1
11 2120135 Filter - Charge Pump 1
2120136 Element 1
12 1060044 Cable, Battery (Starter to Ground) 1
13 0641812 Bolt 1/2"-13NC x 1 1/2" 2
14 4761800 Lockwasher 1/2" 2
15 0250069 Fuel Shutdown Kit (Includes Mounting Hardware) 1
16 0642032 Bolt 5/8"-11NC x 4" 3
17 3312005 Locknut 5/8"-11NC 3
18 4740242 Flatwasher, Special 3
19 0701427 Bolt, Metric 14mm x 100mm 4
20 4740191 Lockwasher, Metric 14.2mm 4
21 0701215 Bolt, Metric 12mm x 35mm 8
22 4832100 Lockwasher 12mm 8
23 4891600 Flatwasher 3/8" 2
24 0641620 Bolt 3/8"-16NC x 1 1/4" 2
25 0100011 Loctite #242 (Not Shown) A/R
26 0701015 Bolt, Metric 10mm x 35mm 2
27 4831700 Lockwasher 6mm 1
28 3311401 Nut 1/4"-20NC 3
29 0641405 Bolt 1/4"-20NC x 5/8" 4
30 4761400 Lockwasher #1/4" 4
31 Not Used
32 0700617 Bolt, Metric 6mm x 45mm 5
Electrical Panel Assembl
33 0237627 (See ltems 201-211 for (éreakdown) 1
Throttle Cable Installation
34 0237635 (See ltems 301-315 for Breakdown) 1
35 4640742 Valve, Qil Drain 1
36 2720042 Hose, Heater 6 in./15cm
3121106 2-35

mro>»-Z23C- N Z0--I0mw



Mro>=-IZI3C- N Z0—--I0mw»n

SECTION 2 TURNTABLE

FIGURE 2-12. DEUTZ F4L-912 ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
37 4832000 Lockwasher, Metric 10mm 2
38 3290607 Locknut, Metric 6mm 4
39 1320222 Clamp (Not Shown) 3
40 4360490 Switch, Oil Pressure 1
41 4811700 Flatwasher 6mm 9
42 4843384 Air Intake Weldment 1
43 4565269 Adapter, Exhaust 1
44 4751700 Flatwasher 7/16” 1
45 0700810 Bolt, Metric 8-1.25mm x 20mm 1
46 Coupling Installations (See Figure 2-17 for Break- 1

down)

47 4844238 Tube Weldment 1
48 1670627 Cover, Base Plate 1
49 1340020 Air Cleaner Assembly 1

7004214 Element 1
50 0340002 Band, Mounting 2
51 0080046 Elbow 1
52 0080039 Elbow 2
53 4565655 Tube 1
54 2720224 Hose 2 3/4" ID x 3" Lg. 1
55 1320058 Clamp 8
56 4300031 Stud (Welded on Part) 8
57 4761400 Lockwasher 1/4" 6
58 3311401 Nut 1/4"-20NC 12
59 0400020 Battery (Large) 1
60 0236768 Rod, Tie-Down 4
61 0361027 Bar, Hold-Down 1
62 3980006 Seat, Battery 1
63 0400003 Battery (Small) 1
64 0400002 Hold-Down 1

2910479 Clips 4
65 3980003 Seat, Battery 1
66 4751400 Flatwasher 1/4" 23
67 3300029 Wingnut 1/4"-20NC 4
68 1060031 Cable, Battery (Large Battery to Ground) 1
69 1060109 Cable, Battery (Large Battery to Starter) 1
70 1060149 Cable, Battery (Starter to Aux. Relay) 1
71 1060132 Cable, Battery (Aux. Relay to Aux. Pump) 1
72 4300034 Stud (Welded on Part) 3
73 4921139 Cable, Battery (Positive to Positive - Batteries) 1

3990048 Diode (Soldered to Cable) 1
74 0642022 Bolt 5/8"-11NC x 2 3/4" 2
75 4752000 Flatwasher 5/8" 2
76 4762000 Lockwasher 5/8" 2
77 3312001 Nut 5/8"-11NC 2
78 0641622 Bolt 3/8"-16NC x 2 3/4" 2
79 4751600 Flatwasher 3/8" 3
80 4761600 Lockwasher 3/8" 11
81 3311601 Nut 3/8"-16NC 5

2-36 3121106




SECTION 2 TURNTABLE

FIGURE 2-12. DEUTZ F4L-912 ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
82 Auxiliary Pump Assembly Options: 1
Auxiliary Pump Assembly (See Items 501-503 for
Use 3600468 Breakdgwn) (vSas p/n 36%(5208) 1

3600468 gtjé({ijllli;ré/ml?nl;mp Assembly (See ltems 551-553 for

83 0641620 Bolt 3/8"-16NC x 2 1/2" 2

84 2720271 Fuel Line (Return) 8 ft./2.4m

85 2750532 Fuel Line (Supply) 10 ft./3m

86 2220063 Fitting, 90° 2

87 2220720 Fitting, Barbed 2

88 0641414 Bolt 1/4"-20NC x 1 3/4" 13

89 1320022 Clamp 4

90 0253194 Air Inlet Box Assembly 1

91 4280002 Neoprene 1/8" x 2" 30 in./76cm

92 1320059 Clamp 1

93 2180536 Fitting, Coupling 1

94 3311405 Locknut 1/4"-20NC 13

95 1060031 Cable, Battery (Small Battery to Ground) 1

96 4751500 Flatwasher 5/16" 2

97 4740362 Washer, Fender 6

98 4761500 Lockwasher 5/16" 2

99 3535949 Plate, Hose Cover 1

100 0362101 Bar, Spacer 1

101 3536008 Plate, Shield 1

102 1320021 Clamp, Muffler 1

103 4831900 Flatwasher 8mm 1

104 3790152 “O” Ring 1

105 1701505 Decal, Fuel (Not Shown) 1
0237627 ELECTRICAL PANEL ASSEMBLY Ref. 7

201 3740059 Relay 1

202 3321001 Nut #10-32NF 3

203 3310801 Nut #8-32NC 1

204 3530425 Plate, Mounting 1

205 3740080 Relay 1

206 3740067 Relay 2

207 3300220 Nut, Special 6

208 0641405 Bolt 1/4"-20NC x 5/8" 7

209 4791400 Starwasher 1/4" 7

210 3311401 Nut 1/4"-20NC 7

211 4711400 Flatwasher 1/4" 6
0237635 THROTTLE CABLE INSTALLATION Ref. 4

301 0060023 Actuator 1
7008804 Bellows, Rubber 1
7008829 Board, Circuit 1
7008821 Motor, Drive 1
7008828 Cable, Throttle 1

3121106 2-37

mro>»-Z23C- N Z0--I0mw



Mro>=-IZI3C- N Z0—--I0mw»n

SECTION 2 TURNTABLE

FIGURE 2-12. DEUTZ F4L-912 ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
302 0901389 Bracket, Throttle Cable 1
303 4460302 Stop, Terminal 1
304 3450203 Pin, Cotter 1/16" x 3/4" 1
305 4711400 Flatwasher 1/4" Narrow 1
306 0641409 Bolt 1/4"-20NC x 1 1/8" 2
307 4751400 Flatwasher 1/4" 2
308 0630400 Bolt, Metric 8mm - 1.25 x 90mm 2
309 4831900 Lockwasher 8mm 2
310 3290801 Nut, Metric 8mm - 1.25 2
311 1320041 Clamp 1
312 4761400 Lockwasher 1/4" 3
313 4751600 Flatwasher 3/8" 2
314 0641406 Bolt 1/4"-20NC x 3/4" 1
315 3311401 Nut 1/4"-20NC 1
0270271 EXHAUST INSTALLATION Ref. 1
401 4751400 Flatwasher 1/4" 4
402 3220082 Muffler 1
403 0340041 Band, Mounting 1
404 0901849 Bracket, Exhaust Mounting 1
405 0641408 Bolt 1/4"-20NC x 1" 2
406 3311405 Locknut 1/4"-20NC 2
407 0641408 Bolt 1/4"-20NC x 1" 4
408 4751400 Flatwasher 1/4" 4
409 3311405 Locknut 1/4"-20NC 4
410 1120423 Cap, Rain 1
411 4844235 Stack, Exhaust 1
412 4565751 Tube, Exhaust 1
413 1320011 Clamp, Muffler 2
3600208 AUXILIARY PUMP ASSEMBLY Ref. A
501 7013711 Coupling 1
502 7013710 Motor 12VDC 1
7013753 Brush Kit 1
503 7013712 Pump 1
3600468 AUXILIARY PUMP ASSEMBLY Ref. A
551 7011016 Coupling 1
552 7011003 Motor 12VDC 1
553 70001108 Replacement Pump Kit (Includes all Items Below) 1
7012576 Bracket, Mounting
7011044 Gasket, Mounting
7011016 Coupling
70000969 Seal, Shaft
Use ltem 553 Stator
70001079 Cap Assembly
2-38 3121106




SECTION 2 TURNTABLE

FIGURE 2-12. DEUTZ F4L-912 ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
70001076 Spring
70001081 Ball
70001080 Seat
7011024 Seal
7011048 Washer
7011043 Screw
70000970 Ring, Retaining
70000971 Gear
70001112 Shaft, Idler
70001065 Pin, Drive
70000976 Bearing, Needle
7010911 Pin, Dowel
70001085 Gasket
Use Item 553 Housing, Gear
Not Available Label
70001106 Screw
70001107 Shaft, Drive
Use Item 200B Plug
0270293 ENGINE DISTRESS INSTALLATION Ref. 1/A
Switch, Temp Head (Not Shown
601 4360179 (Located Unzer Top (Engine Cov)er) 1
602 to 604 Not Required
0270834 LOW OIL PRESSURE SHUTDOWN INSTALLATION Ref. 1
701 Not Used
702 3740080 Relay 1
ENGINE COMPONENTS Ref.
7000663 Alternator (Bosch) 1
7000872 Alternator (Delco-Remy) 1
7000661 Starter 1
7000700 Manifold, Exhaust 1
7000697 Belt, Blower 1
7000698 Belt, Alternator 1
7000699 Gasket, Doughnut Exhaust 1
7026125 Counter/Exhaust Flange (3 Hole) 1
7014686 Engine Kit (includes 12 each of 3 Different Fuel Line
Washers, 1 each of Oil Plug Washer, Oil Filter and
Fuel Filter)
Use 7029274 Filter, Fuel (was p/n 7000649) 1
Use 7029276 Filter, Qil (was p/n 7000648) 1
7014503 Filter, Qil (Case of 12) 1
70002252 Ring, Head Fire 4
70002253 Gasket Set (Complete Engine) 1
70002254 Kit, Piston/Cylinder 4
70002258 Bolt, Cylinder Head 4
3121106 2-39

mro>»-Z23C- N Z0--I0mw



Mro>=-IZI3C- N Z0—--I0mw»n

SECTION 2 TURNTABLE

FIGURE 2-12. DEUTZ F4L-912 ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
70002259 Washer, Cylinder Head Bolt 4
70001361 Pump, Fuel Injection 4
70001927 Manifold, Exhaust 1
70001928 Gasket, Exhaust Manifold 4
7016330 Switch, Oil Pressure 1
7019607 Solenoid, Fuel Shutdown 1
7016364 Pump, Fuel Lift 2
7020208 Gear, Ring 1
7020400 Washer/Fuel Line 1
7020401 Washer 1
7020402 Washer/Fuel Line 1
7020403 Washer/Fuel Line 1
7020405 Washer/Oil Plug 1
7020407 Gasket, Lift Pump 1
7020409 Dipstick 1

Use 7000663 Alternator (was p/n 7020410) 1
7020413 Starter 1
7020420 Starter, Remanufactured 1
7020421 Nozzle, Injector 1
7020422 Injector 1
7020423 Gasket, Injector Tip 1
7020432 Kit, Lift Pump Repair 1
7020433 Gasket 1
7020498 Fan 1
7026125 Flange, Exhaust 1
7026173 Switch, Broken Belt 1
7027250 Spring, Tension (Actuator) 1

2-40 3121106




SECTION 2 TURNTABLE

FIGURE 2-12. DEUTZ F4L-912 ENGINE INSTALLATION (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3121106

2-41

mro>»-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE
FIGURE 2-13. GENERATOR INSTALLATION- DEUTZ (OPTION)

i 15 TO MAIN
/ 4 TERMINAL
@ o BOX

oo | -
s

RELAY
MOUNT
BRACKET

REF.

2-42 3121106



SECTION 2 TURNTABLE

FIGURE 2-13. GENERATOR INSTALLATION- DEUTZ (OPTION)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0270345 GENERATOR INSTALLATION - DEUTZ Ref. 2/C
1 3580109 Pulley 1
2 2460011 Generator and Control Box Assembly 1
7012558 Generator 1
Note: Replacement 110V Control Box comes
with 2 std Receptacles p/n 4460190. Optional
Industrial Twist Lock Receptacles p/n 4460027
must be ordered separately.
7020109 Holder, Brush 4
7020108 Brush 4
7012513 Cap, Brush Holder 4
7026199 Armature with Slip Rings 1
7020193 Harness, Generator 1
7012514 Fan 1
7020110 End Bell, Front 1
7020111 End Bell, Rear 1
7020190 Bearing 2
7003657 Box, Control 1
4360542 Breaker, Circuit 1
4460190 Receptacle, Double (110V Box) 2
2920162 Lamp 1
7020191 Switch, Toggle 1
7010699 Voltmeter 1
3 4843133 Bracket, Generator Mounting (Note: When Replacing, 1
Use Item 9 - 7/16” Bolt Option)
4 4340511 Support, Adjustment 1
5 0480050 V-Belt 1
6 0700821 Bolt, Metric 8m x 65mm 4
7 4761500 Lockwasher 5/16" 4
8 0100011 Loctite #242 (Not Shown) A/R
9 Bolt Options: 2
0681612 3/8"-16NC x 1 1/2" (Grade 8)(Prior to S/N 67704)
0641718 7/16”-14NC x 2 1/2" (Grade 5)(S/N 67704 to Present)
10 Flatwasher Options: 4
4751600 3/8" (Prior to S/N 67704)
4711700 7/16” (S/N 67704 to Present)
11 2860012 Key, Woodruff 1
12 0641508 Bolt 5/16"-18NC x 1" 2
13 4751500 Flatwasher 5/16" 2
14 3740049 Relay (Not Shown Located at Ground Control) 2
15 4460023 Connector 1
16 4751400 Flatwasher 1/4" (Not Shown Located at Grd Control) 2
17 3520028 Plug 1
18 0721006 Bolt #10-24NC x 3/4" 3
19 3311005 Locknut #10-24NC 3
20 4751000 Flatwasher #10 5
21 4360336 Switch, Toggle (Not Shown Located at Platform) 1
22 4740397 Bushing (Not Shown Located at Platform) 1
23 4060802 Switch, Guard (Not Shown Located at Platform) 1
3121106 2-43

mro>»-Z23C- N Z0--I0mw



Mro>=-IZI3C- N Z0—--I0mw»n

SECTION 2 TURNTABLE

FIGURE 2-13. GENERATOR INSTALLATION- DEUTZ (OPTION) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
24 2820031 Heat Shrink (Not Shown Located at Platform) A/R
25 3251102 Decal - Gen. On/Off (Not Shown Located at Platform) 1
26 3311405 Locknut 1/4"-20NC (Not Shown Located at Grd Control) 2
27 4922423 Harness
4460741 Terminal, Plug 2
4460420 Terminal 8
28 0641404 Bolt 1/4"-20NC x 1/2” (Not Shown Located at Ground o
Control)
29 4460027 Receptacle 1
30 to 31 Not Used
32 3990010 Diode - 6Amp (Not Shown) 1
33 Not Used
34 4921938 Harness On/Off (Not Shown Located at Platform) 1
4460424 Terminal Housing, Female 1
4460320 Terminal Housing, Male 1
4460268 Socket, Female 2
4460267 Pin, Male 2
35 4360294 Breaker, Circuit - 30Amp 1
2-44 3121106




SECTION 2 TURNTABLE

FIGURE 2-13. GENERATOR INSTALLATION- DEUTZ (OPTION) (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3121106

2-45

mro>»-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE
FIGURE 2-14. FORD LRG-425EFI DUAL FUEL ENGINE INSTALLATION

TO FUEL
PUMP

—147 \
o127 17

215jgé 8

218" g 201

s

127 A8 4

126 N

RETURN 107

TO TANK 154\7‘@ 217

-

106 9

&—127

AUX. PWR.
PUMP

~.

\% 107

2-46 3121106



SECTION 2 TURNTABLE

FIGURE 2-14. FORD LRG-425EFI DUAL FUEL ENGINE INSTALLATION

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
ENGINE ASSEMBLIES Ref.
0271334 Dual Fuel Ref. 1
1 2000166 Engine - Ford LRG - 425 1
Piston Pump Assembl
2 3600260 (See Figurep2-18 for BXeakdown) 1
Gear Pump Assembl
3 3600286 (See Figurz 2-19 for éreakdown) 1
4 3539972 Plate, Engine Mount (Front) 1
5 4566605 Tube, Spacer 1
6 4640989 Valve, Qil Drain 1
7 2750532 Hose 5ft/15.2cm
8 1320022 Clamp, Hose 1
9 3571498 Plate, Module Mounting 1
10 3790152 O-Ring 1
11 0902539 Bracket, Fuel Filter / Pressure Regulator 1
12 1320019 Clamp, Muffler 1
13 0701022 Bolt, Metric 10mm-1.5 x 70mm 2
14 0701014 Bolt, Metric 10mm-1.5 x 30mm 2
15 0700810 Bolt, Metric 8mm-1.25 x 20mm 3
16 0641812 Bolt 1/2” - 13NC x 1 1/2” 4
17 0721014 Screw 10-24 x 1 3/4” 2
18 0721006 Screw 10-24 x 3/4” 3
19 4891600 Washer, Hardened 3/8” 2
20 4751500 Flatwasher 5/16” 2
21 4751000 Flatwasher #10 2
22 4761500 Lockwasher 5/16” 2
23 3311005 Locknut # 10-24 5
24 0100011 Loctite #242 (Not Shown) A/R
25 0100020 Loctite #56747 (Not Shown) A/R
26 0641620 Bolt 3/8” - 16NC x 1 1/4” 2
ENGINE INSTALLATIONS Ref.
0271335 Dual Fuel Ref. 1
101 Not Used
102 4846412 Radiator Mounting Plate 1
103 1340060 Air Cleaner 1
104 0340041 Band, Air Cleaner 2
105 0641406 Bolt 1/4” -20NC 3/4” 8
106 4751400 Flatwasher 1/4” 22
107 3311405 Locknut 1/4” x 20NC 18
108 0080201 Elbow 90° Reducing 1
109 1320016 Clamp, Worm Gear 4
110 4846415 Weldment, Air Intake Tube 1
111 4360392 Restriction Indicator Switch 1
112 2180798 Restriction Indicator Fitting 1
113 2180467 Fitting, 90° 1/4” NPT - 3/8” Hose Barb 1
114 0100020 Loctite #56747 (Not Shown) A/R
3121106 2-47

mro>»-Z23C- N Z0--I0mw



Mro>=-IZI3C- N Z0—--I0mw»n

SECTION 2 TURNTABLE

FIGURE 2-14. FORD LRG-425EFI DUAL FUEL ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
115 3620040 Radiator 1
7019656 Radiator Cap 1
116 0641608 Bolt 3/8”-16NC x 1” 19
117 4751600 Flatwasher 3/8” 64
118 3311605 Nut, Centerlock 3/8” - 16NC 32
119 0080214 Fan Spacer Adapter 1
120 2060025 Fan Suction 1
121 0700819 Bolt, Metric 8mm x 1.25 x 55mm 4
122 4831900 Lockwasher, Metric 8mm 4
123 0100011 Loctite #242 (Not Shown) A/R
124 1703162 Decal, Fan Blade 1
125 1580011 Tank, Coolant Recovery 1
126 2720058 Hose, Coolant Recovery 12ft/3.7m
127 1320022 Clamp 9
128 2720435 Lower Radiator Hose (Not Shown) 1
129 2720436 Upper Radiator Hose 1
130 1320012 Clamp, Radiator Hose 4
131 0641616 Bolt 3/8” -16NC x 2” 16
132 0642018 Bolt 5/8” - 11NC x 2 1/4” 2
133 4752000 Flatwasher 5/8” 4
134 3312005 Locknut, 5/8” x 11NC 2
135 3572978 Plate, Engine Mount (Front) 1
136 3570133 Plate, Engine Mount (Rear) 1
137 3200362 Rubber Mount 4
138 0641828 Bolt 1/2” - 13NC x 3 1/2” 4
139 3311805 Nut 1/2” x 13NC 4
140 4740274 Flatwasher, Snubbing 4
141 1600298 Controller, ECM 1
142 4568158 Standoff, 1/4” - 2” ECM 4
143 0641424 Bolt 1/4” -20NC x 3” 4
144 3600208 Pump, Auxiliary 1
145 0641612 Bolt 3/8” - 16NC x 1 1/2” 2
146 4791600 Starwasher 3/8” 3
147 2720472 Hose, Fuel 1
148 2220805 Fitting, 90° 1/8” NPT x 5/16 Hose Barb 1
149 4641022 Valve Needle 1
150 4568119 Tube, Fuel 1
151 0100062 Retaining Compound (Not Shown) 4
152 4568259 Tube, Fuel 1
153 2200221 Plug, Pipe (Not Shown) 1
154 0641416 Bolt 1/4” - 20 x 2” 3
155 4567879 Tube, Exhaust 1
156 0701012 Bolt, Metric 10mm x 1.5 x 25mm 4
157 4832000 Lockwasher, Metric 10mm 4
158 4568258 Pipe, Exhaust 1
159 1320019 Clamp, Exhaust 1
160 3740080 Relay, Bosch 1
161 3530425 Plate, Mounting 1
162 3740067 Relay, Auxiliary Power 1
2-48 3121106




SECTION 2 TURNTABLE

FIGURE 2-14. FORD LRG-425EFI DUAL FUEL ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
163 4060804 Shield, Flexible Trim 3/16” 3ft/.9m
164 0271414 Dual Fuel Switch (Not Shown) (See Section 4) 1
165 3572985 Plate, ECM Mounting 1
166 1701543 Decal, LPG (Not Shown) 2
167 1700818 Decal, Liquid Withdrawal System (Not Shown) 2
168 0902572 Bracket, LP Regulator Mounting 1
169 2720170 Hose, 5/16 x 82” (Not Shown) 1
170 2220290 Fitting, Tee 1
171 2180389 Fitting, Relief 1
172 2180387 Fitting, LPG Tank 1
173 0400020 Battery 1
174 0400003 Battery 1
175 3980003 Masonite, 1/4” x 7 x 10” 1
176 3980006 Masonite, 1/4” x 8 x 20” 1
177 0236768 Tie Down Rod 4
178 0400002 Tie Down 1
179 0361027 Tie Down Strap 1
180 3300029 Wing Nut 3/8” - 16NC 4
181 4761600 Lockwasher 3/8” 5
182 4921139 Assembly - Battery Terminal 1
183 1060031 Battery Cable 2
184 4920967 Harness, Ground 1
185 1060109 Battery Cable 1
186 1060129 Battery Cable 1
187 1060132 Battery Cable 1
188 4300034 Weld Stud, 3/8” x 16NC x 1” 3
189 3311601 Nut, 3/8 - 16NC 3
190 4751700 Flatwasher 7/16” 2
191 1701542 Decal, Gasoline (Not Shown) 1
192 4300068 Weld Stud, 1/4 - 20NC x 3/4” 3
193 2180418 Fitting, 1/4” Pipe - 3/8 Tube, 45° Flare 1
194 0901829 Bracket, Filter 1
195 2120135 Filter 1
196 0641405 Bolt 1/4” - 20NC x 5/8” 4
197 4761400 Lockwasher 1/4” 4
198 1060044 Cable 1
199 3573055 Plate, Fuel Valve Guard 1

ENGINE COMPONENTS Ref.

201 Use 3600377 Fuel Pump & Isolator Assembly (was p/n 7022133) 1

7022134 Harness, Fuel Pump Wiring 1
202 Use 91083218 Filter, Fuel (was p/n 7022135) 1
203 7019986 Starter (Not Shown) 1
204 7019977 Alternator 1
205 7022136 Actuator, Throttle 1
206 7019996 Sensor, Air Temperature 1
207 Use 7023663 Harness, Engine Control Processor (was p/n 1

7022137)
208 7022139 Sensor, MAP 1
3121106 2-49

mro>»-Z23C- N Z0--I0mw



Mro>=-IZI3C- N Z0—--I0mw»n

SECTION 2 TURNTABLE

FIGURE 2-14. FORD LRG-425EFI DUAL FUEL ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
209 7019994 Sensor, EGR 1
210 2420187 Dipstick 1

4564281 Tube, Dipstick 1
211 2720341 Horn, Rubber Air 1
212 7022142 Switch, Qil Pressure (Black) 1
213 Use 7021868 Filter, Oil (was p/n 7022147) 1
214 7016662 Coupling, Pump 1
215 7019993 Pressure Regulator & Filter Assembly 1
216 Not Used
217 7022158 Connector 3
218 7022159 Connector 2
219 7022160 Connector 1
220 7022161 Tube, Supply A/R
221 7022162 Clamp 2
222 3124114 EFI System Diagnostic Service Manual (Not Shown) 1
223 7023637 Switch, Oil Shutdown (White) 1
224 7022178 Sensor, Crank Shaft 1
225 7020120 Housing, Bell 1
226 70002567 Tensioner, Timing Belt 1
227 Gasket Options: (Not Shown) A/R
Use 7025124 Kit, Gasket Upper (was p/n 7022148) 1
7022149 Kit, Gasket Lower 1
7025134 Gasket, Water Outlet 1
7022143 Gasket, Exhaust (Manifold to Cylinder Head) 1
7022144 Gasket, Upper Manifold Throttle
228 7022150 Belt, Timing 1
229 7022151 Cap, Oil Filler 1
230 7022152 Injector, Fuel 4
231 7022153 Water Pump Assembly 1
7022154 Gasket, Water Pump 1
232 7022155 Sensor, Water Temperature 1
233 7022156 Thermostat, Assy 1
234 7019930 Coil, Ignition
7022157 Wire Set, Spark Plug (Not Shown) 1
Use 7019932 Spark Plug (Not Shown) (was p/n 7012595) 4
235 7019925 PCV Valve (Not Shown) 1
236 7023613 Relay 3
237 7022179 Sensor, Camshaft (Not Shown) 1
238 7019976 Flywheel Assembly (Not Shown) 1
7022180 Gear, Ring (Not Shown) 1
239 7022164 Switch, High Coolant Temperature (Not Shown) 1
240 7023644 Hose, Water Pump (By-Pass) (Not Shown) 1
241 7027402 Belt, Drive (was p/n 7019979) 1
70002567 Tensioner, Belt 1
242 70002307 Gasket, Exhaust (Manifold to Pipe) 1
2-50 3121106




SECTION 2 TURNTABLE

FIGURE 2-14. FORD LRG-425EFI DUAL FUEL ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
MUFFLER INSTALLATIONS Ref.
0258390 Standard Spark Arresting Ref.
0258391 Optional Catalytic Ref.
301 Muffler Options: 1
3220113 Standard Spark Arresting
3220114 Optional Catalytic
302 0340046 Band 2
303 0902309 Bracket, Muffler 1
304 0641508 Bolt 5/16”-18NC x 1” 4
305 4711500 Flatwasher 5/16” Narrow 8
306 3311505 Locknut 5/16”-18NC 4
307 4567073 Tube, Exhaust 1
308 4100025 Sleeve, Fiberglass 21in/53cm
309 4920385 Wire, Mechanics 16in/41cm
310 4846434 Weldment, Exhaust Tube 1
3121106 2-51

mro>»-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE
FIGURE 2-15. DUAL FUEL INSTALLATIONS (FORD MACHINE OPTION)

AN
S N
\\\ ;
~,

DUAL FUEL
ENGINE
COMPONENTS.

2-52

3121106



SECTION 2 TURNTABLE

FIGURE 2-15. DUAL FUEL INSTALLATIONS (FORD MACHINE OPTION)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
2000166 DUAL FUEL ENGINE COMPONENTS Ref. C
Not Available - Dual Fuel Conversion Kit (Note: Includes hose, fittings, 1
See Your Ford clamps and items indented below. For replacement
Dealer hose, fittings and clamps supply locally.)
1 7022165 Mixer 1
7022171 Repair Kit - 7022165 Mixer 1
7023645 Gasket, Mixer 1
2 Not Used
3 7022167 Convertor 1
7022170 Repair Kit - 7022167 Convertor 1
4 Use 7023680 Filter, LP Shut-Off (was p/n 7022169) 1
5 7022168 Valve, Solenoid 1
6 4360188 Switch, Vacuum 1
7 7023603 Adaptor 1
8 7022166 Adaptor 1
0271405 LP TANK AND BRACKETS INSTALLATION - FRAME Ref. 1
MOUNTED
100 Tank, LP Options: 1
4400275 Aluminum
4400420 Steel
101 1320023 Clamp, LP Tank 1
102 0900935 Bracket, LP Tank 1
1083 4300030 Weld Stud 3/8” 4
104 4751600 Flat Washer 3/8” 4
105 4761600 Lock Washer 3/8” 4
106 3311601 Nut 3/8/13NC 4
107 2720144 Hose 1
108 2221019 Fitting, Reducer 1
109 2180125 Fitting, 90° 1
110 2220261 Fitting, Nipple 1
111 2180389 Valve, Relief 1
112 2220648 Fitting, 90° 1
113 2180387 Fitting, LP 1
114 2180418 Fitting, Straight 2
115 2221018 Fitting, Nipple 1
116 2221024 Fitting, Union 1
117 2220005 Fitting, Reducer 1
118 2220082 Fitting 1
119 2720392 Hose 1
0271405 LP TANK AND BRACKETS INSTALLATION - Ref. 1
TURNTABLE MOUNTED
200 Tank, LP Options: 1
4400275 Aluminum
4400420 Steel
201 1320023 Clamp, LP Tank 1
3121106 2-53

mro>»-Z23C- N Z0--I0mw



Mro>=-IZI3C- N Z0—--I0mw»n

SECTION 2 TURNTABLE

FIGURE 2-15. DUAL FUEL INSTALLATIONS (FORD MACHINE OPTION) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
202 0961127 Bushing, Snap (Not Shown) 1
203 4300045 Weld Stud, 1/2-13NC x 1 1/2 LG (Not Shown) 4
204 4751800 Flatwasher 1/2” 4
205 4761800 Lockwasher 1/2” 4
206 3311801 Nut, 1/2-13NC 4
207 4751500 Flatwasher 5/16” 2
208 4761500 Lockwasher 5/16” 2
209 3311501 Nut 5/16-18NC 2
210 4846425 Weldment, LP Tank Bracket 1
211 2180387 Fitting 1
212 2180389 Fitting, Relief Valve 1
213 2180504 Fitting, 90° 1
214 2220290 Fitting, Tee 1
215 2720149 Hose 1
2-54 3121106




SECTION 2 TURNTABLE

FIGURE 2-15. DUAL FUEL INSTALLATIONS (FORD MACHINE OPTION) (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3121106

2-55

mro>»-Z23C- N Z0--I0mw



SECTION 2 TURNTABLE

FIGURE 2-16. GENERATOR INSTALLATION - FORD (OPTIONAL)

S
E
C
T

P WAy

= e

o)
N
2
T
U
R
N
T
A
B
L
E

3121106

2-56



SECTION 2 TURNTABLE

FIGURE 2-16. GENERATOR INSTALLATION - FORD (OPTIONAL)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
GENERATOR INSTALLATION OPTIONS: Ref.
0270496 110V Generator Ref. 3/A
0270497 220V Generator Ref. 3/A
1 3580250 Pulley 1
2 Generator and Control Box Assembly Options: 1
2460011 110Volt Assembly
2A 7012558 Generator - 110V 1
7020109 Holder, Brush 4
7020108 Brush 4
7012513 Cap, Brush Holder 4
7026199 Armature with Slip Rings 1
7020193 Harness, Generator 1
7012514 Fan 1
7020110 End Bell, Front 1
7020111 End Bell, Rear 1
7020190 Bearing 2
2B 7003657 Box, Control 1
Note: Replacement 110V Control Box
comes with 2 std Receptacles p/n 4460190.
Optional Industrial Twist Lock Receptacles
p/n 4460027 must be ordered separately.
4360542 Breaker, Circuit 1
4460190 Receptacle, Double (110V Box) 2
2920162 Lamp 1
7020191 Switch, Toggle 1
2C 7010699 Voltmeter 1
2D 3580134 Pulley 1
2460013 220Volt Assembly
2A 7019679 Generator - 220V 1
Not Available Holder, Brush 4
Not Available Brush 4
Not Available Cap, Brush Holder 4
Not Available Bearing 2
2B 7019680 Box, Control 1
2C 2420203 Voltmeter 1
2D Not Available Pulley 1
3 0902210 Bracket, Generator Mounting 1
4 0200632 Arm, Adjusting 1
5 0480118 V-Belt 1
6 0701015 Bolt, Metric 10mm-1.5 x 35mm 2
7 4812000 Flatwasher 10mm 2
8 0100011 Loctite #242 (Not Shown) A/R
9 0681612 Bolt 3/8”-16NC x 1 1/2” (Grade 8) 3
10 4751600 Flatwasher 3/8” 6
11 2860012 Key, Woodruff 1
12 3311605 Locknut 3/8”-16NC 1
13 4564417 Spacer, Tube 1
14 Not Used
3121106 2-57

mro>»-Z23C- N Z0--I0mw



Mro>=-IZI3C- N Z0—--I0mw»n

FIGURE 2-16. GENERATOR INSTALLATION - FORD (OPTIONAL) (CONTINUED)

SECTION 2 TURNTABLE

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.

15 4460023 Connector, Strain Relief 1
16 0641508 Bolt 5/16”-18NC x 1” 1
17 4751500 Flatwasher 5/16” 2
18 Not Used

19 3520028 Plug, Hole 1
20 0721006 Bolt #10-24NC x 3/4” 2
21 3311005 Locknut #10-24NC 4
22 4751000 Flatwasher #10 9
23 4360294 Breaker, Circuit - 30 Amp 1
24 3740080 Relay, Bosch 1
25 4360336 Switch, Toggle - SPST (Not Shown - Located at Plat- 1

form)

26 4740397 Washer (Not Shown - Located at Platform) 1
27 4060802 Guard, Switch (Not Shown - Located at Platform) 1
28 Not Used

29 2820031 Heatshrink (Not Shown - Located at Platform) 1
30 3251102 Decal (Not Shown - Located at Platform) 1
31 0721008 Bolt #10-24NC x 17 2

2-58 3121106




SECTION 2 TURNTABLE

FIGURE 2-16. GENERATOR INSTALLATION - FORD (OPTIONAL) (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3121106

2-59

mro>»-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE
FIGURE 2-17. PUMP COUPLING INSTALLATION

2-60

3121106



SECTION 2 TURNTABLE

FIGURE 2-17. PUMP COUPLING INSTALLATION

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.

0256849 PUMP COUPLING INSTALLATION - HAYES Ref. 2

1 1660233 Coupling, Pump - Hayes 1

2 0701014 Bolt, Metric 10mm x 30mm 10

3 4832000 Lockwasher 10mm 18

4 0080164 Plate, Adaptor 1

5 0701010 Bolt, Metric 10mm x 20mm 6

6 Not Used

7 0701015 Bolt, Metric 10mm x 35mm 2

8 4751600 Flatwasher 3/8” 2
3020021 Grease A/R

3121106 2-61

mro>»-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-18. PUMP ASSEMBLY

2-62

3121106



SECTION 2 TURNTABLE

FIGURE 2-18. PUMP ASSEMBLY

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
PISTON PUMP ASSEMBLY OPTIONS:
3600260 Standard Ref. B
3600333 W / Turntable Mounted Welder (Not Shown) Ref. A

1 7007413 Shim Kit - Relief Valve 1
2 7007414 Plug 1
3 Kit O-Ring 1
4 7007416 Spring, Relief Valve 1
5 7007417 Valve, Relief 1
6 Kit O-Ring 2
7 7007419 Plug 2
8 Not Used

9 Not Used

10 7007420 Plug 2
11 7007208 Plug 2
12 7007421 Screw 10
13 Not Used

14 7007422 Gasket, Servo Cover 2
15 7007423 Nut, Special 1
16 7007424 Cover, Adjustment 1
17 Not Used

18 7007425 Bearing, Needle 1
19 Kit Ring, Retaining 1
20 Kit Washer 1
21 Kit Spring 1
22 Not Used

23 Kit Washer 1
24 Kit Retainer 1
25 Kit Pin, Slipper Holddown 3
26 Kit Piston Assembly 7
27 Kit Guide, Slipper 1
28 Kit Guide, Retainer 1
29 7007435 Pin, Spring 1
30 7007436 Screw - 12 Point Head 1
31 7007437 Bearing, Ball 1
32 7007438 Ring 2
33 7007439 Ring 2
34 7007440 Pin, Spring 2
35 7007441 Handle, Pin 1
36 7007442 Sleeve, Bearing 1
37 Kit Gasket, Front Cover 1
38 7007444 Pin 1
39 7007445 Plug, Expansion 1
40 Kit Pin 1
41 Kit O-Ring 1
42 Kit Ring, Load Temper 1
43 7007449 Housing, Pump 1
44 Kit Ring, Back-Up 1
45 Kit O-Ring 1

3121106 2-63

mro>»-Z23C- N Z0--I0mw



Mro>=-IZI3C- N Z0—--I0mw»n

SECTION 2 TURNTABLE

FIGURE 2-18. PUMP ASSEMBLY (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
46 Kit Cover, Gerotor 1
47 7007453 Bolt, Hex 3
48 7007208 Plug 1
49 7007454 Cover, Front 1
50 Kit Block, Cylinder 1
51 7007456 Screw - 12 Point Head 6
52 7001438 Washer 10
53 Kit Swashplate 1
54 7007458 Journal, Bearing 1
55 Kit Seal, Lip 1
56 Kit O-Ring 1
57 7010121 Shaft, Main Pump 1
58 Kit Plate, Valve 1
59 Kit Gerotor Assembly 1
60 Kit Pin 1
61 Kit Key, Woodruff 1
62 7007466 Adaptor, Remote Filtration (Without Bypass) 1
63 Kit O-Ring 3
64 7007468 Screw 2
65 7007469 Screw 2
66 7007470 Plug 1
67 7007471 Cover, Servo (With Adjuster) 1

7007490 Stop, Servo (Not Shown) 2

7007491 Nut, Special (Not Shown) 2

7007492 Ring, External (Not Shown) 2
68 7007482 Cover, Servo (Without Adjuster) 1
69 7007483 Guide, Spring 1
70 7007484 Stop, Servo 1
71 7007485 Spring 1
72 7007486 Screw 1
73 7007487 Guide, Spring 1
74 7007488 Ring, Retaining 1
75 7007499 Locknut 1
76 Kit Ring, Piston 2
77 7007494 Piston, Servo 1
78 Kit O-Ring 2
79 7007472 Valve, By-Pass 1

Valve, Pressure Release

80 Use 7010122 (Includes Item 6) (Was P/N 7007473) 2
81 7007474 Control, Dual Oil-Filled 1

7007496 Coil Assembly (Pilot) 1

7007497 Plug (Pump) 1

7007498 Plug (Valve Harness) 1
82 7007478 Screw 2
83 7001498 Screw 2
84 Kit O-Ring 2
85 Kit O-Ring 1
86 7007475 Plug, Orifice/Screen -.156 1
87 7007477 Plug, Orifice -.37 2
88 7007476 Adapter, Auxiliary Pump 1

2-64 3121106




SECTION 2 TURNTABLE

FIGURE 2-18. PUMP ASSEMBLY (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
89 7010120 Spacer/Gasket 1
Seal Kit - Complete (Includes Items
2900752 3,6,14,15,37,41,42, 44,45,55,56,63,76,78,84 and 85) 1
7007412 Seal Kit - Servo Piston (Includes ltems 76 and 78) 1
2900826 Charge Pump Kit (Includes ltems 41,42,46,59,60,61) 1
Cylinder Block Kit (Includes Items 19-28,
2900827 40,50,53,55,58) 1
3121106 2-65

mro>»-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE




SECTION 2 TURNTABLE

FIGURE 2-19. PUMP ASSEMBLY - HYDRO-AIR

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
PUMP ASSEMBLY - HYDRO-AIR OPTIONS: Ref. —

3600286 Standard Ref. 1
3600334 W / Turntable Mounted Welder (Not Shown) Ref. 1

1 7010105 Bearing/Bushing 2

2 Not Serviced Housing 1

3 Not Serviced Flange, Mounting 1

4 7010103 Cover, End 1

5 7010126 Gear, Drive 1

6 7010125 Gear, ldler 1

7 Kit Ring, Anti-Extrusion 2

8 Kit Seal 2

9 7010124 Bolt 4

10 7010104 Ring, Retaining 1

11 7010127 Pin, Dowel 4

12 Kit Seal, O-Ring 2

13 Kit Seal, Shaft 1
7007489 Seal Kit (Includes Items 7,8,12 and 13) 1
7023992 Note: There are no other serviceable parts for

Pump Assembly W / Turntable Mounted Welder.
3121106 2-67

mro>»-Z23C- N Z0--I0mw



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-20. TANKS INSTALLATION

MANIFOLD
WELDMENT

2-68

3121106



SECTION 2 TURNTABLE

FIGURE 2-20. TANKS INSTALLATION

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
TANKS INSTALLATION OPTIONS:
0252524 Standard Tank Ref. 5
0271824 Tank w/ Welder Ref. 1
Fuel Tank Assembl
1 4400386 (See ltems 101-1 12yfor Breakdown) 1
> Hydraulic Oil Tank Assembly Options:
(See ltems 201-216 for Breakdown)
4400340 Standard Tank 1
4400444 Tank w/ Welder 1
3 0641614 Bolt 3/8"-16NC x 1 3/4" 4
4 4711600 Flatwasher 3/ 15
5 3311605 Locknut 3/8"-16NC 8
6 0641616 Bolt 3/8"-16NC x 2" 3
7 1340046 Breather 1
8 2220893 Fitting 1
9 2120134 Filter, Hydraulic 1
2120129 Element 1
4300034 Stud, Weld 4
4400386 FUEL TANK ASSEMBLY Ref. 2
101 4400387 Tank Weldment 1
102 Not Used
103 2180467 Fitting, 90° 2
104 4562516 Tube, Sight 15 in./38cm
105 1320022 Clamp 2
106 2200052 Plug, Pipe - 1/4" 1
107 0100020 Sealant, Thread (Not Shown) A/R
108 4060574 Protector, Gage 1
109 3311401 Nut 1/4"-20NC 3
110 4761400 Lockwasher 1/4" 3
111 4751400 Flatwasher 1/4" 3
112 3300205 Nut, Retainer 5/16"-18NC 3
HYDRAULIC OIL TANK ASSEMBLY OPTIONS:
4400340 Standard Tank Ref. B
4400444 Tank w/ Welder Ref. 1
201 Tank Weldment Options: 1
4400341 Standard Tank
4400443 Tank w/ Welder
202 Not Used
203 4740338 Washer, Sealing 6
204 2420080 Gage, Level 1
7016664 Washer, Sealing 2
205 1670625 Lid 1
206 Not Used
3121106 2-69

mro>»-Z23C- N Z0--I0mw



Mro>=-IZI3C- N Z0—--I0mw»n

SECTION 2 TURNTABLE

FIGURE 2-20. TANKS INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
207 3520022 Plug, Magnetic 1
208 1340045 Basket, Strainer 1
209 3960371 Gasket 1
210 3300205 Nut, Retainer 5/16"-18NC 3
211 2180606 Nipple, Pipe 1
212 2120104 Filter 1
213 3311401 Nut 1/4"-20NC 14
214 4761400 Lockwasher 1/4" 14
215 0100020 Sealant, Thread (Not Shown) A/R
216 4751400 Flatwasher 1/4" 14
FUEL CAP ASSEMBLY OPTIONS: Ref.
0257365 STANDARD Ref. 1
0257366 “RED” - PROTECTOSEAL Ref. 2
0258626 “BLUE” - PROTECTOSEAL Ref. 1
301 Cap, Fill Options: 1
1120314 Cap, Fill - Standard
1120367 Cap, Fill - “Red” Protectoseal
1120512 Cap, Fill - “Blue” Protectoseal
2-70 3121106




SECTION 2 TURNTABLE

FIGURE 2-20. TANKS INSTALLATION (CONTINUED)
FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
3121106 2-71

mro>»-Z23C- N Z0--I0mw



SECTION 2 TURNTABLE

FIGURE 2-21. HOOD INSTALLATION (PRIOR TO S/N 55762)

FTEVLINHNL NO SINNOW

379VINHNL NO SLNNOW
° 31vid

S
E
C
T
|
O
N
2
T
U
R
N
T
A
B
L
E

3121106

2-72



SECTION 2 TURNTABLE

FIGURE 2-21. HOOD INSTALLATION (PRIOR TO S/N 55762)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0253362 HOOD INSTALLATION - NOISE REDUCTION Ref. 5
Note: Replacement decals must be ordered sepa-
rately - See Section 8.

1 3536417 Panel - Hood Top (Engine Side) 1
2 4844390 Panel - Hood Top (Valve Side) 1
3 3380419 Panel - Hood (Valve Side) 1
4 3380400 Panel - Hood (Engine Side) 1
5 4844087 Panel - Door (Engine Side) 1
6 1780172 Door (Valve Side) 1
7 4844236 Duct, Discharge (Engine Side) 1
8 3535948 Plate, Baffle (Engine Side) 1
9 2940051 Latch 1
10 4844113 Door (Valve Side) 1
11 3380379 Panel - Hood Top (Valve Side) 1
12 4844074 Door (Engine Side) 1
13 Not Used

14 4843334 Mounting, Gas Spring 1
15 3941405 Screw, Self-Tap 1/4" x 5/8" 8
16 4761400 Lockwasher 1/4" 8
17 4300034 Stud (Welded on Part) 16
18 4751600 Flatwasher 3/8" 16
19 3311605 Locknut 3/8"-16NC 16
20 4160081 Spring, Gas 2
21 0630383 Bolt, Carriage 5/16"-18NC x 3/4" 4
22 4751500 Flatwasher 5/16" 10
23 3311505 Locknut 5/16"-18NC 6
24 0641406 Bolt 1/4"-20NC x 3/4" 40
25 3311405 Locknut 1/4"-20NC 70
26 4751400 Flatwasher 1/4" 48
27 0901500 Bracket, Mounting - Hood 1
28 4843324 Bracket, Mounting - Hood 1
29 0901502 Bracket, Mounting - Hood 3
30 Not Used

31 1670516 Cover, Front 1
32 4844083 Hood (Front) 1
33 4740362 Washer, Fender 41
34 0641408 Bolt 1/4"-20NC x 1" 22
35 3537819 Plate, Extension - Base 1
36 0641512 Bolt 5/16"-18NC x 1 1/2" 5
37 0940036 Bumper, Door 2
38 0901197 Bracket, Door Stop 2
39 Not Used

40 0641508 Bolt 5/16"-18NC x 1" 4
41 4761500 Lockwasher 5/16" 4
42 3200222 Mounting, Gas Spring 2
43 2940042 Mounting, Latch 5
44 Not Used

45 Not Used

3121106 2-73

mro>»-Z23C- N Z0--I0mw



Mro>=-IZI3C- N Z0—--I0mw»n

SECTION 2 TURNTABLE

FIGURE 2-21. HOOD INSTALLATION (PRIOR TO S/N 55762) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.

46 4300032 Stud (Welded on Part) 5

47 3536414 Plate, Seal 1

48 3536415 Plate, Seal 1

49 3535951 Plate, Hinge Shield 1

50 3820018 Rivet 10

51 2820059 Acoustical Foam - 33 x 20 1

52 2820058 Acoustical Foam - 20 x 17 1

53 2820053 Acoustical Foam - 6 3/4" x 14 3/4" 1

54 2820057 Acoustical Foam - 24" x 16 3/4" 1

55 4060803 Shield, Flex Trim (Not Shown Located on Turntable) 2ft/0.6m
0100011 Loctite #242 A/R
0252652 HOOD SEALS INSTALLATION Ref. A

101 3960418 Seal 13 ft./4m

102 3960389 Seal, Door 8 ft./2.4m

103 3960429 Tape, Sealant 7 ft./2.1m

104 3960433 Seal 6 ft./1.8m
0251543 ALARM INSTALLATION (OPTIONAL) Ref. 2

201 0140032 Alarm 1

202 0641406 Bolt 1/4"-20NC x 3/4" 2

203 4751400 Flatwasher 1/4" 4

204 3311405 Locknut 1/4"-20NC 2

2-74 3121106




SECTION 2 TURNTABLE

FIGURE 2-21. HOOD INSTALLATION (PRIOR TO S/N 55762) (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3121106

2-75

mro>»-Z23C- N Z0--I0mw



SECTION 2 TURNTABLE

FIGURE 2-22. HOOD INSTALLATION (S/N 55762 TO PRESENT)

FTEVLINGNL NO SINNOW

434 INJWOW avoT —___—

ﬂ.\

S
E
C
T
|
o)
N
2
T
U
R
N
T
A
B
L
E

3121106

2-76



SECTION 2 TURNTABLE

FIGURE 2-22. HOOD INSTALLATION (S/N 55762 TO PRESENT)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
HOOD INSTALLATION OPTIONS: Ref.
0270677 Noise Reduction Ref. 1
0272227 W / Hydraulic Welder Ref. 1
Note: Replacement decals must be ordered sepa-
rately - See Section 8.

1 3572552 Panel - Hood Top (Engine Side) 1
2 4846311 Panel - Hood Top (Valve Side) 1
3 Panel - Hood (Valve Side) Options: 1

3380455 Noise Reduction

4846597 W / Hydraulic Welder
4 3380456 Panel - Hood (Engine Side) 1
5 4846312 Panel - Door (Engine Side) 1
6 1780321 Door (Valve Side) 1
7 4846313 Duct, Discharge (Engine Side) 1
8 3535948 Plate, Baffle (Engine Side) 1
9 2940051 Latch 1
10 4846314 Door (Valve Side) 1
11 3380457 Panel - Hood Top (Valve Side) 1
12 4846315 Door (Engine Side) 1
13 Not Used
14 4843334 Mounting, Gas Spring 1
15 3941405 Screw, Self-Tap 1/4" x 5/8" 8
16 4761400 Lockwasher 1/4" 8
17 4300034 Stud (Welded on Part) 16
18 4751600 Flatwasher 3/8" 16
19 3311605 Locknut 3/8"-16NC 16
20 4160081 Spring, Gas 2
21 0630383 Bolt, Carriage 5/16"-18NC x 3/4" 4
22 4751500 Flatwasher 5/16" 10
23 3311505 Locknut 5/16"-18NC 6
24 0641406 Bolt 1/4"-20NC x 3/4" 40
25 3311405 Locknut 1/4"-20NC 70
26 4751400 Flatwasher 1/4" 48
27 0901500 Bracket, Mounting - Hood 1
28 4843324 Bracket, Mounting - Hood 1
29 0901502 Bracket, Mounting - Hood 3
30 Not Used
31 1670975 Cover, Front 1
32 4846316 Hood (Front) 1
33 4740362 Washer, Fender 41
34 0641408 Bolt 1/4"-20NC x 1" 22
35 3537819 Plate, Extension - Base 1
36 0641512 Bolt 5/16"-18NC x 1 1/2" 5
37 0940036 Bumper, Door 2
38 0901197 Bracket, Door Stop 2
39 Not Used
40 0641508 Bolt 5/16"-18NC x 1" 4
41 4761500 Lockwasher 5/16" 4

3121106 2-77

mro>»-Z23C- N Z0--I0mw



Mro>=-IZI3C- N Z0—--I0mw»n

FIGURE 2-22. HOOD INSTALLATION (S/N 55762 TO PRESENT) (CONTINUED)

SECTION 2 TURNTABLE

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
42 3200222 Mounting, Gas Spring 2
43 2940042 Mounting, Latch 5
44 10 45 Not Used

46 4300032 Stud (Welded on Part) 5

47 3536414 Plate, Seal 1

48 3536415 Plate, Seal 1

49 3535951 Plate, Hinge Shield 1

50 3820018 Rivet 10

51 2820059 Acoustical Foam - 33 x 20 1

52 2820058 Acoustical Foam - 20 x 17 1

53 2820053 Acoustical Foam - 6 3/4" x 14 3/4" 1

54 2820057 Acoustical Foam - 24" x 16 3/4" 1

55 4060803 Shield, Flex Trim (Not Shown Located on Turntable) | 2ft/0.6m
0100011 Loctite #242 A/R
0252652 HOOD SEALS INSTALLATION Ref. A

101 3960418 Seal 13 ft./4m

102 3960389 Seal, Door 8 ft./2.4m

103 3960429 Tape, Sealant 7 ft./2.1m

104 3960433 Seal 6 ft./1.8m
0251543 ALARM INSTALLATION (OPTIONAL) Ref. 2

201 0140032 Alarm 1

202 0641406 Bolt 1/4"-20NC x 3/4" 2

203 4751400 Flatwasher 1/4" 4

204 3311405 Locknut 1/4"-20NC 2

2-78 3121106




SECTION 2 TURNTABLE

FIGURE 2-22. HOOD INSTALLATION (S/N 55762 TO PRESENT) (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3121106

2-79

mro>»-Z23C- N Z0--I0mw



SECTION 2 TURNTABLE

FIGURE 2-23. OIL COOLER INSTALLATION

S
E
C
T

\ : h =
/ ® <o Q
,A J

A
\ 3
(3]

O
N
2
T
U
R
N
T
A
B
L
E

2-80



SECTION 2 TURNTABLE

FIGURE 2-23. OIL COOLER INSTALLATION

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
0252906 OIL COOLER INSTALLATION (OPTIONAL) Ref. 3
1 4844177 Bracket, Oil Cooler 1
2 3620003 Oil Cooler Assembly 1
3 2060012 Fan, QOil Cooler 1
4 0641508 Bolt 5/16"-18NC x 1" 4
5 4751500 Flatwasher 5/16" 4
6 4761500 Lockwasher 5/16" 4
7 3311501 Nut 5/16"-18NC 4
8 4751600 Flatwasher 3/8" 8
9 1320060 Clamp 4
10 0731006 Bolt #10-32NF x 3/4" 5
11 4751000 Flatwasher #10 5
12 4761000 Lockwasher #10 5
13 3740080 Relay 1
14 4460374 Plug 1
15 4460375 Terminal 4
16 4300048 Stud (Welded on Part) 4
17 4751800 Flatwasher 1/2" 4
18 4761800 Lockwasher 1/2" 4
19 3311801 Nut 1/2"-13NC 4
20 2220369 Fitting, Tee 1
21 2220282 Fitting, Reducer 1
22 4360181 Switch, Temperature 1
3121106 2-81

mro>»-Z23C- N Z0--I0mw



Mro>=-IZI3C- N Z0—--I0mw»n

SECTION 2 TURNTABLE

FIGURE 2-23. OIL COOLER INSTALLATION (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

2-82

3121106




SECTION 3 BOOM

TABLE OF CONTENTS

FIGURE DESCRIPTION PAGE
3-1 BOOM ASSEMBLY COMPONENTS .. ... ... e 3-2
3-2 CHAIN ADJUSTER ASSEMBLIES . . . . ... . 3-10
3-3 JIB BOOM INSTALLATION . . .o e e e e 3-14
3-4 EXTEND-A-REACH INSTALLATION . ... e 3-16
3-5 BOOM LENGTH INDICATOR AND LIMIT SWITCHES INSTALLATION. . .. ............... 3-20
3-6 BOOM WIPERS INSTALLATION . . . oottt e e e e e 3-22

3121106 3-1

=00W W ZO0—-IOM®V



=00W W ZO—-IOM®V

FIGURE 3-1.

3-2

SECTION 3 BOOM

BOOM ASSEMBLY COMPONENTS INSTALLATION (SHEET 1 OF 2)

3121106



SECTION 3 BOOM

FIGURE 3-1. BOOM ASSEMBLY COMPONENTS INSTALLATION (SHEET 2 OF 2)

=

:}>-¢
é\‘;} Ay Qe O LIS
Visigigig/i010l2

100
%0 101

3121106 3.3

=00W W ZO0—=-IOMOV



=00W W ZO—-IOM®V

SECTION 3 BOOM

FIGURE 3-1. BOOM ASSEMBLY COMPONENTS INSTALLATION

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
BOOM ASSEMBLY COMPONENTS INSTALLATION Ref.
BOOM ASSEMBLIES Ref.
0801266 100SX Ref. 3
0801231 110SX Ref. 3
0801243 110SX - WITH INVERTED POWER TRACK Ref. 2
0801230 110SXJ Ref. 3
0801236 110SXJ - WITH INVERTED POWER TRACK Ref. 4
0801232 120SXJ Ref. 3
1 Base Weldment Options: 1
0800802 100SX 7
0800649 110SX 9
0800603 110SXJ 9
0800649 110SX/110SXJ - With Inverted Power Track 9
0800765 120SXJ 7
2 Inner Mid Weldment Options: 1
0800766 110SX/120SXJ 6
0800785 100SX/110SXJ 6
0800766 110SX/110SXJ - With Inverted Power Track 6
3532549 Plate, Skid (Rear Bottom) 1
3 Outer Mid Weldment Options: 1
0800767 110SX/120SXJ
0800786 100SX/110SXJ
0800767 110SX/110SXJ - With Inverted Power Track
3532549 Plate, Skid (Rear Bottom) 1
3A 1320121 Clamp 1
4 Fly Weldment Options: 1
0800804 100SX
0800796 110SX
0800787 110SXJ
0800796 110SX/110SXJ - With Inverted Power Track
0801155 120SXJ
4A 1320121 Clamp 1
5 Telescope_ Cylinder Assembly Options: 1
(See Section 5 for Breakdown)
1682820 110SX
1682821 100SX/110SXJ & 110SXJ - With Inverted
Power Track
1682820 110SX - With Inverted Power Track
1683701 120SXJ
6 Chain, Extend - Outer Mid BL866 Options: 1 set
1260239 100SX/110SXJ
1260235 110SX/120SXJ
1260235 110SX/110SXJ - With Inverted Power Track
7 Chain, Extend - Fly BL823 Options: 1 set
1260238 100SX/110SXJ
1260234 110SX/120SXJ
1260234 110SX/110SXJ - With Inverted Power Track
3-4 3121106




SECTION 3 BOOM

FIGURE 3-1. BOOM ASSEMBLY COMPONENTS INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
8 Chain, Retract - Fly BL446 Options: 1
1260282 100SX/110SXJ
1260275 110SX/120SXJ
1260275 110SX/110SXJ - With Inverted Power Track
9 Chain, Retract - Outer Mid BL446 Options: 1
1260237 100SX/110SXJ
1260233 110SX/120SXJ
1260233 110SX/110SXJ - With Inverted Power Track
10 3580139 Sheave - Outer Mid Extend Chain 1
11 0238927 Sheave Assembly - Fly Extend Chain 2 B
0961293 Bushing, Bronze (1 Per Sheave) 2
12 0237151 Sheave Assembly - Outer Mid Extend Chain 2 B
0961353 Bushing, Bronze (1 Per Sheave) 2
13 0239606 Sheave Assembly - Fly Retract Chain 2 —
0961369 Bushing, Bronze (1 Per Sheave) 2
14 Adqutablg Clevis Asse_mbly - Outer Mid Retract 1
Chain Options: (See Figure 3-2 for Breakdown)
0239267 100SX/110SXJ
0239268 110SX/120SXJ
0239268 110SX/110SXJ - With Inverted Power Track
15 3421286 Pin, Attach 4
16 1360171 Clevis 1
17 3421279 Pin, Attach 1
18 3450408 Pin, Cotter 1/8" x 2" 2
19 3313002 Nut, Jam 1 1/4"-7NC 1
20 3300244 Locknut, Nylon 1 1/4"-7NC Grade 8 1
21 3312602 Nut, Jam 1"-8NC 2
22 3300243 Locknut, Nylon 1"-8NC Grade 8 2
Adjustable Clevis Assembly - Outer Mid Retract
23 0238901 Chjain (See Figure 3-2 for L%/reakdown) 1
24 Not Used
25 Not Used
26 3421570 Pin, Attach 2
27 4751600 Flatwasher 3/8" 35
28 3450303 Pin, Cotter 3/22" x 3/4" 8
Adjustable Clevis Assembly - Fly Extend Chain
29 0238919 (Sejze Figure 3-2 for Breakd)cgwn)y 1
30 3421280 Pin, Attach 6
31 4751000 Flatwasher #10 10
32 3450202 Pin, Cotter 1/16" x 1/2" 8
33 3421629 Pin, Attach 2
34 Not Used
Adjustable Clevis Assembly - Outer Mid and Fl
35 0238945 Rejtract Chain (See Figure)é-Z for Breakdown) Y 2
36 Not Used
37 3300240 Locknut, Nylon 5/8"-11NC (Grade 8) 2
38 3312002 Nut, Jam 5/8"-11NC 2
39 4761600 Lockwasher 3/8" 100
40 Not Used
41 4843105 Mount, End - Chain 1
3121106 3-5

=00W W ZO0—=-IOMOV



=00W W ZO—-IOM®V

SECTION 3 BOOM

FIGURE 3-1. BOOM ASSEMBLY COMPONENTS INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
42 3421539 Pin, Sheave 1
43 3450814 Pin, Cotter 1/4" x 3 1/2" 2
44 4070616 Shim 1/32"/.8mm 4
45 0560689 Block, Mounting - Wear Pad 2
46 2160002 Fitting, Grease 5
47 3421538 Pin, Sheave 2
48 4740307 Washer, Thrust 4
49 3421290 Pin, Sheave 2
50 3422040 Pin, Sheave 2
51 4740311 Washer, Thrust 12
52 3951606 Setscrew 3/8"-16NC x 3/4" 4
53 Not Used
54 3421497 Pin, Trunion 2
55 3421293 Pin, Cylinder 1

Pad, Wear (Fly Rear Top, Inner Mid Rear Top and
56 3340475 Quter Mid I;ea)llr Top) i i 6
57 4070535 Shim 1/8"/3.2mm A/R
58 4070536 Shim 1/16"/1.6mm A/R
Pad, Wear (Carrier Support - Left Side, Fly Rear
59 3340263 Sides and (()uter Mid Rple Sides) g 9
60 4070544 Shim 1/16"/1.6mm A/R
61 4070545 Shim 1/8"/3.2mm A/R
62 3340563 Pad, Skid 4
63 4070615 Shim 1/16"/1.6mm A/R
64 1120019 Cap 4
65 0721003 Bolt #10-24NC x 3/8" 12
66 4761000 Lockwasher #10 12
67 0641605 Bolt 3/8"-16NC x 5/8" 2
68 0641607 Bolt 3/8"-16NC x 7/8" 18
69 0641609 Bolt 3/8"-16NC x 1 1/8" 52
70 4761800 Lockwasher 1/2" 1
71 0641808 Bolt 1/2"-13NC x 1" 1
72 4751800 Flatwasher 1/2" 2
73 0641614 Bolt 3/8"-16NC x 1 3/4" 7
74 0641630 Bolt 3/8"-16NC x 3 3/4" 6
75 3340496 Pad, Wear (Base Front Bottom) 2
76 4070602 Shim 1/8"/3.2mm A/R
77 4070603 Shim 1/16"/1.6mm 2
78 0641608 Bolt 3/8"-16NC x 1" 8
79 0641636 Bolt 3/8"-16NC x 4 1/2" 4
80 Not Used
81 0901700 Bracket, Wear Pad 1
82 3340506 Pad, Wear (Outer Mid Front Bottom) 2
Pad, Wear (Outer Mid Front Sides and Top, Inner Mid
83 3340500 Front Top a(nd Base Front Top) P 10
84 4070708 Shim 1/16"/1.6mm A/R
85 4070709 Shim 1/8"/3.2mm A/R
Pad, Wear
86 3340502 (Inner Mid Front Sides and Base Front Sides) 8
87 4070710 Shim 1/16"/1.6mm 8
3-6 3121106




SECTION 3 BOOM

FIGURE 3-1. BOOM ASSEMBLY COMPONENTS INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.

88 4070711 Shim 1/8"/3.2mm 8

89 4844126 Tube, Hose and Cable (Left Side) 1

20 Carrier Without Covers (Left Side) Options: 1

Carrier Without Covers (Left Side) - 100S
Use 1001119696 120SXJ (was p/n 11802(86) ) XS
Gemco Replacement Parts:
7006193 Repair Section - 1 Foot A/R
7006133 Feet, Mounting (1 Pair) 2
7006138 Pin Kit A/R
Gortrac Replacement Parts:
70003143 Repair Section - 1 Foot A/R
70003144 Feet, Mounting (1 Pair) 2
1180292 Carrier Without Covers (Left Side) - 110SXJ 1
7006193 Repair Section - 1 Foot A/R
7006133 Feet, Mounting (1 Pair) 2
7006138 Pin Kit A/R
Carrier With Covers (Left Side) - 110SX/110SXJ -

1180334 With Inverted Power(Track ) 1
7006503 Repair Section - 1 Foot A/R
7006133 Feet, Mounting (1 Pair) 2
7006138 Pin Kit A/R

91 3311601 Nut 3/8"-16NC 20

92 0641610 Bolt 3/8"-16NC x 1 1/4" 6

93 Carrier Tube Weldment (Left Side) Options: 1
1180297 100SX/110SX
1180293 110SXJ
1180297 110SX/110SXJ - With Inverted Power Track
1180287 120SXJ

94 4280242 Strip, Reinforcing 2

95 Not Used

96 0641404 Bolt 1/4"-20NC x 1/2" 2

97 3450806 Pin, Cotter 1/4" x 1 1/2" 2

98 3841013 Rod, Roller 2

99 3860050 Roller 2

100 3840956 Hanger (Left Side) 1

101 2660042 Holder 1

102 0902470 Rod, Hose Retainer (Left Side) 1

103 1320155 Clamp, U-Bolt 2

104 4843080 Bracket, Support - Carrier Wear Pad (Left Side) 1

105 Cable, Electrical - 10/4 + 18/16 Options: 1
4922403 100SX
4922401 110SX/110SXJ - With Inverted Power Track
4922402 120SXJ

106 Cable, Electrical 10/3 Options: A/R
1060545 100SX 131 ft./40m
1060393 110SX/110SXJ - With Inverted Power Track 131 ft./40m
1060393 110SXJ 128 ft./39m
1060393 120SXJ 149 ft./45m

3121106 3-7

=00W W ZO0—=-IOMOV



=00W W ZO—-IOM®V

FIGURE 3-1. BOOM ASSEMBLY COMPONENTS INSTALLATION (CONTINUED)

SECTION 3 BOOM

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
107 Cable, Electrical - 16/30 1
4922406 100SX
4922404 110SX/110SXJ - With Inverted Power Track
4922405 120SXJ
108 Cable, Electrical 16/4 Options: 50 ft./15m
110SXJ/110SXJ - With Inverted Power Track
1060079 (Prior to S/N 60361 Only)
Not Required 100SX/110SX/110SX - With Inverted Power Track
109 to 110 Not Used
111 1180254 Carrier Tube Weldment (Right Side) 1
112 Carrier (Right Side) Options: 1
Carrier Without Covers (Right Side) - 100SX/
1180236 T10sx1 105k m0ew) o 1
7006153 Repair Section - 1 Foot A/R
7006133 Feet, Mounting (1 Pair) 2
7006138 Pin Kit A/R
Carrier Without Covers (Right Side) - 110SX/
Use 1001119697 110SXJ - With Inverted Power Track (was p/n 1
1180289)
Gemco Replacement Parts:
7016503 Repair Section - 1 Foot A/R
7006133 Feet, Mounting (1 Pair) 2
7006138 Pin Kit A/R
Gortrac Replacement Parts:
70003145 Repair Section - 1 Foot A/R
70003146 Feet, Mounting (1 Pair) 2
113 Cover, Boom End Options: 1
4843107 100SX/110SX
4843087 110SXJ
4843107 110SX/110SXJ - With Inverted Power Track
4843087 120SXJ
114 3532793 Plate, Hose Cover 1
115 4060685 Shield, Hose and Cable (Right Side) 2
116 4060684 Shield, Hose and Cable (Right Side) 1
117 Support, Hydraulic Line Options: 4
1320279 100SX/110SX/110SXJ/120SXJ
4340413 110SX - With Inverted Power Track
1320279 110SXJ - With Inverted Power Track
118 4300098 Stud (Welded on Part) 8
119 3311401 Nut 1/4"-20NC 16
120 4751400 Flatwasher 1/4" 17
121 4761400 Lockwasher 1/4" 16
122 4300032 Stud (Welded on Part) 6
123 3840858 Rod, Tube Retainer 1
124 4562516 Tube 1
125 4340453 Support, Bracket 1
126 Not Used
127 4761500 Lockwasher 5/16" 3
128 0641510 Bolt 5/16"-18NC x 1 1/4" 3
129 3311501 Nut 5/16"-18NC 3
3-8 3121106




FIGURE 3-1. BOOM ASSEMBLY COMPONENTS INSTALLATION (CONTINUED)

SECTION 3 BOOM

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
130 4751500 Flatwasher 5/16" 6
131 Not Used
132 4740349 Washer, Special 1
133 Not Used
134 3536001 Plate, Ramp (Left Side) 1
135 3421571 Pin, Attach 2
136 Not Used
137 Not Used
138 Not Used
139 3430408 Pin, Clevis 1/4" x 1" 1
140 3450203 Pin, Cotter 1/16" x 3/4" 1
141 to 148 Not Used
149 Cable 16/3 Options: 50ft/15m
Not Required 100SX/110SX/110SX - With Inverted Power Track
1060016 110SXJ/120SXJ
1060016 110SXJ - With Inverted Power Track
150 to 151 Not Used
152 Fitting, Grease Options: 2
Not Required 110SX/110SX - With Inverted Power Track
2160001 100SX/110SX/110SXJ/120SXJ
153 3340494 Pad, Wear (Inner Mid Front Bottom) 2
154 4070600 Shim 1/8"/3.2mm A/R
155 4070601 Shim 1/16"/1.6mm A/R
156 Not Required
157 Not Used
158 0741608 Screw, Countersunk 3/8"-16NC x 1" 1
159 Not Used
160 Not Used
161 0641407 Bolt 1/4" - 20 NC x 7/8" 2
Cover (Not Shown
162 1670836 Locate(d on Bottonz of Boom Sections) 8
163 0641611 Bolt 3/8"-16NC x 1 3/8" 2
0100011 Loctite #242 A/R
RADIUS LIMIT TAPE INSTALLATIONS Ref.
0239878/1282060 100SX - 50’ Reach Ref. 3/F
0252764/1282060 110SX - 55’ Reach Ref. 3/F
0239878/1282060 110SX - 60’ Reach Ref. 3/F
0251100/1282060 110SXJ - 55’ & 60’ Reach Ref. 4/F
0252764/1282060 120SXJ - 55’ & 60’ Reach Ref. 3/F
201 Tape Options: 6in./15.3cm
Tape - Yellow
4420016 (1 gOSX - 50’ Reach/110SX - 60’ Reach)
4420018 Tape - Blue (110SXJ - 55’ & 60’ Reach)
Not Required 110SX - 55’ Reach
Not Required 120SX - 55’ & 60’ Reach
202 4420017 Tape - Red 6in./15.3cm
203 4420015 Tape - White 6in./15.3cm
3121106 3-9

=00W W ZO0—=-IOMOV



=00W W ZO—-IOM®V

SECTION 3 BOOM

FIGURE 3-2. CHAIN ADJUSTER ASSEMBLIES

(=)
| d>__—
= |
€5
S—S@B ’>o\
2=
7—Q<|139 \
_ 1
8 —e= |
106
103
105—ﬁ &~ |
[ =]
102—[p ¢ il>\ C? 10
/d; © .O‘\
M ©
L 103 N\
' 107
) ~—104
106 —e= "'

—— 204

3-10

3121106



SECTION 3 BOOM

FIGURE 3-2. CHAIN ADJUSTER ASSEMBLIES

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
CHAIN ADJUSTER ASSEMBLIES Ref.
CHAIN ADJUSTER ASSEMBLY
0238945 (OUTER MID AND FLY RETRACT) Ref. -
1 4843026 Chain Plate Weldment 1
2 3532466 Plate, Top 1
3 1360175 Clevis 2
4 3420552 Pin, Clevis 2
5 0630197 Eyebolt 1
6 4740156 Washer, Thrust 2
7 4740270 Washer, Special 2
8 3450504 Pin, Cotter 5/32" x 1" 2
0238919 CHAIN ADJUSTER ASSEMBLY (FLY EXTEND) Ref. —
101 0630410 Eyebolt 1
102 1360209 Clevis 2
103 3532425 Plate 2
104 3421535 Pin, Adjuster Plate 1
105 3421534 Pin, Clevis 2
106 3450506 Pin, Cotter 3/32" x 1 1/2" 3
107 4740111 Washer, Thrust 2
CHAIN ADJUSTER ASSEMBLY
0238901 (OUTER MID RETRACT) Ref. o
201 0630409 Eyebolt 1
202 1360206 Clevis 2
203 3532410 Plate 2
204 3421535 Pin, Adjuster Plate 1
205 3421534 Pin, Clevis 2
206 3450506 Pin, Cotter 3/32" x 1 1/2" 3
207 4740111 Washer, Thrust 2
CHAIN ADJUSTER AND ROD ASSEMBLY
0239267 (OUTER MID RETRACT) (100SX) Ref. B
CHAIN ADJUSTER AND ROD ASSEMBLY
0239268 (OUTER MID RETRACT) (110SX/120SX) Ref. 8
301 Rod Options: 1
3840955 100SX
3840945 110SX/120SX (Production)
0273588 110SX/120SX (Post Production Alternative)
3841651 110SX/120SX (Post Production Alternative)
302 Clevis, Rod Options: 1
1360208 Clevis, Rod (Production)
1360274 Clevis, Rod (Post Production Alternative)
303 0238900 Chain Adjuster Assembly (See Items 401-407 for 1
Breakdown)
3121106 3-11

=00W W ZO0—=-IOMOV



=00W W ZO—-IOM®V

SECTION 3 BOOM

FIGURE 3-2. CHAIN ADJUSTER ASSEMBLIES (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0100003 Loctite #277 A/R
CHAIN ADJUSTER ASSEMBLY
0238900 (OUTER MID RETRACT) Ref. B
401 1360207 Clevis, Rod 1
402 1360206 Clevis, Chain 2
403 3532410 Plate, Chain Adjuster (Top) 1
404 3421535 Pin, Adjuster Plate 1
405 3421534 Pin, Clevis 2
406 3450506 Pin, Cotter 3/32" x 1 1/2" 3
407 3534436 Plate, Chain Adjuster Plate (Bottom) 1
3-12 3121106




SECTION 3 BOOM

FIGURE 3-2. CHAIN ADJUSTER ASSEMBLIES (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3121106

3-13

=00W W ZO0—=-IOMOV



=00W W ZO—-IOM®V

SECTION 3 BOOM

FIGURE 3-3. JIB BOOM INSTALLATION

REF. FLY BOOM

D /A‘ Ze)
ﬁ

3-14 3121106



SECTION 3 BOOM

FIGURE 3-3. JIB BOOM INSTALLATION

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0258414 JIB BOOM INSTALLATION OPTIONS: Ref. 1

1 0801156 Boom, Jib 1

2 3422727 Pin (Left Side Attach) 1

3 3323403 Nut, Slotted 1 1/2" x 12NF 1

4 3422679 Pin (Right Side Attach) 1

5 3420592 Hairpin 1

6 3451012 Pin, Cotter 5/16" x 3" 1

7 0901835 Bracket, Limit Switch 1

8 4360277 Switch, Limit 1

9 4360307 Head, Switch 1
10 4460049 Connector, Strain Relief 1
11 0721016 Screw, Machine #10-24NC x 2" 2
12 3311005 Locknut #10-24NC 2
13 4751000 Flatwasher #10 2
14 0641615 Bolt 3/8"-16NC x 1 7/8" 2
15 3311605 Locknut 6
16 1320184 Clamp, Hose and Cable 2
17 3535978 Plate 2
18 1670635 Cover, Hose and Cable 1
19 4300076 Stud (Welded on Part) 4
20 3311602 Nut, Jam 3/8"-16NC 4
21 4751600 Flatwasher 3/8" 4
22 3532793 Plate, Hose Cover 1
23 4300032 Stud (Welded on Part) 4
24 3311405 Locknut 1/4"-20NC 4
25 4751400 Flatwasher 1/4" 4
26 4060803 Trim, Flexible 10in.
27 2880814 Keystock (Welded on Part) 2
28 0962181 Bushing, Garmax 2
29 1060016 Cable 16/3 (S/N 60361 to Present) 50’

3121106 3-15

=00W W ZO0—=-IOMOV



SECTION 3 BOOM

FIGURE 3-4. EXTEND-A-REACH INSTALLATION

PN

— [d ﬁ_,l//w‘uu
e i I\\Va
c ﬂ/,__hml i

_ _ m\\ﬂaﬂés 434

e— ﬂl\_ﬂw {{  LOONS
== |

m == |

ve 1z -

AWOF=-0Z2 ™ moOoS

3121106

3-16



SECTION 3 BOOM

FIGURE 3-4. EXTEND-A-REACH INSTALLATION

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
EXTEND-A-REACH INSTALLATIONS Ref.
0270287 110SXJ (ANSI/ANSI EXPORT & CSA) Ref. 3
110SXJ (WITH INVERTED POWER TRACK
0270287 (ANSI/AI(\ISI EXPORT & CSA) ) Ref. 8
0270289 120SXJ (ANSI/ANSI EXPORT & CSA) Ref. 4
1 Snoot Weldment Options: 1
4844166 110SXJ
4844092 120SXJ
0960565 Bushing, Bronze 4
2 Level Link Weldment Options: 1
4844167 110SXJ
4844093 120SXJ
0961654 Bushing, Bronze (Platform End) 2
0960565 Bushing, Bronze (Jib End) 2
3 4844094 Level Plate Weldment 1
0961654 Bushing, Bronze 2
4 4846193 Pivot Attach Weldment 1
1320051 Clamp, Hose 1
5 Extend-A-Reach Lift Cylinder Assembly Options: 1
(See Section 5 for Breakdown)
1683725 (Prior to S/N 64012)
1684164 (S/N 64012 to Present)
Extend-A-Reach Level Cylinder Assembl
6 1683530 (See Section 5 for Breakgown) ’ 1
7 Pin, Attach (Lift Cylinder - Barrel End) Options: 1
3422062 110SXJ (Ansi & Ansi Export)
3422594 110SXJ (CSA) (Prior to S/N 55965)
3422891 110SXJ (CSA) (S/N 55965 to Present)
3422087 120SXJ (Ansi & Ansi Export)
3422164 120SXJ (CSA) (Prior to S/N 55965)
3422887 120SXJ (CSA) (S/N 55965 to Present)
8 3422077 Pin, Attach (Snoot and Level Link to Jib) 2
9 Pin, Attach (Lift Cylinder - Rod End) Options: 1
3422079 Ansi & Ansi Export
3422166 CSA (Prior to S/N 55965)
3422889 CSA (S/N 55965 to Present)
10 3422081 Pin, Attach (Snoot to Pivot) 1
11 3422083 Pin, Attach (Level Link to Level Plate) 1
12 3422037 Pin, Attach (Level Cylinder - Barrel End) 2
13 Not Used
14 2160002 Fitting, Grease 9
15 0641608 Bolt 3/8"-16NC x 1" A/R
16 4761600 Lockwasher 3/8" 3
17 0641610 Bolt 3/8"-16NC x 1 1/4" 6
18 3311605 Locknut 3/8"-16NC 10
19 3422085 Pin, Attach (Level Cylinder - Rod End) 1
20 1320278 Clamp, Hose and Cable 2
21 3535978 Plate 2
3121106 3-17

=00W W ZO0—=-IOMOV



=00W W ZO—-IOM®V

SECTION 3 BOOM

FIGURE 3-4. EXTEND-A-REACH INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
22 Cover, Hose and Cable Options: 1
1670642 110SXJ
1670634 120SXJ
23 4300076 Stud (Welded on Part) 4
24 3311602 Nut, Jam 3/8"-16NC 4
25 4751600 Flatwasher 3/8" 4
26 Not Used
27 0641606 Bolt 3/8”-16NC x 3/4” (110SX/110SXJ Only) 1
28 4060803 Trim, Flexible (Not Shown) (110SX/110SXJ Only) A/R
0100011 Loctite #242 A/R
3-18 3121106




SECTION 3 BOOM

FIGURE 3-4. EXTEND-A-REACH INSTALLATION (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3121106

3-19

=00W W ZO0—=-IOMOV



=00W W ZO—-IOM®V

SECTION 3 BOOM

FIGURE 3-5. BOOM LENGTH INDICATOR AND LIMIT SWITCHES
INSTALLATION

104
103

102
204
206

101

ITEMS NOT SHOWN: 203

106

3-20 3121106



FIGURE 3-5. BOOM LENGTH INDICATOR AND LIMIT SWITCHES INSTALLATION

SECTION 3 BOOM

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0250119 BOOM LENGTH/INDICATOR INSTALLATION Ref. 2
Boom Length Indicator Assembl
1 0239485 (See ltem 301 -104 for Breakdowyn) 1
2 4300032 Stud (Welded on Part) 4
3 4761400 Lockwasher 1/4" 4
4 3311401 Nut 1/4"-20NC 4
0239485 BOOM LENGTH INDICATOR SUBASSEMBLY Ref. D
Indicator Box Assembl
101 0860575 (See ltems 201-206 fo?lBreakdown) 1
102 4360153 Pendulum 1
103 3910408 Screw #4NC x 1/2" 4
104 4770400 Starwasher #4 4
105 Not Used
106 4460428 Strain Relief 1
0860575 INDICATOR BOX ASSEMBLY Ref. E
201 7000637 Potentiometer 1
70002305 Holder, Potentiometer 1
202 7000638 Switch 1
203 7000639 Spring, Reel 1
204 7012526 Spring, Extension 1
205 7000647 Cable 1
206 3730024 Resistor - 100 Ohms 1
0270234 BOOM LIMIT SWITCHES INSTALLATION Ref. 3
301 4360277 Switch, Limit 1
302 4360236 Switch, Head 1
303 4360278 Switch, Roller Arm 1
304 Connector, Strain Relief Options: 1
4460052 Prior to S/N 56617
4460049 S/N 56617 to Present
305 3900168 Screw #10-24NC x 1 1/2" 2
306 4920140 Wire, Safety 1
307 Not Used
308 Not Used
309 4761400 Lockwasher 1/4" 4
310 3311401 Nut 1/4"-20NC 4
311 1670579 Cover 1
312 Not Used
313 1320040 Clamp, Cable 2
314 Not Used
315 1670836 Cover, Boom 1
3121106 3-21

=00W W ZO0—=-IOMOV



=00W W ZO—-IOM®V

SECTION 3 BOOM

FIGURE 3-6. BOOM WIPERS INSTALLATION

RUSH MOUNT

W\

<. -B

\

RIVET
FLY BOOM

3-22

3121106



SECTION 3 BOOM

FIGURE 3-6. BOOM WIPERS INSTALLATION

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0253303 BOOM WIPERS INSTALLATION Ref. 2
1 3200344 Mount, Boom Wiper (Base/Top) 1
2 3200346 Mount, Boom, Wiper (Inner Mid/Top) 2
3 3200348 Mount, Boom, Wiper (Outer Mid/Top) 1
4 3200345 Mount, Boom, Wiper (Base/Side) 2
5 3200347 Mount, Boom Wiper (Inner Mid/Side) 2
6 3200349 Mount, Boom Wiper (Outer Mid/Side) 2
7 0540074 Blade, Boom Wiper (Base/Top) 1
8 0540089 Blade, Boom Wiper (Inner Mid/Top) 2
9 0540078 Blade, Boom Wiper (Outer Mid/Top) 1
10 0540075 Blade, Boom Wiper (Base/Side) 2
11 0540077 Blade, Boom Wiper (Inner Mid/Side) 2
12 0540079 Blade, Boom Wiper (Outer Mid/Side) 2
13 2660067 Holder, Brush (Base/Top) 1
14 2660085 Holder, Brush (Inner Mid/Top) 2
15 2660071 Holder, Brush (Outer Mid/Top) 1
16 2660068 Holder, Brush (Base/Side) 2
17 2660070 Holder, Brush (Inner Mid/Side) 2
18 2660072 Holder, Brush (Outer Mid/Side) 2
19 3820001 Rivet, Pop 30
20 1670491 Cover Weldment 1
21 0641404 Bolt 1/4" -20NC x 1/2" 4
22 4761400 Lockwasher 4
23 4711600 Flatwasher 4
3121106 3-23

=00W W ZO0—=-IOMOV



=00W W ZO—-IOM®V

SECTION 3 BOOM

FIGURE 3-6. BOOM WIPERS INSTALLATION (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3-24

3121106




SECTION 4 PLATFORMS

TABLE OF CONTENTS

FIGURE DESCRIPTION PAGE
4-1 PLATFORM COMPONENTS INSTALLATION . ... e e 4-2
4-2 PLATFORM SUPPORT & ROTATOR INSTALLATION (100SX/110SX) . .................. 4-6
4-3 PLATFORM SUPPORT & ROTATOR INSTALLATION (110SXJ/120SXJ). . ... ..ot 4-10
4-4 ROTATOR MOTOR ASSEMBLY . . ..o e e e e e 4-12
4-5 PLATFORM CONSOLE ASSEMBLY . ... e e e e 4-14
4-6 CONTROLLER ASSEMBLY (LIFT & SWING) ... ... 4-20
4-7 CONTROLLER ASSEMBLY (DRIVE & STEER). . . .. .o e e e 4-22
4-8 CONTROLLER ASSEMBLY (SPEED) . . .. ... e e 4-26
4-9 SOFT TOUCH SYSTEM INSTALLATION . . . .o e e 4-28

3121106 4-1

NEJVOTN-HP>rvT » Z0—-OM®»



N=D0T=-HP>rv & Z0-—=-IOMyV

FIGURE 4-1.

4-2

SECTION 4 PLATFORMS
PLATFORM COMPONENTS INSTALLATION

3121106



SECTION 4 PLATFORMS

FIGURE 4-1. PLATFORM COMPONENTS INSTALLATION

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
PLATFORM ASSEMBLIES:
3510728 5ft (1.52m) With Self -Closing Gate Ref. 2
3510497 6ft (1.83m) Swing Gate Ref. 8
3510542 6ft (1.83m) With Self-Closing Gate Ref. 3
3510545 6ft (1.83m) Swing Gate - With Mesh Top (Model Ref. .
120SXJ Only)
3510565 6ft (1.83m) With Self-Closing Gate - With Mesh Top Ref. 3
(Model 120SXJ Only)
3510488 8ft (2.44m) Swing Gate Ref. 8
3510543 8ft (2.44m) With Self-Closing Gate Ref. 3
3510546 8ft (2.44m) Swing Gate - With Mesh Top (Model Ref. .
120SXJ Only)
3510566 8ft (2.44m) With Self-Closing Gate - With Mesh Top Ref. 4
(Model 120SXJ Only)
Note: Replacement decals must be ordered sepa-
rately - See Section 8.
1 Floor Weldment Options: 1
4846101 5ft Platform
4844954 6ft Platform
4844928 8ft Platform
2 Rail Weldment - Right Side Options: 1
4846102 5ft Platform Standard
4844955 6ft Platform Standard
4845408 6ft Platform With Mesh Top
4844924 8ft Platform Standard
4845412 8ft Platform With Mesh Top
3 Rail Weldment - Left Side Options: 1
4846103 5ft Platform Standard
4844956 6ft Platform Standard
4845409 6ft Platform With Mesh Top
4844925 8ft Platform Standard
4845413 8ft Platform With Mesh Top
4 4845328 Rail Weldment - Back 1
5 Gate Weldment Options: 1
4845327 Swing Gate
4845410 Swing Gate - With Mesh Top
4845426 Self-Closing Gate
4845469 Self-Closing Gate - With Mesh Top
6 3900207 Fastener A/R
(Note: P/N 3900207 Fastener may be replaced
with P/N 0641416 Bolt, P/N 4751400 Flatwasher,
P/N 3311405 Locknut and P/N3300151 Acorn Type Ref.
Nut. Acorn type nut is required to meet industry
safety requirements.
7 3300393 Collar A/R
8 3520072 Plug, Cap A/R
3121106 4-3

NEIO0TM=HP>PrvT » Z0—-10MO®



NETJO0OTN=-P>r"v » ZO0—--I0mMy

SECTION 4 PLATFORMS

FIGURE 4-1. PLATFORM COMPONENTS INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
9 Hinge Options: 2
2600216 Swing Gate
Use 2600287 Self-Closing Gate
2600219 Prior to S/N 68368
2600287 S/N 68368 to Present
10 2940074 Latch 1
11 3911008 Screw #10-24NC x 1/2” 4
12 4751000 Flatwasher #10 4
13 3311005 Locknut #10-24NC 4
14 0641524 Bolt 5/16”-18NC x 3” 4
15 3311505 Locknut 5/16”-18NC 4
16 4751500 Flatwasher 5/16” 4
17 2080040 Fastener 13
18 4761000 Lockwasher 3/8” (Prior to S/N 68368) 4
19 Not Used
20 3539685 Plate, Latch 1
21 4220165 Stop, Gate 1
22 4060803 Trim 6ft/1.8m
23 3380434 Panel, Pedestal 1
WORKLIGHTS INSTALLATIONS (OPTIONAL) Ref.
0258048 Prior to S/N 64504 Ref. 2/E
0271629 S/N 64504 to Present Ref. 1/A
101 3536089 Plate, Mounting 2
102 0641414 Bolt 1/4”-20NC x 1 3/4” 4
103 3311405 Locknut 1/4”-20NC 4
104 4711400 Flatwasher 1/4” Narrow 8
105 2920140 Worklight 2
7016399 Bulb, Replacement (1 Per Worklight) 2
106 4240099 Tie-Strap (Not Shown) 10
107 2820035 Loom, Vinyl (Not Shown) 9
108 Not Used
109 4460598 Connector, Strain Relief 1
(Not Shown - Located at Console Box)
110 4920018 Wire (Not Shown) (Prior to S/N 64504) A/R
4-4 3121106




SECTION 4 PLATFORMS

FIGURE 4-1. PLATFORM COMPONENTS INSTALLATION (CONTINUED)

FIG & ITEM #

PART NUMBER DESCRIPTION

QTY.

REV.

3121106

4-5

NEIO0TM=HP>PrvT » Z0—-10MO®



NEVO0OT=D>rv o Z0=-=-0mMw

SECTION 4 PLATFORMS
FIGURE 4-2. PLATFORM SUPPORT & ROTATOR INSTALLATION (100SX/110SX)

—108

104——2@
105
106@1/

07105~/ /

B,
36~ @ﬁ@\ 12

4-6 3121106



FIGURE 4-2. PLATFORM SUPPORT & ROTATOR INSTALLATION (100SX/110SX)

SECTION 4 PLATFORMS

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.

0270276 PLATFORM SUPPORT & ROTATOR INSTALLATION Ref. 4/B
1 4846196 Weldment, Support 1
1A 0961259 Bushing 2
2 0239182 Pivot Weldment 1
2A 0960565 Bushing, Bronze 2
3 1120299 Cap 1
4 Rotator Shaft Options: 1

4040220 Prior to S/N 67889

4842915 S/N 67889 to Present
5 0235238 Rotator Assembly (See ltems 101-126 for Breakdown) 1
6 0361675 Bar, Stop 1
7 4070705 Shim 1/8" A/R
8 4070706 Shim 1/16" A/R
9 4751500 Flatwasher 5/16" 2
10 4761500 Lockwasher 5/16" 4
11 3311501 Nut 5/16"-18NC 4
12 3340454 Pad, Brake 2
13 4160026 Washer, Belleville 8
14 2880404 Key 1
15 0652014 Bolt 5/8"-18NF x 1 3/4" 1
16 4752000 Flatwasher 5/8" 1
17 Not Used
18 4711600 Flatwasher 3/8" 4
19 0681610 Bolt 3/8"-16NC x 1 1/4" (Grade 8) 4
20 0641840 Bolt 1/2"-13NC x 5" 1
21 4751800 Flatwasher 1/2" 1
22 3311805 Locknut 1/2"-13NC 5
23 2160002 Fitting, Grease 3
24 0641520 Bolt 5/16"-18NC x 2 1/2" 1
25 3422147 Pin 1
26 4740158 Washer, Thrust 1
27 1670451 Cover 1
28 4300038 Stud (Welded on part - Not Shown) 2
29 Platform L_evel Cylinder Assembly Options: 1

(See Section 5 for Breakdown)

1682590 Prior to S/N 56302

1683536 S/N 56302 to Present
30 3421582 Pin 1
31 3421577 Pin 1
32 3532054 Plate, Retainer 1
33 0641506 Bolt 5/16"-18NC x 3/4" 2
34 0641524 Bolt 5/16"-18NC x 3" 1
35 4070707 Shim 1/32" 2
36 0641818 Bolt 1/2"-13NC x 2 1/4" 2
37 0641816 Bolt 1/2"-13NC x 2" 2
38 4761800 Lockwasher 1/2" 2
39 4060804 Flexguard 10.5in/27cm
40 4711600 Flatwasher 1/2" 8

3121106 4-7

NEIO0TM=HP>PrvT » Z0—-10MO®



NETJO0OTN=-P>r"v » ZO0—--I0mMy

SECTION 4 PLATFORMS

FIGURE 4-2. PLATFORM SUPPORT & ROTATOR INSTALLATION (100SX/110SX) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
4 0641820 Bolt 3/8"-16NC x 2 1/2” 2
0235238 ROTATOR ASSEMBLY Ref. E
Rotator Motor Assembl

101 3160083 (See Figure 4-4 for Bregkdown) 1
102 0080099 Adapter, Motor 1
103 2760064 Housing, Gear 1
104 0440134 Bearing, Sleeve 2
105 4740199 Washer, Thrust 4
106 0440120 Bearing, Thrust 2
107 2440043 Gear, Worm 1
108 3440816 Rollpin 1/4" x 1" 4
109 0080098 Adapter, Motor to Worm Gear 1
110 2440044 Gear, Worm 1
111 4740256 Washer, Thrust 2
112 0440135 Bearing, Sleeve 1
113 1760068 Disc, Brake 1
114 Not Used

115 3931010 Bolt, Socket Head #10-24NC x 5/8" 5
116 3441228 Rollpin 3/8" x 1 3/4" 2
117 3931620 Bolt, Socket Head 3/8"-16NC x 1 1/4" 2
118 4761600 Lockwasher 3/8" 6
119 3931612 Bolt, Socket Head 3/8"-16NC x 3/4" 4
120 4070585 Shim.010 A/R
121 4070586 Shim.005 A/R
122 4070587 Shim.002 A/R
123 0100019 Loctite #271 (Not Shown) A/R
124 0100021 Primer (Not Shown) AR
125 2160001 Fitting, Grease - 90° (Not Shown) 1
126 3020025 Grease (Not Shown) A/R

4-8 3121106




SECTION 4 PLATFORMS

FIGURE 4-2. PLATFORM SUPPORT & ROTATOR INSTALLATION (100SX/110SX) (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3121106

4-9

NEIO0TM=HP>PrvT » Z0—-10MO®



NETJO0OTN=-P>r"v » ZO0—--I0mMy

SECTION 4 PLATFORMS
FIGURE 4-3. PLATFORM SUPPORT & ROTATOR INSTALLATION (110SXJ/120SXJ)

4-10 3121106



SECTION 4 PLATFORMS

FIGURE 4-3. PLATFORM SUPPORT & ROTATOR INSTALLATION (110SXJ/120SXJ)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0259974 PLATFORM SUPPORT & ROTATOR INSTALLATION Ref. 4/B
1 0060053 Actuator 1
1A Use 7017183 Block Valve Assembly (was p/n 7017101) 1
1B 7017193 Cartridge 2
1C 7017119 Bolt 1”-8NC x 11” 1
1D 7017177 Shaft Weldment 1
1E 7017174 Cap, End 1
1F 7017142 Kit, Hardware (Not Shown) 1
1G 7017156 Kit, Bearing (Not Shown) 1
1H 7017157 Kit, Seal (Not Shown) 1
2 4844790 Weldment, Platform Support 1
3 0682234 Bolt 3/4”-10NC x 4 1/4” (Grade 8) 4
4 4892200 Washer, Hardened 3/4” 8
5 3272201 Nut 3/4”-10NC (Grade 8) 4
6 0641820 Bolt 1/2”-13NC x 2 1/2” 4
7 4711800 Flatwasher 1/2” 8
8 3311805 Locknut 1/2”-13NC 4
9 0681610 Bolt 3/8”-16NC x 1 1/4” (Grade 8) 4
10 4711600 Flatwasher 3/8” 4
11 0641808 Bolt 1/2"-13NC x 1” 6
12 7017119 Bolt 1”-8NC x 11” 1
13 Not Used
0100019 Loctite #271 A/R
0100011 Loctite #242 A/R

NEIO0TM=HP>PrvT » Z0—-10MO®

3121106 4-11



SECTION 4 PLATFORMS

FIGURE 4-4. ROTATOR MOTOR ASSEMBLY

- : 8L
’ bﬁu
\\ 4

£l

T

\J
ooy o

LS

-~

o

L)

k 3

i
;;1,

giw v,n._n
w:a /1 C )
AU
oL &
m_w‘ﬂi &@ w.a%@ guy
zL 6 _ 7)™
L v m_, _ Z,,,///g@@@
L 8 Q\QU.A. =S
[T
€ 2

NANWOEFR=02 9 A AdSE-LOESWY

3121106

4-12



SECTION 4 PLATFORMS

FIGURE 4-4. ROTATOR MOTOR ASSEMBLY

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
3160083 ROTATOR MOTOR ASSEMBLY Ref. A
1 7002105 Flange, Mounting 1
2 7002123 Screw, Cap 4
3 Kit Seal, Dust 1
4 7002104 Key, Woodruff 1
5 7002111 Bearing, Thrust Needle 1
6 7002117 Thrust, Bearing Race 1
7 Kit Seal, O-Ring 1
8 Kit Seal, Pressure 1
9 7002116 Shaft, Output 1
10 7002103 Housing 1
11 Kit Seal 1
12 Kit Plug, Housing 1
13 7002115 Seal, O-Ring 3
14 7002112 Drive 1
15 7002107 Cap, End 1
16 7002100 Screw, Cap 7
17 7000166 Lockwasher 7
18 7002125 Gerotor Sub-Assembly 1
19 7002110 Plate, Spacer 1
2900455 Seal Kit (Includes ltems 3,7,8,11 and 12) 1
(P/N 101-1009-007)
2900733 Seal Kit (Includes Items 3,7,8,11 and 12) 1
(P/N’s 101-1009-008 and 101-1009-009)
Note: Identify by P/N stamped on nameplate
located on Item 10. Ref.
3121106 4-13

NEIO0TM=HP>PrvT » Z0—-10MO®



SECTION 4 PLATFORMS

FIGURE 4-5. PLATFORM CONSOLE ASSEMBLY

NWOFE=02 <« AAdSLOESWY

3121106

4-14



SECTION 4 PLATFORMS

FIGURE 4-5. PLATFORM CONSOLE ASSEMBLY

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
CONSOLE BOX ASSEMBLIES Ref.
0861366 100SX/110SX - 2W/S Ref. 6
0861347 100SX/110SX - 4W/S Ref. 6
0861365 110SXJ - 2W/S Ref. 6
0861348 110SXJ - 4W/S Ref. 6
0861344 120SXJ - 4W/S Ref. 7
1 Use 0861640 Box, Console Assembly (was p/n 0861353) 1
(See Items 101-107 for Breakdown)
2 3740113 Relay, Time Delay 1
3 3740115 Relay, Time Delay 1
4 1600306 Controller Assembly (Lift & Swing) 1
(See Figure 4-6 for Breakdown)
5 1600287 Controller Assembly (Drive & Steer) 1
(See Figure 4-7 for Breakdown)
6 4360031 Footswitch 1
7000625 Block, Contact 2
7 1702676 Decal (Horn/Drive Speed/Level) 1
8 1702564 Decal (Stop) 1
9 1704520 Decal (Drive and Steer) 1
10 1702566 Decal (Lift and Swing) 1
11 1704511 Decal (Speed/Lower Lift/Tele/Rotate/Jib) 1
12 2760105 Housing, Display Light 1
13 4360387 Switch, Pushbutton 1
14 2560136 Knob, Speed Control 1
15 1600272 Controller, Speed (See Figure 4-8 for Breakdown) 1
16 Hardware Options: 4
3311005 Locknut #10-24NC (Prior to S/N 56133)
0791004 Screw #10-24NC x 1/2” (S/N 56133 to Present)
17 4360475 Switch, Emergency Stop 1
17A 7020175 Cap, Red 1
7020176 Contact Block
18 4360476 Block, Contact 1
19 4360314 Switch, Toggle A/R
20 4360331 Switch, Toggle 1
21 0140026 Alarm 1
22 3790012 O-Ring 7
23 3520028 Plug, Hole (For switch call-outs at these locations, 4
refer to options installation below)
24 4740120 Washer, Nylon #10 (Prior to S/N 56133) 4
25 0641611 Bolt 3/8"-16NC x 1 3/8” 4
26 4751600 Flatwasher 3/8” 4
27 4460467 Tool, Pin Extraction (Blue 16-18 Gauge) (Not Shown) 1
28 4460510 Tool, Pin Extraction (Yellow 12-14 Gauge) 1
(Not Shown)
29 0641408 Bolt 1/4”-20NC x 1” 3
30 3311405 Locknut 1/4”-20NC 3
31 4740362 Washer, Fender 1/4” 3
32 4460071 Connector, Strain Relief 1
33 4711000 Flatwasher #10 (Narrow) 2
3121106 4-15

NEIO0TM=HP>PrvT » Z0—-10MO®



NETJO0OTN=-P>r"v » ZO0—--I0mMy

SECTION 4 PLATFORMS

FIGURE 4-5. PLATFORM CONSOLE ASSEMBLY (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION Qry. REV.
34 3311401 Nut 1/4”-20NC 1
35 1320060 Clamp 1
36 4460234 Mount, Wire Strap 6
37 3740123 Relay 2
38 3740124 Spring, Relay 6
39 4360232 Breaker, Circuit - 15 Amp 2
40 1670829 Bezel 1
41 0721010 Screw, Machine #10-24NC x 1 1/4” 2
42 0721003 Screw, Machine #10-24NC x 3/8” 2
43 Hardware Options: 4

4751000 Flatwasher #10 (Prior to S/N 56133)

3300365 Nut, Retainer (S/N 56133 to Present)
44 0731004 Bolt #10-32NF x 1/2” 2
45 4460470 Nut, Conduit 2
46 4460471 Washer 2
47 4460428 Connector, Strain Relief 2
48 0100029 Silicone (Not Shown) A/R
49 0641406 Bolt 1/4”-20NC x 3/4” 1
50 4420038 Foam, Self Adhesive 6in/15.3cm
51 Not Used
52 0630464 Screw, Button Head #10-24NC x 1/2” 2
53 4751400 Flatwasher 1/4” 8
54 0100011 Loctite #242 (Not Shown) A/R
55 0100035 Loctite #222 (Not Shown) A/R
56 3380434 Panel, Pedestal 1
57 0641406 Bolt 1/4”-20NC x 3/4” 4
58 0630518 Screw, Button Head #10-24NC x 3/4” 4

(Prior to S/N 56133)

59 3910812 Screw #8-32NC x 1/2” 8
60 4750800 Flatwasher #8 (Wide) 8
61 3311605 Locknut 3/8”-16NC 4
62 4751800 Flatwasher 1/2” (Wide) 4
63 3539275 Plate, Mounting 1
64 3300408 Locknut #10-24NC, Nylon Insert (Prior to S/N 56133) 4
65 4761000 Lockwasher #10 2
66 1704260 Decal - EMS 1
67 3740049 Relay, Bosch 4
68 2920129 Bulb, Light 5
69 4360345 Switch, Toggle 1
70 Not Used
71 0140019 Alarm 1
72 1600307 Card, Flow Control 2
73 4922422 Harness, Footswitch Power (Not Shown) 1
74 3740122 Relay 1
75 4340678 Support, Hand 1
76 4340684 Support, Hand 1
77 0641404 Bolt 1/4”-20NC x 1/2” 8
78 Use 1060515 Cable, Electrical 12/4 6ft/1.8m

1060012 S/N 56133 to S/N 60492

1060515 S/N 60492 to Present

4-16 3121106




SECTION 4 PLATFORMS

FIGURE 4-5. PLATFORM CONSOLE ASSEMBLY (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
79 0100020 Sealant (Not Shown) (S/N 56133 to Present) A/R
2910864 Decal Kit - Console Box (Includes ltems 7-11 and 2
301)
CONSOLE BOX ASSEMBLIES: Ref.
Use 0861640 Production (was p/n 0861353) Ref. 1/A
0861640 Post Production Alternative Ref.
101 Not Available Lid, Cast 1
102 Not Available Bottom, Box 1
103 2600211 Hinge (Used on p/n 0861353) 2
104 3900224 Capscrew, Socket Head Countersunk 6mm x 16mm 8
(Used on p/n 0861353)
105 3931672 Capscrew, Socket Head 3/8”-16NC x 4 1/2” 1
106 0100011 Loctite #242 (Not Shown) (Used on p/n 0861353) A/R
107 3311601 Nut 3/8”-16NC 1
CONSOLE BOX OPTIONS Ref.
201 4WS Switch Option Components A/R
4360331 Switch, Toggle 1
3790012 O-Ring 1
202 Dual Switch Option Components A/R
0271414 Dual Fuel Switch Installation 1
4360336 Switch, Toggle 1
3790012 O-Ring 1
203 Lights Switch Option Components A/R
4360336 Switch, Toggle 1
3790012 O-Ring 1
204 Articulating Jib Switch Option Components A/R
4360314 Switch, Toggle 1
3790012 O-Ring 1
LIGHT PANEL DECAL INSTALLATIONS Ref.
0270046 100SX/110SX - ANSI Ref. 1
0259885 100SX/110SX - ANSI Export Ref. 1
0259887 110SXJ/120SXJ Ref. 1
301 Decal - Light Panel Display Options: 1
1704477 100SX/110SX - ANSI
1704476 100SX/110SX - ANSI Export
1704475 110SXJ/120SXJ
302 2920129 Bulb, Light A/R
4922352 ELECTRICAL COMPONENTS INSTALLATIONS: Ref. 5/G
401 4460503 Connector - 31 Position 1
402 4460613 Connector - 21 Position 1
403 4120035 Socket, Light 10
3121106 4-17

NEIO0TM=HP>PrvT » Z0—-10MO®



NETJO0OTN=-P>r"v » ZO0—--I0mMy

SECTION 4 PLATFORMS

FIGURE 4-5. PLATFORM CONSOLE ASSEMBLY (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION Qry. REV.
404 3641182 Track 1
405 4460601 Block, Terminal 24
406 4460607 Stop, End 2
407 4460602 Barrier, Terminal 1
408 4460847 Marker, Terminal (1-10) 1
409 4460603 Bar, Buss - 10 Position (Cut into [2] 5 Position Bars) 2
410 4460631 Marker, Terminal (Negative) 1
411 4120037 Socket, Relay 2
412 4120036 Socket, Relay 1
413 4460849 Marker, Terminal (11-20) 1
4-18 3121106




SECTION 4 PLATFORMS

FIGURE 4-5. PLATFORM CONSOLE ASSEMBLY (CONTINUED)

FIG & ITEM #

PART NUMBER DESCRIPTION

QTY.

REV.

3121106

4-19

NEIO0TM=HP>PrvT » Z0—-10MO®



SECTION 4 PLATFORMS

FIGURE 4-6. CONTROLLER ASSEMBLY (LIFT & SWING)

NWOFE=02 <« AAdSLOESWY

3121106

4-20



SECTION 4 PLATFORMS

FIGURE 4-6. CONTROLLER ASSEMBLY (LIFT & SWING)

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
1600306 CONTROLLER ASSEMBLY Ref. D
1 7019141 Mechanical Assembly (Includes Base, Handle Stem & 1
ltems 1A, 1B, 1C & 27)
1A 7019197 Handle/Cap/Rod Assembly 1
1B 7003928 Spring 1
1C 7022808 Cap, Lift 1
2 7019169 Gate 1
3 7003952 Screw 4
4 7019170 Center, Detent 1
5 7019171 Plate 2
6 Not Used
7 7019173 Screw 12
8 7019144 Spacer, Cam 1
9 7019111 Bearing, Gear 4
10 7019145 E-Clip 4
11 7003977 Gear, Drive 2
12 7019147 Shaft 2
13 7019175 Cam 2
14 7019176 Spacer, Cam 2
15 7019177 Shaft 2
16 7019142 Plate 4
17 7003961 Microswitch 2
18 7019138 Insulator 2
19 7019139 Screw 4
20 7003976 Gear, Slave 2
21 7019178 Potentiometer 2
22 7003992 Washer 2
23 7003993 Nut 2
24 7019149 Setscrew 2
25 7019144 Spacer 2
26 7019143 Screw 2
27 Use 7022813 Boot (Was P/N 7003955) 1
28 7019146 Spacer, Cam 2
29 Use 7022813 Plate, Plastic (Was P/N 7003954) 1
30 7003956 O-Ring 1
31 7003953 Washer 4
32 7022811 Screw 4
33 Not Available Connector, Male - 4 Position 2
Not Available Pin, Male 4
34 7019122 Gimble, Outer 1
35 7019123 Gimble, Inner 1
3121106 4-21

NEIO0TM=HP>PrvT » Z0—-10MO®



SECTION 4 PLATFORMS

FIGURE 4-7. CONTROLLER ASSEMBLY (DRIVE & STEER)

NWOFE=02 <« AAdSLOESWY

pam CONNECT

TO PLUG

3121106

4-22



SECTION 4 PLATFORMS

FIGURE 4-7. CONTROLLER ASSEMBLY (DRIVE & STEER)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
1600287 CONTROLLER ASSEMBLY Ref. D
1 Not Available Handle Assembly 1
2 7019161 Boot and Sleeve 1
3 7003969 Screw 2
4 7003941 Washer 2
5 7019159 Bracket, Mounting 1
6 Not Serviced Rivet 1
7 7019124 Board, Circuit with Potentiometer 1
7A 4460265 Plug - 9 Position (Part of Console Box Harness) 1
4460268 Socket, Female (Part of Console Box Harness) 9
4460266 Connector - 9 Position (Part of p/n 7019124) 1
4460267 Pin, Male (Part of p/n 7019124) 9
8 7019138 Insulator 1
9 7019153 Strip, Terminal - 5 Position 1
10 7003938 Clamp, Boot (Not Shown) 1
11 7003961 Microswitch 1
12 7019151 Tie-Strap 3
13 7003994 Screw 2
14 7019162 Spring 1
15 7019179 Micro Cam Assembly 1
16 7019163 Potentiometer Coupling Assembly 1
17 Not Used
18 Not Used
19 Not Serviced Heatsink 1
20 7019117 Screw 8
21 7019103 Pin 4
22 7019115 Stand-Off 2
23 7019168 Plate, Mounting (Right Side) 1
24 7003992 Washer 1
25 7003993 Nut 1
26 7003935 Gear, Slave 1
HANDLE ASSEMBLY Ref.
101 7019164 Axle 1
102 7019194 Coupling 1
103 7019165 Rocker 1
104 7003983 Setscrew 2
105 7003972 Boot, Switch 1
106 7003973 Half, Handle 2
107 7019166 Switch, Micro 1
108 7019167 Nut 4
109 7003980 Screw 4
110 7003989 Gasket 2
3121106 4-23

NEIO0TM=HP>PrvT » Z0—-10MO®



NETJO0OTN=-P>r"v » ZO0—--I0mMy

SECTION 4 PLATFORMS

FIGURE 4-7. CONTROLLER ASSEMBLY (DRIVE & STEER) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
HANDLE ASSEMBLY Ref.
201 7019160 Cast Housing Assembly 1
202 7019155 Shaft 8mm 1
203 7019111 Bearing 2
204 7019110 Spacer, Head Gear 2
205 7019112 Washer 1
206 7003946 Spring, Return 1
4-24 3121106




SECTION 4 PLATFORMS

FIGURE 4-7. CONTROLLER ASSEMBLY (DRIVE & STEER) (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3121106

4-25

NEIO0TM=HP>PrvT » Z0—-10MO®



SECTION 4 PLATFORMS

FIGURE 4-8. CONTROLLER ASSEMBLY (SPEED)

NWOFE=02 <« AAdSLOESWY

3121106

4-26



SECTION 4 PLATFORMS

FIGURE 4-8. CONTROLLER ASSEMBLY (SPEED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
1600272 CONTROLLER ASSEMBLY Ref. E
1 7019181 Seal 1
2 7019182 Switch, Rotary 1
3 Not Serviced Plate 1
4 7019183 Screw, Flathead 2
5 7019184 Spacer 4
6 7019135 Washer 4
7 7019185 Screw 2
8 7019186 Screw 2
9 7019136 Screw 2
10 7019187 Board, Circuit with Potentiometer 1
10A 4460265 Plug - 9 Position (Part of Console Box Harness) 1
4460268 Socket, Female (Part of Console Box Harness) 9
4460266 Connector - 9 Position (Part of p/n 7019187) 1
4460267 Pin, Male (Part of p/n 7019187) 9
11 7019188 Coupling, Potentiometer 1
12 Not Serviced Heatsink 1
3121106 4-27

NEIO0TM=HP>PrvT » Z0—-10MO®



SECTION 4 PLATFORMS

FIGURE 4-9. SOFT TOUCH SYSTEM INSTALLATION

S e
EIEEET A

R
e e

oY S ey
s A
e

3121106

4-28



SECTION 4 PLATFORMS

FIGURE 4-9. SOFT TOUCH SYSTEM INSTALLATION

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
SOFT TOUCH SYSTEM INSTALLTIONS OPTIONS:

0270318 6Ft/1.8m Platforms Ref. 1
0270312 8Ft/2.4m Platforms Ref. 1

1 Rail Weldment Options: 2
4845308 6ft/1.8m Platforms
4845309 8Ft/2.4m Platforms

2 Cover, Rail Options: 2
1670804 6ft/1.8m Platforms
1670803 8Ft/2.4m Platforms

3 1670787 Cover, End Post 2

4 1670785 Cover, Front Right Post 2

5 1670786 Cover, Front Left Post 2

6 1670793 Cover, End Mid Rail 2

7 Cover, Right End Top Options: 1
1670798 6ft/1.8m Platforms
1670796 8Ft/2.4m Platforms

8 Cover, Left End Top Options: 1
1670797 6ft/1.8m Platforms
1670795 8Ft/2.4m Platforms

9 Cover, Left End Mid Options: 1
1670799 6ft/1.8m Platforms
1670789 8Ft/2.4m Platforms

10 Cover, Right End Mid Options: 1
1670801 6ft/1.8m Platforms
1670791 8Ft/2.4m Platforms

11 0940038 Padding, Bumper 70ft/21.4m

12 1670788 Cover, Gate 2

13 3539719 Plate, Switch Strike 2

14 0630462 Bolt, Carriage 8

15 4761500 Lockwasher 5/16” 8

16 4751800 Flatwasher 1/2” 8

17 3311501 Nut 5/16”-18NC 8

18 4751500 Flatwasher 5/16” 8

19 4460049 Connector, Strain Relief 2

20 3530072 Plug, Cap 4

21 Not Used

22 4360057 Switch, Limit 2

23 0731005 Bolt #10-32NC x 5/8” 4

24 4751000 Lockwasher #10 4

25 0200550 Arm, Switch 2

26 0641612 Bolt 3/8”-16NC x 1 1/2” 8

27 4751600 Flatwasher 3/8” 40

28 3311605 Locknut 3/8”-16NC 8

29 3010088 Link, Quick 16

30 1260136 Chain 10ft/3m

31 4360387 Switch, Push Button 1

32 1702938 Decal - Soft Touch Override 1

33 Not Used

3121106 4-29

NEIO0TM=HP>PrvT » Z0—-10MO®



NETJO0OTN=-P>r"v » ZO0—--I0mMy

SECTION 4 PLATFORMS

FIGURE 4-9. SOFT TOUCH SYSTEM INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
34 1320040 Clamp 4
35 0641406 Bolt 1/4”-20NC x 3/4” 4
36 4711400 Flatwasher 1/4” 8
37 3311405 Locknut 1/4”-20NC 4
38 1060330 Cable, Electrical - 16/3 16ft/4.9m
39 4460425 Connector, Strain Relief Options: 1
4-30 3121106




SECTION 5 CYLINDERS

TABLE OF CONTENTS

FIGURE DESCRIPTION PAGE
5-1 AXLE EXTENSION CYLINDER ASSEMBLY .. .. ... .. e 5-2
5-2 PLATFORM LEVEL CYLINDER ASSEMBLY . . ... ... ... e 5-4
5-3 BOOM LIFT CYLINDER ASSEMBLY . .. .. .. e 5-6
5-3 EXTEND-A-REACH LEVEL CYLINDER ASSEMBLY . .. ... ... oo 5-8
5-4 EXTEND-A-REACH LIFT CYLINDER ASSEMBLY . . . .. ... e 5-10
5-5 JACK CYLINDER ASSEMBLY . . .. e 5-12
5-6 MASTER CYLINDER ASSEMBLY . . .. ... e 5-14
5-7 STEER CYLINDER ASSEMBLY . . . . .. .. 5-16
5-8 TIE ROD CYLINDER ASSEMBLY .. .. .. e 5-18
5-9 TELESCOPE CYLINDER ASSEMBLY . . . ..o e 5-20

3121106 5-1

OIMOZ—-r<O a Z0--IO0m®v



OIMOUZ=r<0®O o ZO0=-=-I0O0mw

FIGURE 5-1.

5-2

SECTION 5 CYLINDERS
AXLE EXTENSION CYLINDER ASSEMBLY

3121106



SECTION 5 CYLINDERS

FIGURE 5-2. PLATFORM LEVEL CYLINDER ASSEMBLY

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
1683920 AXLE EXTENSION CYLINDER ASSEMBLY Ref. A
1 Not Used
2 Not Used
3 Not Used
4 0961896 Bushing, Tapered 1
5 0630535 Setscrew 1/4"-20NC x 1 1/8" 3
6 1683056 Head 1
7 1683915 Barrel Weldment 1
8 1683918 Rod Weldment 1
9 3760369 Ring, Washer 1
10 3480218 Piston 1
11 Not Used
12 Kit Wiper, Rod 1
13 Kit Seal, Rod 1
14 Kit O-Ring 1
15 Kit Ring, Back-Up 1
16 Kit Ring, Wear 1
17 Kit O-Ring 1
18 Kit Ring, Back-Up 2
19 Kit Ring, Lock 2
20 Kit Seal, Hydrolock 2
21 3841466 Rod End Weldment 1
22 3323402 Nut, Jam 1 1/2"-12NF 1
23 3931620 Bolt 3/8"-16NC x 1 1/4" 8
24 4568053 Spacer 1
25 4640509 Cartridge, Holding Valve 2
2900792 Seal Kit - 4640509 Cartridge Valve (1 Per Valve) 2
0100038 Primer, Locking A/R
0100011 Loctite #242 A/R
0100063 Loctite #609 A/R
2901353 Seal Kit (Includes ltems 12-20) 1
3121106 5-3

wIMOZ-r~<0O o Z0-——-I0Omv



OIMOUZ=r<0®O o ZO0=-=-I0O0mw

SECTION 5 CYLINDERS
FIGURE 5-2. PLATFORM LEVEL CYLINDER ASSEMBLY

2A

5-4

3121106



SECTION 5 CYLINDERS

FIGURE 5-2. PLATFORM LEVEL CYLINDER ASSEMBLY

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
PLATFORM SLAVE LEVEL CYLINDER ASSEMBLY Ref
OPTIONS: ’
1682590 Prior To S/N 56302 Ref. C
1683536 S/N 56302 To Present Ref. 1/A
1 Barrel Assembly Options: 1
1682591 May 1992 to S/N 33111
1683535 S/N 33111 to Present
2 1681974 Rod Assembly 1
2A 0960097 Bushing 1
3 1680892 Head 1
4 3480120 Piston 1
5 4564057 Spacer 1
6 3300308 Nut 1
7 1120179 Retainer 1
8 Kit Seal, Wiper 1
9 Kit Seal, Rod 1
10 Kit Ring, Wear 1
11 Kit O-Ring 1
12 Kit Ring, Back-up 2
13 Kit Ring, Wear 1
14 Kit O-Ring 1
15 Kit Seal, Piston 1
16 2160002 Fitting, Grease 2
17 4640634 Valve, Cartridge - Holding 2
2900770 Seal Kit - 4640634 Valve (1 Per Assembly) 1
18 3900170 Setscrew 2/8"-16NC x 3/8" 1
19 2220885 Plug, Socket Head #6 2
20 0100011 Loctite #242 A/R
21 0100038 Primer, Locking A/R
22 0100035 Loctite #222 A/R
2900381 Seal Kit - 1682590 Cylinder (Includes ltems 8-15) 1
3121106 5-5

wIMOZ-r~<0O o Z0-——-I0Omv



SECTION 5 CYLINDERS

FIGURE 5-3. BOOM LIFT CYLINDER ASSEMBLY

N

NUWOF=—0Z 1 O>JA=ZAuUxu

3121106

5-6



SECTION 5 CYLINDERS

FIGURE 5-3. BOOM LIFT CYLINDER ASSEMBLY

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
BOOM LIFT CYLINDER ASSEMBLIES Ref.
1682895 110SX/110SXJ/120SXJ - STANDARD Ref. —
1682630 110SXJ - WITH INVERTED TRACK Ref. B
1 1682631 Barrel Weldment 1
0960509 Bushing, Bronze 2
2 1682633 Rod Weldment 1
0961082 Bushing, Bronze 2
3 1120363 Retainer 1
4 1682118 Head 1
5 3480162 Piston 1
6 4565652 Spacer 1
7 3300306 Nut 1
8 2220887 Plug 1
9 4640771 Cartridge, Holding Valve 1
2900770 Seal Kit - 4640709 Valve 1
10 3900171 Setscrew 1/2"-13NC x 1/2" 1
11 2160002 Fitting, Grease 2
12 Kit Wiper, Rod 1
13 Kit Seal, Rod 1
14 Kit O-Ring 1
15 Kit Ring, Back-Up 1
16 Kit Ring, Wear 1
17 Kit Ring, Guide 2
18 Kit O-Ring 1
19 Kit Ring, Lock 1
20 2220883 Plug 1
0100011 Loctite #242 A/R
0100038 Primer, Locking A/R
0100035 Loctite #222 A/R
2901118 Seal Kit (Includes Items 12-19) 1
3121106 5-7

wIMOZ-r~<0O o Z0-——-I0Omv



SECTION 5 CYLINDERS

FIGURE 5-4. EXTEND-A-REACH LEVEL CYLINDER ASSEMBLY

NUWOF=—0Z 1 O>JA=ZAuUxu

3121106

5-8



SECTION 5 CYLINDERS

FIGURE 5-4. EXTEND-A-REACH LEVEL CYLINDER ASSEMBLY

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
1683530 EXTEND-A-REACH LEVEL CYLINDER ASSEMBLY Ref. 1/A
1 1683529 Barrel Weldment 1
0961595 Bushing, Bronze 2
2 1682755 Rod Weldment 1
0961182 Bushing, Oilite 2
3 1120305 Retainer 1
4 1681792 Head 1
5 3480167 Piston 1
6 4565913 Spacer 1
7 3300279 Nut 1
8 4640634 Cartridge, Holding Valve 1
2900770 Seal Kit - 4640634 Valve 1
9 2220885 Plug 3/8" 1
10 2220883 Plug 1/4" 2
11 3900170 Setscrew 3/8"-16NC x 3/8" 1
12 Kit Wiper, Rod 1
13 Kit Seal, Rod 1
14 Kit Ring, Wear 1
15 Kit O-Ring 1
16 Kit O-Ring 1
17 Kit Ring, Guide 2
18 Kit Ring, Lock 2
19 4640996 Valve, Counterbalance 1
2900770 Seal Kit - 4640996 Valve 1
0100038 Primer, Loctite A/R
0100011 Loctite #242 A/R
0100035 Loctite #222 A/R
2901206 Seal Kit (Includes Items 12-18) 1
3121106 5-9

wIMOZ-r~<0O o Z0-——-I0Omv



SECTION 5 CYLINDERS

FIGURE 5-5. EXTEND-A-REACH LIFT CYLINDER ASSEMBLY

NUWOF=—0Z 1 O>JA=ZAuUxu

3121106

5-10



SECTION 5 CYLINDERS

FIGURE 5-5. EXTEND-A-REACH LIFT CYLINDER ASSEMBLY

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
EXTEND-A-REACH LIFT CYLINDER
ASSEMBLY OPTIONS:
1683725 Prior to S/N 64012 Ref. 1
1684164 S/N 64012 to Present Ref. 1
1 1683724 Barrel Weldment 1
0961185 Bushing, Bronze 2
2 1682638 Rod Weldment 1
0961595 Bushing, Bronze 2
3 1120305 Retainer 1
4 1681423 Head 1
5 4564009 Spacer 1
6 3480113 Piston 1
7 Nut Options: 1
3300285 Prior to S/N 64012
3300307 S/N 64012 to Present
8 3900170 Setscrew 3/8"-16NC x 3/8" 1
9 4640495 Cartridge, Holding Valve 2
2900770 Seal Kit - 4640495 Valve (1 per Cartridge) A/R
10 2160002 Fitting, Grease 2
11 2200201 Plug, Pipe 1/8" NPT 4
12 Kit Wiper, Rod 1
13 Kit Seal, Rod 1
14 Kit Ring, Wear 1
15 Kit Seal, Head 1
16 Kit Ring, Guide 2
17 Kit Ring, Lock 2
18 Kit O-Ring 1
19 2200222 Plug, Pipe 1/4" NPT 2
0100020 Sealant, Pipe A/R
0100011 Loctite #242 A/R
0100038 Primer, Locking A/R
0100035 Loctite #222 A/R
2901142 Seal Kit (Includes Items 12-18) 1
3121106 5-11

wIMOZ-r~<0O o Z0-——-I0Omv



OIMOUZ=r<0®O o ZO0=-=-I0O0mw

SECTION 5 CYLINDERS
EEEEEEEEEEEEEEEEEEEEEEEEEEEEEE




SECTION 5 CYLINDERS

FIGURE 5-6. JACK CYLINDER ASSEMBLY

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
1683965 JACK CYLINDER ASSEMBLY Ref. A
1to4 Not Used
5 1120358 Retainer 1
6 1682098 Head 1
7 1682514 Rod Weldment 1
8 1683964 Barrel Weldment 1
9 Not Used
10 Kit Wiper, Rod 1
11 Kit Seal, Rod 1
12 Kit Ring, Wear 1
13 Kit O-Ring 1
14 Kit O-Ring 1
15 Kit Ring, Wear 1
16 Kit T-Seal 1
17 3480137 Piston 1
18 3300281 Nut 1
19 4565225 Tube, Spacer 1
0100011 Loctite #242 A/R
0100035 Primer, Locking A/R
0100038 Loctite #222 A/R
0100063 Loctite #609 A/R
2901115 Seal Kit (Includes ltems 10-16) 1
3121106 5-13

wIMOZ-r~<0O o Z0-——-I0Omv



OIIMOZ=r<0O0 o ZO=—=O0Omwm

SECTION 5 CYLINDERS
FIGURE 5-7. MASTER CYLINDER ASSEMBLY

5-14

3121106



SECTION 5 CYLINDERS

FIGURE 5-7. MASTER CYLINDER ASSEMBLY

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
MASTER CYLINDER ASSEMBLIES Ref.
1681978 100SX/110SX Ref. C
1681580 110SXJ/120SXJ Ref. F
1 Barrel Weldment 1
1681979 100SX/110SX
1681490 110SXJ/120SXJ
2 Rod Weldment 1
1681974 100SX/110SX
1681488 110SXJ/120SXJ
0960097 Bushing, Bronze 1
3 1120179 Retainer 1
4 1680892 Head 1
5 3480120 Piston 1
6 3300272 Nut 1
7 Kit Ring, Wear 1
8 Kit Z-Seal 1
9 Kit Wiper, Rod 1
10 Kit O-Ring 1
11 Kit Ring, Back-Up 2
12 Kit Seal, Piston 1
13 Kit Ring, Wear 1
14 Kit O-Ring 1
15 Not Used
16 Tube, Spacer Options: 1
4564057 100SX/110SX
4563031 110SXJ/120SXJ
17 2160002 Fitting, Grease 1
18 2200201 Plug, Pipe 1/8" NPT 1
19 Not Used
20 Not Used
21 3900170 Setscrew 3/8"-16NC x 3/8" 1
0100011 Loctite #242 A/R
0100038 Primer, Locking A/R
0100035 Loctite #222 A/R
2900381 Seal Kit (Includes Items 7-14) 1
3121106 5-15

wIMOZ-r~<0O o Z0-——-I0Omv



OIMOUZ=r<0®O o ZO0=-=-I0O0mw

SECTION 5 CYLINDERS
FIGURE 5-8. STEER CYLINDER ASSEMBLY

5-16

3121106



SECTION 5 CYLINDERS

FIGURE 5-8. STEER CYLINDER ASSEMBLY

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
STEER CYLINDER ASSEMBLIES Ref.
1683935 2Ws Ref. D
1683958 4WS Ref. B
1 7017278 Nut 1
2 7023000 Piston 1
3 Kit Piston Seal 1
4 Kit O-Ring 1
5 Barrel Weldment Options: 1
7023001 2WS
7023007 4WS
6 Rod Weldment Options: 1
7023002 2WS
7023008 4WS
7 7023003 Head 1
8 Kit O-Ring 1
9 Kit Ring, Back-Up 1
10 Kit Ring, Retainer 1
11 Kit Seal, Rod 1
12 7023004 Spanner Nut 1
13 Kit Wiper, Rod 1
14 0961951 Bushing 3
7017299 Seal Kit (Includes Items 8-11 & 13) 1
3121106 5-17

wIMOZ-r~<0O o Z0-——-I0Omv



OIMOUZ=r<0®O o ZO0=-=-I0O0mw

SECTION 5 CYLINDERS
FIGURE 5-9. TIE ROD CYLINDER ASSEMBLY

5-18

3121106



SECTION 5 CYLINDERS

FIGURE 5-9. TIE ROD CYLINDER ASSEMBLY

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.

1683921 TIE ROD CYLINDER ASSEMBLY Ref. C

1 7017210 Nut 1

2 Kit Piston Seal 1

3 Kit O-Ring 1

4 7017211 Piston 1

5 7017296 Barrel Weldment 1

6 Not Used

7 Kit O-Ring 1

8 Kit Ring, Back-Up 1

9 Kit O-Ring 1

10 7017214 Spanner Nut 1

11 7017297 Head 1

12 7017298 Rod Weldment 1

13 Kit Seal, Rod 1

14 Kit Wiper, Rod 1

15 0961951 Bushing, Garmax 2
7017295 Seal Kit (Includes Items 2,3,7,8,9,13 & 14) 1

3121106 5-19

wIMOZ-r~<0O o Z0-——-I0Omv



SECTION 5 CYLINDERS

FIGURE 5-10. TELESCOPE CYLINDER ASSEMBLY

)

NUWOF=—0Z 1 O>JA=ZAuUxu

3121106

5-20



SECTION 5 CYLINDERS

FIGURE 5-10. TELESCOPE CYLINDER ASSEMBLY

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
TELESCOPE CYLINDER ASSEMBLIES Ref.
TELESCOPE CYLINDER ASSEMBLY - 110SX STAN-
1682820 DARD - 110SX WITH INVERTED TRACK Ref. A
TELESCOPE CYLINDER ASSEMBLY - 100SX/
1682821 110SXJ & 110SXJ WITH INVERTED TRACK Ref. A
1683701 TELESCOPE CYLINDER ASSEMBLY - 120SXJ Ref.
1 1681926 Barrel Weldment 1
2 1681922 Rod Weldment 1
3 1682031 Spacer 1
4 4843016 Rod Support Weldment 1
5 3840944 Rod, Guide 2
6 0560773 Block, Nylatron 1
7 1120345 Retainer 1
8 1682298 Head 1
9 3480133 Piston 1
10 3300299 Nut 1
11 0181404 Angle 1
12 3340560 Pad, Wear 1
13 Kit Seal, Rod 3
14 Kit Wiper, Rod 1
15 Kit O-Ring 1
16 Kit Ring, Back-Up 1
17 Kit Ring, Wear 1
18 Kit Ring, Guide 2
19 Kit Seal, Piston 2
20 Kit T-Seal 1
21 4640487 Cartridge, Valve - With Inverted Track 1
4641083 Cartridge, Valve - Without Inverted Track 1
22 3312202 Nut, Jam 3/4"-10NC 2
23 0641812 Bolt 1/2"-13NC x 1 1/2" 2
24 4761800 Lockwasher 1/2" 2
25 0641608 Bolt 3/8"-16NC x 1" 2
26 4761600 Lockwasher 3/8" 7
27 3311601 Nut 3/8"-16NC 2
28 0641605 Bolt 3/8"-16NC x 5/8" 5
29 3951405 Setscrew 1/4"-20NC x 5/8" 1
30 3900171 Setscrew 1/2"-13NC x 1/2" 1
31 2200221 Plug, Pipe 1/8" NPT 1
32 2200224 Plug, Pipe 3/8" NPT 2
33 2200222 Plug, Pipe 1/4" NPT 1
34 to 35 Not Used
36 3340566 Pad, Wear 1
0100020 Sealant, Pipe A/R
0100011 Loctite #242 A/R
0100035 Loctite #222 A/R
0100038 Primer, Locking A/R
2901234 Seal Kit (Includes ltems 13-20) 1
3121106 5-21

wIMOZ-r~<0O o Z0-——-I0Omv



OIMOUZ=r<0®O o ZO0=-=-I0O0mw

SECTION 5 CYLINDERS

FIGURE 5-10. TELESCOPE CYLINDER ASSEMBLY (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

5-22

3121106




SECTION 6 HYDRAULICS

TABLE OF CONTENTS

FIGURE DESCRIPTION PAGE
6-1 HYDRAULIC DIAGRAM - DRIVE (4WD - DEUTZ ENGINE/FORD ENGINE) .............. 6-2
6-2 HYDRAULIC DIAGRAM - T/T & BOOM . .. ... e 6-6
6-3 HYDRAULIC DIAGRAM - STEER. . . . .. e 6-12
6-4 HYDRAULIC DIAGRAM - LIFTING JACKS . . ... e 6-14
6-5 HYDRAULIC DIAGRAM LIST . . oo e e 6-16

3121106 6-1

NO=rCPIU<XIT o Z0=-—-O0mMwvn



SECTION 6 HYDRAULICS

—
w v
mm <
(O] 6l e
= -
L
(m)] L
m 7 ﬁ 4 ﬁ%i 3A140
o
w f
N roion sy 54 72y P ﬁ . /10
_m ! & zL gg
1€ | tawna anin e | —
_._DL 6€ L 8¢
- oniawos whpr 6 St 6
W e [ ] i EX o
g 6
X YNYT TT0 3T TIVEaLR 6 9
w L | 4 92
S 144 rA> 12 :@ 3
o % . _w
(=) o gz 1 R\ | [
p ;m Y L
= o€
<
. 8l
5 e Bl wje| v 2 £
M LINOYID L4177 MOVIM 404 3SN 02# WILI ¢ —.—./; 7\—.—.
o LINSYIS LI 0w ToN ¥03 350 91k NALI LL | oy o L el N@m el —LE
m @m €| w o 1 €2 o Brs
) e— T op v|ufogy ez h Qm
A 3vye 7 7
o O
(m)]
T
7
-
& Ll
w Ll o AL
o vl vl
U 3 ¢ /
G 31XV Il A 8 37XV
i INoYd 1431 el 4vay 1431

NUWOF=—0Z © I>AXCODI—00

3121106



SECTION 6 HYDRAULICS

FIGURE 6-1. HYDRAULIC DIAGRAM - DRIVE (4WD / DEUTZ / FORD ENGINE)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.

2792433 HYDRAULIC DIAGRAM - DRIVE (DEUTZ) Ref. 4

2792529 HYDRAULIC DIAGRAM - DRIVE (FORD) Ref. 2
1 1320033 Clamp 2
2 2210014 Fitting, 90° Barbed 1
3 2220365 Fitting, 45° 4
4 2220366 Fitting, 90° 13
5 2220371 Fitting, Straight 1
6 2220373 Fitting, Straight 8
7 2220374 Fitting, Straight 2
8 2221064 Fitting, Tee 1
9 2220377 Fitting, Straight 5
10 2220386 Fitting, 90° 2
11 2220415 Fitting, Straight 19
12 2220451 Fitting, Straight 5
13 2220466 Fitting, 90° 7
14 2220500 Fitting, 45° 5
15 Fitting Options:

2220501 45° (Deutz Engine) 1

2220646 90° (Ford Engine) 2
16 2220628 Fitting, 90° 1
17 2220811 Fitting, Reducer 5
18 2220909 Fitting, Orfice (.015) 1
19 2221041 Fitting, Tee 1
20 2221052 Fitting, Tee 1
21 2752593 Hose 1
22 2752473 Hose 1
23 2753410 Hose 1
24 2752322 Hose 1
25 2752630 Hose 1
26 2753483 Hose 4
27 2753429 Hose 4
28 2753432 Hose 4
29 Hose Options: 1

2753316 Prior to S/N 55566

2753495 S/N 55566 to Present
30 2753434 Hose 4
31 2753423 Hose 4
32 2753435 Hose 1
33 Hose Options: 1

2753437 Prior to S/N 55566 (Deutz Engine)

2753509 S/N 55566 to Present (Deutz Engine)

2752461 (Ford) Engine)
34 Hose Options: 1

2752494 Prior to S/N 55566

2753510 S/N 55566 to Present
35 2752494 Hose 1

3121106 6-3

WO=rCcr»I0<I o Z0-—-O0mMn



NO—=rCrPIU<XI o Z0-—-I0Mn

(CONTINUED)

SECTION 6 HYDRAULICS

FIGURE 6-1. HYDRAULIC DIAGRAM - DRIVE (4WD / DEUTZ / FORD ENGINE)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
36 Hose, Suction Options: 1
2720281 (Deutz Engine)
2720480 (Ford Engine)
37 Hose Options: 1
2750835 (Deutz Engine)
2752654 (Ford Engine)
38 Hose Options: 2
2752337 (Deutz Engine)
(Ford Engine)
39 Hose Options: 1
2751484 (Deutz Engine)
(Ford Engine)
40 2752977 Hose 1
41 2753035 Hose 1
42 2752446 Hose 1
43 4100059 Hose, Protection 16ft/4.9m
44 2220407 Fitting, 90° 1
6-4 3121106




(CONTINUED)

SECTION 6 HYDRAULICS

FIGURE 6-1. HYDRAULIC DIAGRAM - DRIVE (4WD / DEUTZ / FORD ENGINE)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3121106

6-5

WO=rCcr»I0<I o Z0-—-O0mMn



9¢

dWNd NO 1d40d 3S¥D ¥3MOT OL 3SOH

Sk

V) Invdg

61

o 9

lo ol

l TAD ¥ILSYA

< o

SECTION 6 HYDRAULICS

HYDRAULIC DIAGRAM - T/T & BOOM

FIGURE 6-2.

XS011 % XS001

ESRY
€S

(4]

1}

%4

ATNO
XSOI1 ¥ X001

v vi3ad

TAD ¥ILSYA

301S_¥v4
1304 uoiio

9€ o¢
9l

2 "ON 39vd OL ¥3i3y
RENNTS

PA]

AWOF—0Z © I>AKECODI—-00n

Gl /sorvniov wolvioy
¥ 71v13Q 338
6€v2602 ©1/d XSO11
0¥y26L2 11/d XS001
10303730 LHOd HNVL

3121106

6-6



SECTION 6 HYDRAULICS

FIGURE 6-2. HYDRAULIC DIAGRAM - T/T & BOOM

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
HYDRAULIC DIAGRAMS Ref.
2792440 100SX (Deutz) Ref. 1
2792532 100SX (Ford) Ref. 1
2792439 110SX (Deutz) Ref. 2
2792530 110SX (Ford) Ref. 1
2792438 110SXJ (Deutz) Ref. 2
2792531 110SXJ (Ford) Ref. 1
2792437 120SXJ (Deutz) Ref. 2
1 1320033 Clamp A/R
2 2210014 Fitting, 90° 1
3 2220343 Fitting, Straight 1
4 2220346 Fitting, Straight 2
5 2220371 Fitting, Straight AR
6 2220373 Fitting, Straight 5
7 2220375 Fitting, Straight 1
8 2220376 Fitting, Straight A/R
9 2220385 Fitting, Tee 1
10 Fitting Options: A/R
Not Required 110SX 0
2220399 100SX/110SXJ/120SXJ 2
11 2220415 Fitting, Straight 1
12 2220428 Fitting, Quick Disconnect A/R
13 2220429 Cap, Dust A/R
14 2220464 Fitting, 90° 1
15 2220466 Fitting, 90° A/R
16 2220473 Fitting, 90° A/R
17 2220490 Fitting, Tee 2
18 2220495 Fitting, 90° 1
19 2220497 Fitting, Straight A/R
20 2220501 Fitting, 45° 2
21 Fitting, 45° A/R
2220502 100SX/110SX/110SXJ
Not Required 120SXJ
22 2220438 Fitting, Nipple A/R
23 2220582 Fitting, Straight 2
24 Not Used
25 2220593 Fitting, Straight 1
26 2220600 Fitting, Straight 5
27 2220606 Fitting, Tee A/R
28 2220635 Fitting, Tee A/R
29 2220710 Fitting, Reducer 1
30 2220726 Fitting, 90° 1
31 2220741 Fitting, Adapter A/R
32 2220810 Fitting, Reducer 1
33 2220873 Fitting, Nipple 1
34 Fitting, Tee Options: 1
2220899 100SX
Not Required 110SX/110SXJ/120SXJ
3121106 6-7

WO=rCcr»I0<I o Z0-—-O0mMn



NO—=rCrPIU<XI o Z0-—-I0Mn

SECTION 6 HYDRAULICS

FIGURE 6-2. HYDRAULIC DIAGRAM - T/T & BOOM (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
35 Fitting, Straight Options: 2
2220998 100SX
Not Required 110SX/110SXJ/120SXJ
36 Fitting, Tee Options: 1
Not Required 110SX
2221065 100SX/110SXJ/120SXJ
37 2221067 Fitting, Tee 1
38 4640744 Valve, Check 1
39 2750889 Hose A/R
40 2750785 Hose 5
41 2750771 Hose 2
42 2751617 Hose 1
43 2751466 Hose 2
44 2750763 Hose 2
45 2751483 Hose 1
46 Hose, Suction Options: 1
2720281 (Deutz Engine)
2720480 (Ford Engine)
47 Hose Options: 1
2751467 (Deutz Engine)
2752515 (Ford Engine)
48 Hose Options: A/R
Not Required 110SX 0
2751168 100SX/110SXJ/120SXJ 2
49 2751455 Hose 2
50 Hose Options: 1
2750998 110SX (Prior to S/N 55566)
2750999 110SX (S/N 55566 to Present)
2752489 100SX/110SXJ/120SXJ
51 Hose Options: 2
2751830 110SX/110SXJ
2751151 100SX/120SXJ
52 4563167 Tube, Hydraulic A/R
53 Hose Options: 2
2751002 110SX (Prior to S/N 55566)
2750920 110SX (S/N 55566 to Present)
2751002 100SX/110SXJ/120SXJ
54 Hose Options: 2
2752162 110SX (Prior to S/N 55566)
2751871 110SX (S/N 55566 to Present)
2752162 110SXJ
2752173 100SX/120SXJ
55 Hose Options: A/R
2750907 100SX 3
2751919 110SX 2
2753489 110SXJ 3
2753482 120SXJ 3
6-8 3121106




SECTION 6 HYDRAULICS

FIGURE 6-2. HYDRAULIC DIAGRAM - T/T & BOOM (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
56 Hose Options: A/R
Not Required 110SX 0
2751170 110SXJ 2
2752172 100SX/120SXJ 2
57 Hose Options: A/R
Not Required 110SX 0
2753436 100SX/110SXJ/120SXJ 1
58 2752637 Hose 2
59 Hose Options: A/R
2753426 100SX 2
Not Required 110SX/110SXJ/120SXJ 0
60 Hose Options: A/R
2753425 100SX 2
Not Required 110SX/110SXJ/120SXJ 0
61 Not Used
62 Hose Options: A/R
2753118 100SX 4
Not Required 110SX/110SXJ/120SXJ 0
63 Hose Options: A/R
2752467 100SX 2
Not Required 110SX/110SXJ/120SXJ 0
64 2752463 Hose A/R
65 Hose Options: A/R
2752469 100SX 1
Not Required 110SX/110SXJ/120SXJ 0
66 Hose Options: A/R
2752474 100SX 2
Not Required 110SX/110SXJ/120SXJ 0
67 Hose Options: A/R
2752480 100SX 4
Not Required 110SX/110SXJ/120SXJ 0
68 Hose Options: A/R
2752611 100SX 2
Not Required 110SX/110SXJ/120SXJ 0
69 Hose Options: A/R
2752462 100SX 2
Not Required 110SX/110SXJ/120SXJ 0
70 Hose Options: A/R
2753315 100SX 1
Not Required 110SX/110SXJ/120SXJ 0
71 Hose Options: A/R
2752573 100SX 1
Not Required 110SX/110SXJ/120SXJ 0
72 Hose Options: A/R
2753424 100SX 4
Not Required 110SX/110SXJ/120SXJ 0
73 Hose Options: A/R
2753419 100SX 2
Not Required 110SX/110SXJ/120SXJ 0
3121106 6-9

WO=rCcr»I0<I o Z0-—-O0mMn



NO—=rCrPIU<XI o Z0-—-I0Mn

SECTION 6 HYDRAULICS

FIGURE 6-2. HYDRAULIC DIAGRAM - T/T & BOOM (CONTINUED)
FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
74 Hose Options: A/R
2753420 100SX 2
Not Required 110SX/110SXJ/120SXJ 0
75 2751906 Hose 1
76 Plug Options: A/R
2220237 100SX/110SX 2
Not Required 110SXJ/120SXJ 0
6-10 3121106




SECTION 6 HYDRAULICS

FIGURE 6-2. HYDRAULIC DIAGRAM - T/T & BOOM (CONTINUED)

FIG & ITEM #

PART NUMBER DESCRIPTION

QTY.

REV.

3121106

6-11

WO=rCcr»I0<I o Z0-—-O0mMn



NO—=rCrPIU<XI o Z0-—-I0Mn

6-12

FRONT

RIGHT
AXLE

SECTION 6 HYDRAULICS
FIGURE 6-3. HYDRAULIC DIAGRAM - STEER

..s%@

uuuuuu

P/W< 2792(3

oooo

uuuuuuu

1111111111

I -

REF. SHT. 4
JACK

3121106



SECTION 6 HYDRAULICS

FIGURE 6-3. HYDRAULIC DIAGRAM - STEER

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
HYDRAULIC DIAGRAMS Ref.
2792434 2W/S Ref. 3
2792435 4W/S Ref. 3
1 2220371 Fitting, Straight A/R
2 2220473 Fitting, 90° A/R
3 2220582 Fitting, Straight A/R
4 2220998 Fitting, Straight AR
5 2220635 Fitting, Tee 6
6 Hose Options: A/R
Not Required 2W/S 0
2753398 4W/S 4
7 2753424 Hose 4
8 2753426 Hose 4
9 2753420 Hose A/R
10 2752480 Hose 2
11 Hose, Protection Options: A/R
4100026 2W/S 22.5(t/6.9m
4100026 4W/S 37ft/11.3m
12 Plug Options: A/R
2220237 2W/S 4
Not Required 4W/S 0

WO=rCcr»I0<I o Z0-—-O0mMn

3121106 6-13



NO—=rCrPIU<XI o Z0-—-I0Mn

SECTION 6 HYDRAULICS
FIGURE 6-4. HYDRAULIC DIAGRAM - LIFTING JACKS

\
558
o = @ ©
E} N e
- SRR
5 a0
éé © 10F 0
D0 <
- ‘ 26 0
EI £ Yok S

% P® © )
1 [P0 | [log

11—

CIRCUIT

JACK LIFT

=

. 9% ©

241

@@@W |

N

=%

o

)5 ey
&9 g d e

PORT #6

R0

6-14 3121106



SECTION 6 HYDRAULICS

FIGURE 6-4. HYDRAULIC DIAGRAM - LIFTING JACKS

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
2792436 HYDRAULIC DIAGRAM - WITH LIFTING JACKS Ref. 2
2792441 HYDRAULIC DIAGRAM - WITH OUT LIFTING JACKS Ref. 2
1 2220371 Fitting, Straight A/R
2 2220473 Fitting, 90° 1
3 2220603 Fitting, Straight 2
4 2220606 Fitting, Tee 1
5 2220635 Fitting, Tee A/R
6 Fitting, Tee Options: A/R
Not Required With Out Lifting Jacks 0
2220899 With Lifting Jacks 1
7 2752649 Hose (Prior to S/N 55566) 1
8 2753397 Hose 2
9 Hose Options: A/R
Not Required With Out Lifting Jacks 0
2752642 With Lifting Jacks 1
10 2752480 Hose A/R
11 Hose Options: A/R
Not Required With Out Lifting Jacks 0
2752466 With Lifting Jacks 1
12 Hose Options: A/R
Not Required With Out Lifting Jacks 0
2752462 With Lifting Jacks 4
13 Hose Options: A/R
Not Required With Out Lifting Jacks 0
2752611 With Lifting Jacks 1
14 Hose Options: A/R
Not Required With Out Lifting Jacks 0
2752484 With Lifting Jacks 1
15 Hose Options: A/R
2752475 With Out Lifting Jacks 2
Not Required With Lifting Jacks 0
16 Hose Options: A/R
2752487 With Out Lifting Jacks 1
Not Required With Lifting Jacks 0
3121106 6-15

WO=rCcr»I0<I o Z0-—-O0mMn



NO—=rCrPIU<XI o Z0-—-I0Mn

SECTION 6 HYDRAULICS

FIGURE 6-5. HYDRAULIC DIAGRAM LIST

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
HYDRAULIC DIAGRAM LIST Ref.
(Note: Diagrams with asterisk (*) are shown in previ-
ous pages. Information on diagrams not shown is Ref.
available from JLG Service/Parts Departments.)
2792433/1283215* Hydraulic Diagram - Drive (4WD/ Deutz Engine) Ref.
2792529/1283215* Hydraulic Diagram - Drive (4WD/ Ford Engine) Ref.
2792440/1283215* Hydraulic Diagram - T/T & Boom (100SX) (Deutz) Ref.
2792532/1283215* Hydraulic Diagram - T/T & Boom (100SX) (Ford) Ref.
2792439/1283215* Hydraulic Diagram - T/T & Boom (110SX) (Deutz) Ref.
2792530/1283215* Hydraulic Diagram - T/T & Boom (110SX) (Ford) Ref.
2792438/1283215* Hydraulic Diagram - T/T & Boom (110SXJ) (Deutz) Ref.
2792531/1283215* Hydraulic Diagram - T/T & Boom (110SXJ) (Ford) Ref.
2792437/1283215* Hydraulic Diagram - T/T & Boom (120SXJ) (Deutz) Ref.
Hydraulic Diagram - T/T & Boom (100SX)
2792564/1283297 (W/ Welder) Ref.
Hydraulic Diagram - T/T & Boom (110SX)
2792562/1283297 (W/ Welder) Ref.
Hydraulic Diagram - T/T & Boom (110SXJ)
2792563/1283297 (W/ Welder) Ref.
Hydraulic Diagram - T/T & Boom (120SXJ)
2792545/1283297 (W/ Welder) Ref.
2792434/1283215* Hydraulic Diagram - Steer (2W/S) Ref.
2792435/1283215* Hydraulic Diagram - Steer (4W/S) Ref.
2792436/1283215* Hydraulic Diagram - With Lifting Jacks Ref.
2792441/1283215* Hydraulic Diagram - With Out Lifting Jacks Ref.
2792447 Hydraulic Schematic Ref.
6-16 3121106




SECTION 7 ELECTRICAL

TABLE OF CONTENTS
FIGURE DESCRIPTION PAGE
7-1 ELECTRICAL DIAGRAM LIST . ... e e e 7-2
7-2 ELECTRICAL SCHEMATIC - 100SX/110SX . .o e et 7-4
7-3 ELECTRICAL SCHEMATIC - 110SXJ . . .o it e e e e 7-8
7-4 ELECTRICAL SCHEMATIC - 120SXJ . . o ittt i e e e e e 7-12
7-5 HARNESS COMPONENTS INSTALLATION . ... e e 7-16
3121106 7-1

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



FPRPO=J-0MrmMm N ZO—-—-IOmMoy

SECTION 7 ELECTRICAL

FIGURE 7-1.ELECTRICAL DIAGRAM LIST

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
Note: Diagrams with asterisks (*) are not shown in Ref.
the following pages. Diagrams not shown are avail-
able from the JLG Service Department.
ALARM ELECTRICAL DIAGRAMS
4932638/1282091 Motion Alarm Ref. 2/C
4932639/1282091 Travel Alarm Ref. 2/C
4933136 BRAKE LIGHTS ELECTRICAL DIAGRAM Ref. 2/D
0252928 COLD WEATHER KIT WIRING DIAGRAM Ref. F
4922414 ENGINE SHUTDOWN ELECTRICAL DIAGRAM Ref. 1/A
4933137 ENGINE SHUTDOWN ELECTRICAL DIAGRAM Ref. 1/A
(BROKEN FAN BELT)
GENERATOR ELECTRICAL DIAGRAM
0270345 110Volt Ref. 2/C
4933139 HEAD & TAIL LIGHT ELECTRICAL DIAGRAM Ref. 2/C
4933241 HYDRAULIC WELDER INSTALLATION Ref. 1/A
0270834 LOW ENGINE OIL PRESSURE SHUTDOWN Ref. 1/A
ELECTRICAL DIAGRAM
1281814 OIL COOLER ELECTRICAL DIAGRAM Ref. A
4922352 PLATFORM ELECTRICAL DIAGRAM Ref. 5/G
4933138 PLATFORM SOFT TOUCH WIRING DIAGRAM Ref. 1/A
0258048 PLATFORM WORKLIGHTS ELECTRICAL DIAGRAM Ref. 2/E
0270048 REMOTE DRIVE ELECTRICAL DIAGRAM Ref. 2/C
STANDARD ELECTRICAL DIAGRAMS (Deutz) Ref. 3/F
4933124 110SX/110SX Ref.
4933136 110SXJ Ref.
4933123 120SXJ Ref.
STANDARD ELECTRICAL DIAGRAMS (Ford) Ref.
4933197 110SXJ Ref. 1/A
4933198 110SX Ref. 2/B
7-2 3121106




SECTION 7 ELECTRICAL

FIGURE 7-1.ELECTRICAL DIAGRAM LIST

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
STANDARD ELECTRICAL SCHEMATICS
1870122* 100SX/110SX Ref. E
1870121* 110SXJ Ref. E
1870115* 120SXJ Ref. E
1283193 STROBE LIGHT ELECTRICAL DIAGRAM Ref. A
3121106 7-3

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



SECTION 7 ELECTRICAL

FIGURE 7-2.ELECTRICAL SCHEMATIC - 100SX/110SX

2 | 3
z o
: | =
= 5-6v q3w/9M0 :
5 & 6L-7 034/134 N
= « -
o & & 2 ¢ Lz-6y a3w/Nu0 ——>(E)>— 81 NI8/LHA NOILYAZT3 MOT3E ZL+ o™
° s g 3 f
- Z ~ 2
L& a
2 g €-08 1Hn/a3 ——>(F>— aa3w/N0 dhna dowd
~ 2 —— $-05 LWw/o3y
29 5 _ [ z-05 1Hw/a3 ——IS@)>—  N0/a3y T08INOD MO
zo E, ¢—or—
o ? U lag—g
v = | 1-92 N1d —>EP>—  M9/H18 NMoa T3ATT
owm - o Po-—
o z ¢ 5 « I t 1-52 NId ——>(@)>—  ¥8/n18 dn 1330
boE e o o a dn
¥z = Z o 7 o a
% = ) €3 SN
30 * mw AM ~ 7 oy St
i 3 & g g . &
e
o a = B €S ) 4
£E g g &é 38 Lo 13 vo—s
@O &2 N o .5 R g oo Fu ¢——o— ]
© a5 g 4 i€ - o Tao—d L
i 3 3 g L |
I & i ,p 25 | 12 Avd9 ——>(@P>—  N18/NM0 1HI 1Y ILVI0N
o~ 2| I8 e—pro—
« Z 8 = 1431 1-5% AviD ——>(E>—  M18/038 1437 3LvIoH
]
Q ° 5 o o
P ! T 9 e 2 go y
& I IS
= 9 N 24
= 2 g 3 o g%
i # H g ¢
g oe 3
] . ~ d o—s
5 " o T ——o
a & < T —
Pv 5 n ¢ a 1-82 3118 ——X@)>-  NH0/734 Nwoa 8Ir
vy 28 2 & P
" g o Lomwmn 5 £ 1-22 308 —— (@) N¥o/NE dn 817
£ € 9 oz g o
S 3 28, o i X
d ~ 878 Fo
s 3 gz BN
< ogr ¥
~8
J
L-¥L NMo¥E —— 034 1n0 3d00S3T3L
S-Z 03y/734
1-£1 Nuo¥E —— MOTI3X NI 3d00S313L
=08 LHI/O3Y

81-6% Q34/9H0

KA
#

1000
LIGHT

-
[ —wnite
YEL/RED 2-8 (12) ———— {6 #
YEL/RED 2-9
i
TELESCOPE
-
5
13
f T ORN/RED
49-15
ORG/RED 49-20

o
1=
o5 o-vg T3/0 ——>F)> v
gt S>E>— T3A/NHO LHBIT ALIOVAYO #0001
%3
ana o~ 2-15 13A/a3 —— @ TIANTE LH91T ALIOVEVD #00G
——— 165 Nao/NuE i
(c1) a3y A
Y=¥G 1IN0 8 |45 13003 ——>FP— 134038 1HO 1T ALIDVAVD #O
ndv
5 1-86 DMO/MNME ——>(R)>—  H18/034 ¥IMOd XV
£1-7 0/ TIN—o—
2 S |40
¢ s zi 3In1e iy
L=z 3d/13A
8 2 > 287 TA/LH ——(>— >ovie Lwis
< 3 Luvls
[ N o4 (21) Sov {I
a5 o =)
2255 > <5 w8
e (z1) 3anveo ~ N2 Sl
Eeut T z= 22:°
ey <z S - -
Sagt (2Lye-2 q3w/T3k hg <3y 61-6v 0I/N¥O (20— 8L N¥8/T3A LHOIT 301A¥3S 378v0
K ~ 28 1-25 o40/M18 ——>(@)>-  Nd0/18 N¥oH
g ) B2
| ~ o
a3, s B
4 3 1-Z 039/134 ——>(CP— 8 318 AVIR NO NOI
3o o ‘g9
4% > (z1)-z Q38/7134 6-7 Q313N iy SL
Ya 7 (z1)€-2 039738 g (21)2-2 39/138 ——3(Sp— 0L IONWIO ATdens ¥3M0d
I
s i (z1)L-z 038/713A H R 9 (z1)9-z aR/138 ‘W@Y 0} 038 ATddNS ¥3M0d NOI
e I
%m m, (a1) »ovia ‘W? Ol OV1E 'Q¥9 WILSAS
(01) >0v18 —— 3@ a1 wovig o 30y 7.

AWOFF=—0Z N UWAdUWOFFE—0C



SECTION 7 ELECTRICAL

NUWOE=0Z2 N WAdUWOOFE—0O<KJ

7-5

z o~
Eras
S5
) -
£ = Z1-25 N#0/NTe ——X(EP>— 8L GI/LHM TIVL ® Qv
«
s
@ =55
£s
[
——¢-L¥ LHWNyg NWW z
87 002 v-25 N¥D/n18 ——>(3)>— 8L G3/NHO HOLIMS N9
-z ouo/n1g —[B—— £-zs o¥o/na
=
0 “ E>(RP>-81 N¥O/LHW
=0 =4
frfiited A [
e e—os ES I = 5 €25 N¥O/NT8 - g =>(>-81 LN
Sl | s PNz z 02 o% %
= 1 “a z pEgnE o &% It E>(E)>-81 Neo/nuo
oerd &5 g
2 j!‘ = 2z S 67-6+ Q3u/Nd0 ——>(@>— M18/NN0 W¥VTY av0THIN0
&
i -2t 1HM/NgE ——>()>- 81 NY8/¥18 SSIISIA NALSAS
L=L¥ LHM/NyB
y O3/NY0 —— (0> BL TIA/NYE 135 3V
£-cc 3ONVHO0 I>(E)>— 81 Ma/LHM Bivag
YeZ o T L-6¥ Q3Y/N¥O
5% 3
z2 m 7-95 39NVH0 —
50
% !
v A REV
4 o vs;\ﬁ Q34/NNE AJY 3AIN¥T
W FTE T H e
FuD
-
<+ - PUM
& aumur EME 1=L 39NVH0 ——>(G)>-N18/Nd8 GHVM¥03 3A 140
o
= - x- 2-01 MOT13A =@ 03918 LHO 1Y ¥33Ls
S outeuT pLi e
© S ez
] g BRIVER w55
) = 2
2 z  croue (D—@H1 mmw f—1-21 MoTT3A
8 ®
N T =Ll MOTT3A
& - |
& =
2 e
" G g +o01 MOTTEA 2-6 MOTTIA——>>(BP>— 039/ 13X 1437 ¥33Ls
i
& e vo‘ @
%
8 N O—@- 1-6 MOT11IA—— Z-Ti MOTI3A ISE)>- 81 N98/NT8 LHO 1Y ¥33LS Wv3y
S Zz A 4
= g &8
> e __ T Y Z-1L MOTT3A I(z)>- 81 N¥8/03y 1437 ¥331S ¥v3y
Bz —
InEy
£ &2 1-GS 39NV $-GC FONVHO L@ n18/13A 4335 ¢
= mw w L-B% TIA/LHM W@ S18/N¥E INIONI ITH
S xu o
ae :
as © o =
22 Sy e g = - N
S, = 43 ° —o zi= =5y Lo
2% N 9 2 sun g ” ge-67 Q3/N¥o ——>(B)>— BL NME/NMO “TAO “1x3 TNV
g X3 o 8™ B
o o g o2 i g
o € 9F 0
%7 33 5 of B z
;
gz & oF &y s 2 $
g 1343 3 2 2
>3 1o Zo a a
23 S 2 2
&E 3 I 3 ez gdzs G ¢ £
L 2 o 3y ! Z Z vo—— 0€-6% Q34/NHO E(@)>- 81 N18/N¥0 " TAO Hovr LNows
= . E @ & T o
s 2 i a £1-67 Q3940 ———9 =3 26— po-6¥ QIU/NHO E(E)> 81 NHO/LHI TTAD XOVT Hv3Y
o < Sk mHLf 6-64 034/940
s
¢ - N g° o 82-67 Q34/NH0 ——(@)>— a3w/ne 1111
b o !
- 3 ) [} il B
@ z 2 ¢ L <% acd e ST 1-65 LMW ——>FD—  NH0/NT8 Wid ONINS
o S
7 2 b a9 8 ¢ - oz I e On 1-12 3L —— (@) 3078 1437 ONINS
= EEE 2 a9 & b %S
@ 2 €
2 o o T a ) & a M e 1=z 3L ——@)> H18/T3A LHoly oNIng
4 = - ~ o Inis =] a
o (7] <+ '3 [3 ()
2 i r, o S S & [ aromn o)1 ;
8 =2 T S g o < [T S
e . 5 2 & & g8 2 3 Se ¥
5 2 2 e ° S ! g 3%
A & a % &Y 2
gz = 3 ¢ E 5 & | — €
g = S 8 iy 2
5 £ 3 = oot s
~ o B o
o x m EN Sy 1-65 NYL SR> 134018 Wd 1417
4 Els)
a - e o S o 1= NYL ——>>(30>— FNVH0 dn L1411
& & +N =] Ikt D2| 6
h N Ls T L7 WYL ——>(@)>— Nwods NMOa 1411 o
L. L ™, ., —
= Sug crouD(@- |1 03w/NsO
& o -
S, L5
ex S N
[ ~—
a (]




SECTION 7 ELECTRICAL

FIGURE 7-2. ELECTRICAL SCHEMATIC - 100SX/110SX

3121106

RED 1-3 (10)

vz g —————————— |-
T vz ava I 05-67 39NV
+
© <] z
-9 3 2 5
o | i IO @
& lo—od & <
Pl | E Y ERN
R - N Sl £-£7 Ava 2 .S
ma/meo [T}—z-sz avao i pm\.w . m\m sormh Zu =
o G St E
() I = s P Eo
meazy [B}—z-cz avao 3 < . 28 ok . -
¢ 2 s oLh o 25
2 : gz | 5 e =
Lavis 8 £z g5 g 16765 Q3W/NO yan 25 ™
—o o 9-87 13A/LHM | ve I I\ (=3 ww M 9-2¢ LHIVNHD \Mvrwlf T ©
A Cge =~ g 103135 Sovr w3 : 4
Ll - 928 Lm0 I : M
z S6S ¢ 2 2
sovie (St 1w 2| 2 ;! : g £
, w B S 9-12 LHIVNHO i 2> E3
o o = 193735 %OVM INGM g
g 5 z 5 _
508 £ = — - e-ie E}%P@\Qif vou s — |
g o8 8 2D e
o ar & [S) < i
-5z i = &% 3 20 = g
a-s8 v 2 g 1
z¥ 3 o
P - S 528 IHW/NHO Ll 2
ror 3 .8 N
2 | o 3 1-gg i{d»%,, S I
S o =3 & 3
7o ey == [
R S ggs E=N ¢
nds ! o
se/ne [} —— z-sz snid — i H
2 ©
0%
mesne [SF—— z-0z e L85 LRI I 3 26
JLER=CIERIUVEN) M
2-¢5 NMONHE VRSN I 2
g
4 =0y
3 -s1 Noxa 13
3 S22 LHI/NO—> 1) & 9-65 LHIVT3A [Py g <
> 103735 37XV INO¥4 o e
w0134 [o}—— 251 wwoxe S1e w0 & a-6c Ln/TIA 1 i =
2 B —
=) 9-55 3oNv0 8 N
ESAE g 8 o 1
= 2 ] a
REO; 9-65 NV = 78S 3NV — oo % g S & <
£eola Y
Bl N8/ L © - ! g |3 ?
¥ -5 ey S I A L R M :
187738 (S} c-ss 30Nvi0 —{ 4 I \ I} S1o 8 ¥ ®
g ) T s v M\Cnl =& = ¥l T m T
¢ Ok gt — s-o1 o1 S 0 10T s TR, ¢ fo: o
g z
£ 2
56 NOTTIA 56 #OTTIA \ s 8 H
@ T v o g z ¢ H
1-67 G3uNN0 323
g
az/>8 [T—-v-01 moriax g Loa
S 2
oy AL o =G
55 NdO/NE = @
v S
, 58
7 _|W|A [ EREIN £
a33/7138 (B} +-5 no1134 5% H
E
o S 2 3
$ B - o .
3 = 5. 8 o 3 [0
a B ey sz @) n-z—9 2% o 7 2 .
g e [N Gan/ =3 6 B 5 oo e S
¢ 2d > 52 y o3 z G g
3 -G 89 3 B @ z (=) g
g anv o1 W o El s .
— 2 = £ 3 s =
sna/nus [CF—fe-sy nauim —— e & 3
[t — = )] ! —
% 5 v [ WZ & g
< “ B s 5 : 3 1
a 8 31 (o) @ K 25 80 © 3 g S
g g 1) ozz D ez—d 8o . = s 3 2
S 3 S AN R @A - ° 1 ey -
B T & ‘g9 = |8 g o - 3
v L o1 € & =8 a Srag
6 g i Bl g SEss
g = Sor 253
annea[E Eoo e i 5252
8 Fup &
= L z-8 39Nva0 o Bz 8% ' 3
n1a/nue (S 24 39NvH0 sfe T © °lo
o1 nug/na (S £-21 MOT13A
— £-1k MOTTIA
o1 nse/azs 8 |
|
a1 e/t 5
i
21 s/ (@ 69-6+ 031
81 NYO/LHM [T 09-6% 03U/NHO 7 7 7 7
81 e/ (3 L9-6v a3u/NEO
o1 a3 (5 %y
INIHOVA NO QITTYLSNI Jv SNOI1dO WHOALYTd 41 34¥lS OL LO3NNGO ONY L6f WoWi 3ONIH M ~
5
81 ame (&)} PSR =N b 5 ]
, ; BE-T QI/TIA Z (o1) 5 i
g . 1
o1 3onvo (z1) 12-z G ! A3 T SN IS i
(21) Si-z a3k 2 N
. oo
anv 01 3 I
o1 xov1a m = gz awn 55 (z1) v-1 a3y
o1 xova () 2= & (o1) >ov1a
]

NANUWOE=0Z N WAdUWOOFE—00KJ

7-6



SECTION 7 ELECTRICAL

© ® ©
Zz g g 3 8 Egg T gosidpi
s 8 8z 2 8 gosd
SN B 2 N g 3% < $3823%¢
z e g g2 g 3 &3 : 8332 § £22g223
@ > @ ca 3 @ >@ =] © D@ > ® @O mo @D
DD 6 00! —F3 oG — B - B
s Aux
j" POWER + e 5T
o frece iFT v SRy TEL/RED 240 t gl
: 3 e =8y
- E zzd RED/YEL
z T SWING FLOW
H 50) T fEz 5414
H g 8 S CONTROL S N
i wirre s5-3 L8y | e ¢
54-2 1 =
Yy [/ 50137 = 5004 L IGHT 3
TAN 55-3 et riow | (o0 g
RED/YEL
wie ¥ ¥ CONTROL 54-3
524
0 _
i o
GG 3 GG ¥ b &
H F
2 + 9 o
! lvoq ® LS8
! ! 33 w YELRED 242 ———
S g S
17 H
| :
£ PROPORTIONAL_FLOW °
£ CONTROL ' VALVE 3
= RED/WHT 50-10 g,
s
PR PR 8%
J ~ PROPORT IONAL DUMP Sl
0 B A— g8
2 =4 £ §2
= PROP DUMP g7 »
RELAY = 8 o
S92
g g
€3
YEL/RED 2-45 ——{@7}— YEL/RED 2-44 g5
3
TELE &
ouT
PIN 2
OVERLOAD INPUT
2
fig i
i b
+ vs ]7 I
£ :
= g ¢
b 2
L 3 PIN 2 €
OVERLDAD INPUT 3
TAN 55-4 xo——— 5
3 IS b
3
g
49-54
LIFT P g
TAN 3-4 |
ELEVATION L IMIT SWITCH
(SHOWN BELOW ELEVAT ION)
[ ORWRED 49-53
22
Bl g8 1%
22 g
g8 -
ANGLE PENDULUM ! f
2 B<YELLONSE>|
4057
; 3 | |
@<ORANGE (D> AncLe L
| ‘ | 13 OVERLOAD
1000
< @®<sLue > - ORN/RED 49-58 —
: o ’
@ 3 BOOM
&
N <D< BLack>E> el ol
o | B BROKEN CABLE )
213 s ‘ v 2 1
&g g <@< RED A B LwmiTe BLACK #:
o o TURNTABLE OVERLOAD
13 * Garom noT
T a8 20 VERLOADED) ~
g ¥ € Lo—
a g YEL/RED 2-48 = -
g |8 1 B+ RED
€ TURNTABLE
] e OVERLOAD 2 Loag—
g NOTE: aHEL\tgvngSOR HAS A 12VDC OUTPUT TNDUCT IVE BLUE
PROX IMITY
SWITCH 3 B-— ELACKﬁ
Y =
——BLACK BLACK

’7 BRN/WHT

[ %!!]
T i sk —

OIL
PRESSURE
LIGHT

47-5—po—
N0 Shavee i

L — o -7
L BROKEN. FAN BELT

47-3

HOURMETER =

= s—ohey BN
¥ O DIL PRESSIRE

X
= SWITCH (B PSI)

BRN/WHT 47-3

v 78—

BROKEN FAN

L srumr 47— BELT SWITCH
s

3121106

1870122 - E

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



SECTION 7 ELECTRICAL

FIGURE 7-3.ELECTRICAL SCHEMATIC - 110SXJ

OPT | ONAL
PLATFORM
WORK 'L IGHTS
(SEE PG2)

RED

BLACK|

BLACK]

YEL/RED 2-10

YEL/RED 2-1

YEL/RED 2-8 (12) ————© #
YEL/RED 2-9

ana

(z1) a3y

FOOTSWITCH

———1-55 Ndo/Nu8 I
A
P-vS 1IA/0 ——————————————————————
ndv

EXCEEDING
CAPACITY
LIGHT

[ ser e
6L-Z 34/7134
L2-6v Q34/NYO
p
£l
£-05 LHI/Q3Y
—— 5-05 LHW/a34
NGyo g 2-06 1HM/O3Y
~ oo
o og e
o 7 =] ! 1-9Z MNId
=5 !
8 ] K S
& o a an 1-SZ OINId
S B 2
o &4 € S
¢ L, 2 Sd &t
& d g5
o & ¢
a 8 £2
2 ¥ 5
2 S A 4
2 S
£ J g - 1HO 1§ vo—4
© & o ZFu ¢—o— =
o i S o -
£ e | 142 AVHD
a Z 38 eprot
Z 0 H 1431 L-€Z Avdg
a
- 2
i 2 8 g S ) 4
N = o av S
2 EmOacall - g9
¢ g
€
o NMD vo—r9
= - o
- lao—e
; ©
T a8 S | L-8Z 378
° +pro
£ n \-cz 38
oz g o
g
I 3%: i Eo X H
S Sx4 €9 )
S bx= & - 3
< B3z g S ¥
g2
~& 4 2
&
&7 S
w &
) 4 3 1Movo— ©
0 ¢—or
I Tao—g
o ! L-7L NMONE
§-T Q38/738 P
NI L-€1 NMo¥E
$-08 LHM/03
m
91-6v Q38/940 feo}

2-¥G 13A/03Y

L-¥G 13A/03Y

1-€5 9H0/Nu8

zL 3n7e

(z1) Hov

Li-z

£1-2 03d/73A

Pt

[4DVASAENQEIN

——— YEL/RED 2-7

TQCTN a38/734

CABLE
SERVICE
LIGHT

START/APU
SWITCH
AUST

2-8F 13A/LHM

61-67 Q3U/NYO

(z1) uozéo%
(z1)¥-z 039/73%

EMS
PLATFORM
I
|

HORN

1-2S 940/n78

‘g9
6-2 034/73A ANV GL

(zL)c-z 039/734

-2 Q33N

(21)2-z a3¥/13A
(21)9-z Q38/7134

(o) sovia

(o1) >ov18

NANUWOE=0Z N WAdUWOOFE—00KJ

3121106

81 N78/LHM NOIL¥A3T3 MO13E T+

(TP~ a3u/Nd0 dNna dodd

N¥O/034 TOMINOD MOT4

Mg/18 NMod 13A31

IALE

oV M18/078 dn 13A3T

NIB/NMO LHOIY 31¥10M

N18/03y 1437 3LV.0Y

NMO/73A NMOQ 811

@V N¥O/NYE dn 811

99

(> 039 100 340053131
=>(]>#0T13A NI 340053731

T3IA/NMD LHO 1T ALIOVAYD #000L

=@
@ 13ANT8 LHOIT ALIOVAYD #006
(@) 13038 1HO1T ALIOYAVD f0

S>(=)>— »18/03y ¥3M0d XNV

W@ Yov1a 1avLs

81 N¥8/73A 1HO1T 31A¥3S 3780

NMO/>T8 NYOH

8L 3N78 AVI3¥ ND N9

01 3ONVH0 ATddNS ¥IMod
0} Q38 ATddNS ¥IMod N9 |

OL %0¥18 09 WILSAS

0L HOV18" Q4o "00¥

Jc=
@
-
e
@
@
@

7-8



SECTION 7 ELECTRICAL

NUWOE=0Z2 N WAdUWOOFE—0O<KJ

7-9

OPTION SOFT TOUCH WIRING

T~
Zpe8
SEee
2325 z
i - ZL-zs N¥0/N7g ‘W@m, Q3¥/LHM TIVL % avaH
[P
%0 5.2
<P
[l
T-Ly LHWNEE [FE
= : §7So0—f =25 Nao/mIe ——>(3)>-81 03/NEO HOLINS N3O
9z = =28 o0/n18 —Z—— c-zs s¥o/n18
° g 00
i a @ L NHD/LHI
& &b o 8 (=)>8
3¢ : Gl
8 o £ g ] I 5 ©28 no/me Coe NG T
cE RS 2o LhE H =2 5 Se 3z
S 52 3
8- T, o = I Lol utE 5o 2< | (E)>-81 NdO/NHD
Sy 9 9z 2o HE=% = &3
g% o gz T2 LEEd &> w2
ed Y2 o B j!‘ 02 gz S 62-6 Q3M/NI0 ——L>(F)>—X18/ND WV GVOTIAO
i ol 8- v o
e MM wm ww £-L¥ LHWNYE ‘W@E NYE/STB SSIHLSIA WILSAS
2= B
oY &R g8 g7 L-Lt LHI/NaE
gz 8 &=
23 e &y I
&e <1
St &l
\w\wﬁL a3/N0 ——+(=)>— 81 TIA/NNE L3S IV
o
s £-95 3ONVH0 ——1>(F)>— 8L A18/LHN Diveg
I L-6v Q38/NMD
2G5 IONVH0 —
x
| ]
g REV
5 =
5 o = outeyT| ns;\ﬁ
= B auteur < 1-8 39NVH0 >(@)>-a3w/Nyg A3y 3n1d0
z = - ~ ORIVER
g ﬁ:, [ © W | o
B g PUM
3 o ; o ouTuT ~
Hm X m M & aureur »IWI@ L-£ 39NVHO W@im\zmm QYYMH04 3N THA
<
82 8 =z & g o xe Z-0L MOT13A W@Bm\vﬁm LHoIY ¥33ls
for 3 g 3 < outbur
g 2 S u ouTuT -
g 2 3 9 54 ORIvER =55
wY e ° > iy EH 5. e oy ~
o | 2 i 52 orouo (D—@H Sz —o—+—1-TL MOT13A
< 0"
NA ! a © @
a
2 o < - 7 L —-0—— I-LL MOTT3A
3 2 5 »—o*
& 5
S o wi 1-0L MO1T3A
S e B 2-6 MONIA——>()>— 03134 1437 ¥33Ls
gl b - e E28
] w e
z & o3 5
< S, i 2 NS @—1-6 MOT13A Z-Z1 MOTTIA (. )>- 81 N¥8/N8 LHDIY ¥IILS HY3Y
S < g g S >z
N g ¢ L 3 z8
s S S : -
£ 5 5 2 ] > ; Z-11 MOT13A I>(z)>—81 Ni8/03y 1437 331 avay
H a 2 T &
H 2 9
o
R F 8 A
o
g
~ z WM/W L-5S 39NV $-G5 3INVHO (8> me/1ax a3zes ¢
3 5 Sz
g & Bal L-8% T3A/LHM >(Z)>- ¥18/Nua IN19N3
I
L
& - 7 Ny
wed : x5
- g ¢ & i 8 Pk -
[ 2 o zd= %55
5 = = S60 g v Ge-6+ QTA/NMO S>(2)> 81 NYB/NIO TR0 “1X3 IV
=5 E]
5 g
jeis - -
o b 7
b e L S &
- 98 2 2
- 3] 23 i s
( 3 ez € §
us S
N 2 e ] g vo—— 0g-6Y IU/NHO >()> 81 M8/N9 103735 HOVP/ITXY INOH:
3 » 2 g P "
5 ES - g cl-6v 43u/9H0 Ao—— po-6¥ QI/NNO S>(E)>- 51 NSO/LHM 103T3S HOVT/INY HvI
B
g § 88
= 3 - s &l s2-6v a3w/Ne0 —— (@ oawne 111
& 3 : 2
¢ - —_ /1
g w 1 I3 2 3 r\\m 1-SS 3LIHM W? N¥O/N18 WAd ONIMS
it 7 ¥ N 2 o - J—
! ¢ L-1Z 3L1HM 378 L3437 ONINS
| 3 ¢ $| id gl |" 5 >
g ) - [
~OLp e 3 - e 2] & L-ZZ 3LIHM (@) H18/134 1HO1Y ONINS
2 a & a
g & g 8
- > S 3 O < S+ i
g 9 S g ° S g Y
° S 5 o T o S5 3
2 n &Y 8
w 3
= a & | —t—e ¢
z 5 EY
z € 2 &
3
) o - I
z 2 2% e 1-68 NYL S(E)>- 13408 MHd 1411
= g = - —
& o mm an 1= NYL W@ 3ONVHD dn 1417
S e
== WO L= NVL }W? NMO¥E NMOO 1417
167 —
B oo ©
o o
-
-
-



SECTION 7 ELECTRICAL

FIGURE 7-3. ELECTRICAL SCHEMATIC - 110SXJ

ey v ——————————— |- $ i
dlll €42 AvED ~ g 05-6% 3NVI0
T3 + )
o %8 5 z
P . z = 5
5 | eo— - a¥3 z 2 = S '
o 1 5 s @ =
ol 8 ® @ 4 N
co—F P-€T AVY¥) ———————— |- I@ T £-€C Avd0 - - o
a0 [Bf—z-vz aveo soeb 2y z
1 I i I R E
/3 B} —Fe-ce aveo . 4V oe
5 -8 3 o 22 -
= wz s so2p o £
was = gz 5 4 25~
> o oo 35 g £ M g =6 = 1
o © ol 82 T 3 9-26 LHVNO Ig.., o
Cow g 103135 ovr w3y : ; 3
sovie [SF—r-er 1w ER . . z p H
8| = 0 = L g =
2| | 2 g - 9-15 Lm0 I H £
2| 8 : gy = 103735 JOVT INOKS g —
J gl 8] 2 53 L 4 o160 " . |
w z& = . 7= 8 L FOLT !
— E g 85x G = 74O s Rl
— -5z Mg 8k RN 5 24 = g
¢ PRRo. s £ :
ts ) 3 S
o] - 33 25 LHNEO e ]
PoT 1 2 5.8 N
2 | e g 20¢ 2
5| vo——t 253 €
o ] 1 c-o s e 1
|2 - : %
e [} e-sz mia | £ 1 5,
P S I E— | Los P of
103735 37y w3y g
& 2-£5 Nyo/NYB 618 LHWNEO £-6€ LHIT3A I m
38 2 Aol
P Ha
8 -1 NHoe 208
€ - |Nu £-c1 wwosa © T ‘\ 2]
g _ &\m ¢ 8 9-6 1m3h e gn .
E ES TR AEN 10373 30w 1NONS g
01138 [}—— z-e1 wwore < b 8ebx _\ S-1E IO > & -6t 13k ﬁw\; 7 N
P g¥ne 2 &
s -s5 30w ! 2
e ¥ | o tmmmmen || b
) = g ) g3 8
BEO] 9-s5 30NvE0 e 555 30W0 — @ﬂwl: & s&| Bl
81 nssinn (3 - ; ] 8 B i
O E— e ‘m‘m o © S WOV I o g1 & @
n18/734 L ;-gs 30NVH0 —= p: 3} S| o ¥ < @
° #) 20 = 2 - 1 S
2 - - ] 4B N 3
g o 4 o p— -® e —— '
¥ s
S ERTSIEN -6 HOTIIA ! S 2
g B < ® s v L g &
~ 11\\m -6 Q34/NHO I8
|, g
casre [ v-or o1 gl
! Ela
-8y 1010 s
s
ogl 65 NO/NEE &% :
| Geog s
7 _lwu. 1€-Z 038/734 w
Q337734 ﬂ u‘\ -6 M0TT3A -1 &
¥ G 3 a
: &) s o
{ hed 3 2 . - <
o G} 21 s1-z () ti-z—9 =% c} % ol 2 @ 2
2 . A (53l Sax 30/ =3 28 & : 4 s\ <
g £l o z¥ - -
3 ot 89 g B 3 ] -
g v 01 s o 3 g S g
~ 3 =4 | 3 3 2
s (D —fs-or i —H 3 & i #
] - ———
! o - o ? a
3 g e s 8 & g
& & 6 < $5 S T
o 8 s © B o 3 g B
¢ € &} @) 0z-z @) si-z—9 B9 |1 e 4 3 B
g 3 S ETY (EIREN - N g g
@ @ 7y ot @ o 3 w o
H &) 89 S [ 2 o o - &
& | awor g g 25, 38 g EHY
= = i 203 Bl 2o T4 58se
azunue(C Seo G 5
e 21 3oNW0 ] e
81 nugsng (8 ———1 €-Z1 MOT13A
o £-11 MOTI3A
o1 nug o3y (8 |
1
a1 e (B}
|
81 N e [ 6o-6v
81 NyO/LHM [ 09-6¢ Q38/N¥O _ 7 _ 7
81 e/ [ 19-6v Q30
o o [ .
“INIKOVN NO O3 TWWLSNI 3uv SNOI1d0 WHOAIV1d 41 38¥esS OL s
s
& e (B) 52 a3 b 5 :
7 . 86-Z 03134 Ga (o) s i
. 83 01) 1-1 03 e T
o1 3onveo [F}— (21) 122 Q3w 138 1 43 o INTT 3503 i
—o————————— (24) §1-Z 0314 3 B
| g9 g9 I
dnY 0L "
(z1) -1 03y

o1 xove (3
o1 sovie (Z)
T

gz omn

SELECT
SWITCH

&) (o)

%ov18

NANWOFE=0Z N WAdUWOFE=—00OL.

3121106

7-10



SECTION 7 ELECTRI

AL

ow @
E £ x z x o z az
g W 5 g 3 5 Eo & gosScEDE
s e g g g gy § 88¢ gEereds
] 8 ER g R g 81523 83EEe 23
;—L‘;ﬂ ;ﬂ S & 3 > @ S &a38a Ead&raa
2 [00] @m@ [©O)] @@@ DDODDED
LlJ POWER e oo L7
Y Jie o QTELE, CIFT T SWING /REO 2-40 s &Y,
88 iy : s g8
w oW £2 5 swinc rLow _a REREL
55 H 59 § S = £ CONTROL S
2 3 13 4 & ?# LﬁGHT "
| . REDAT ] ) 2
50-1 WHITE 55-3 RED/YEL M
12 |4 <
Yy 50-1 = 908 1o 2
TAN 55-3 BLUE H
LIFT FLOW BRAWHT e
WHITE y CONTROL 47-5
p—t- 22-4 J - — AXLES
SWiNG &5 =
) A CeFT ST 26 _f‘} SET
GG ¥ N 2 3 -
w b
2 H E o
2 5 g o YEL/RED 2-42
i @ TS &
)J\o 33w ”
i = 3+
z 3
| = g
H e £1
@ 2 33
H g2
86R-L z PROPORT IONAL_FLOW g8
£ GORTROL ' Phtbe £4
BLU/ORN # g2 a
52-3 & RED/WHT 50-10 “g @
PR HORN g o
RELAY g7 = z
- = o
L . 8 PROPORT |ONAL DUMP ° @
2 —é } 2
i ree L 0P ouMe g
| RELAY =
86
R-10 }
YEL/RED 2-45 ———{@70)— VEL/RED 2-44
LIFT
TELE
§ % DOWN out
BRONN 14-7
PIN 2
OVERLOAD INPUT
© g
i 3
CRITICAL &
LENGTH ‘
DRIVER 0
()
SV
2
2
N2 g
OVERLOAD INPUT g
TAN 55-4 [ I
- b
2 ]
2 E
13 ¥
&
LIFT up g
TAN 3-4 3
ELEVATION LIMIT SWITCH @
(SHOWN BELOW ELEVATION) g vs (PG
g 2245
I ORN/RED 49-53
2w
a 28
s 8
88 S
—
ANGLE PENDULUM f =
2 Q<veLon>@>
>t 49-57
) 3 AN o=
@<ormnce > moLe o L
| | CIRCUIT bd OVERLOAD
1 100w ALARM
2 ®< sLue S>> @< orN/RED 49-58 -
< "
8 B es < @<
M 5 O<
o o
o S—< (D BLac >O> (iRl w |
. |8 BROKEN CABLE| 5
8| & e e | I o
T L3 o g '
&g <@< rep > 2 3 @) L wniTe B ¥
| g9 B00M LENGTH POT. TURNTABLE OVERLOAD
2 ¢ ‘ it
€2 " {SHoWN NOT
o O E 2) (1 VERLOADED) !
s > 2 Lo—
s | & YEL/RED 2-48 e od
% S 1 B+— RED —8 ™
IS TURNTABLE
g NOTE: 5° TILT SENSOR HAS 4 12VDC OUTPUT OVEEADe 2 LoAg— BLUE—————————————
WHEN LEVEL . PROX IMITY 3 8- BLAG
WiTCH [ BLACKk——
GREEN
WHITE 4
[ BLACK BLACK
BRNAWHT 47-3

BRN/WHT 47-7
A BROKEN FAN BELT

b RuwT 48—

s 411 —o”

BROKEN FAN
BELT SWITCH

o

ENGINE
LOW OIL PRESSURE
SHITCH (8 PS1)

3121106

1870121 - E

7-11

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



SECTION 7 ELECTRICAL

OPT IONAL
PLATFORM

FIGURE 7-4.ELECTRICAL SCHEMATIC - 120SXJ

G-6¥ 034/980
1=2 0387734
0 (z-6v a3w/Ng0 ——>(@)>— 8L N78/1HM NOILYAITI MO138 2L+
~ < 2]
T
< £-00 /03 ——>(Z)>- 038/NO dANA dOud
I 53 —— G-0G LHM/Q3¥
z 3 - NHO, oo 2-05 1Hivazs —(T)>  N0/03y TOHLNOD NOT4
: 1 o
= 2
g 7 < | 1-0z Nid —>(EP>— N18/%78 NHoa 13A37
g E
H o, ~ a an 1-s2 Nid ——>(@)>— ¥18/n78 dn 13A37
3 I P o
g R b g
d 91
I~ ww m g 8 > &2
z o B g g © ) 4
e K 3 a8 - 1HO 1Y vo—4
2 3 5, & — o
- .5 o g =" ]
3 A apte BT, | g
a &, u,,m 2 = ! 142 a0 —>(Z)> N18/NA0 LHO1¥ 3LVI0Y
& = | Il Bl 58 ¢ pro
< 8 = 1z avis ——>(E)> N118/038 1431 31vI0Y
2 o 9 < o]
g it g 2 & € Se Y
= ) I Sd =35
- - Y .9 d s
& 3 g 3¢ 3~ I s &%
034/713A 2 5 3§ S
o
m @ oz W NMa yo—e
3 28, - o
o ~ 9.4 T ] leo—se
- g ez 5 H | 1-8z 318 —(@)> Né0/734 MMoa 811
= Vg Do
T ne T \-2z 3078 (@) Ndo/N¥g dn gir
& z dn
g S o L
g g £o X g
s gt 8o g
e 8
&
s 5 S
IS w g
S ) 4 & 1n0ro—9 ©
o’ S e o
- & oy
T o ! I-¥1 NMOYE W@ Q34 LNO 3400S3T3L
4
G-Z 03d4/73A
2 L-£1 Nioa =>(a)>= MOTT3A NI 3d00SITIL
¥
= S ~ ¥-05 LHW/03
Em g o g
-0 2 =
s B L2 ; 8
© .52 5 .
= on=E_ = o o
Sz o3 & 81-6v 034/950
=52 S € 1
w552 8 d
E oz ¢
@
T L£-6¥ (3A/NIO
G
© o,
=z,
8235 (B> 13A/N40 LHO 11 ALIOVAWD #000
a H2d Vv 3
< 883
%3
a
I I8 z-rs 1347038 ——>(@P>-13A4/N78 LHY 1T ALIOVAYO #00G
1=GS NYO/NHB
1-v5 134038 ——>(@P> 134038 LHO1T ALIOVAYD #O
ndv
2 1-€5 940/N¥8 ‘W@ »18/034 ¥3IMOd XNV
o T €1-C 03/ A ——O
2 I3 ls0
& = To
Z zL 3n8 b= 038734
e g £ z-gy T3/ ——(O)>— >ovie Lavls
I S 2 z1) %V Luvis
2 ¥ 2 w8
oz iz a0
xo (z1) uuz«mc% N uozo
=] Ts 3US B
=2 (z1)v-z 038734 P 6L-6¥ oum\zmo‘v@ 81 Nd8/73A LHO1T 3D1AN3S 3780
g
s - _
3 N mn 1-2S o80/n18 SE)>— N40/4T8 NdOH
! & 3
3 s &
g 3 1=z 03130 ——>(OP>— 8} 3N78 AVI34 NO N9
x| | o .
8'a
Dm ¥ (z1)e-z a3a/13n 6-2 03y/13A g G
23 7 (ZL)e-z a38/7134 R_J (21)z-z 038/134 ——>(@p>— 0L 3JONVYO ATddNS ¥3MOd
,
c i (21)£-2 038/738 H R_9 (z1)9-z 039/738 ‘W@ 0l 034 A1ddNS ¥3aMOd N9 I
\
%._m.m, | (01) »ov1a ——>@> 01 »Iv18 "0¥9 WILSAS
v
(01) »ovie —>>— oL >ov18 Q¥ 00V

NANUWOE=0Z N WAdUWOOFE—00KJ

3121106

7-12



SECTION 7 ELECTRICAL

ORN/RED_49-37 TO ELEV.
RELAY TERM. #5
ORN/RED 49-38 TO ELEV.

FROM ELEV. RELAY TERM. #5
RELAY TERM. #10

ORN/RED_49-5 RELOCATED
lrrwom ELEV. RELAY TERM. #10
ORN/RED_49-2 RELOCATED

d6

Q319 @4 2
5

(12) —{ig)

L

BLACK —

SDFT_TOUCH
LIGHT
ORN/RED 49-41
— YEL/RED 2-15

RED (12) FROM FOOT SWITCH—

y

SOFT_TOUCH
RELAY

+
i

S

5
-
£
N
S
z
&

BLACK
HE
ORN/RED 49-40

©
z
o
=
T
S
>
<]
=
—
L
S
a
o
=z
z
S
-
o
S

<
&
-
T
&
w
i
%

3
& GREEN
fl
o

’ SOFT_TOUCH

OVERRIDE SWITCH

BLACK —8— BLACK

3
o—— GREEN
fl
o

ORN/RED 49-39

WHITE

I~
Zen8
i
ooza z
58
5 = 21-26 Nyo/mTe
¥
=) 8.2
£33
-
— - Oz
oL LHN/NUE w25 3
575
v-25 980/M18 —[B—— £-25 9¥0/N8 o
" =
@ =i
=3, 0=
[ [t
= 3 -
BE D 4ot o2 - 5 £-25 N4/ — 2
[~ o B3 a9-3 o Sz
= e PusE =5 23
QE=S x3 U
j!‘ aam= 2z E 6267 038/NM0
= g
<
| -1 LHM/NGB
L-L7 LHW/NYE
-6 Q33/N4O
£-55 JONVHO
I L-6v 03u/NHO
T-55 3INVE0 —
. 1-8 IONVAD
ORIVER
+ v
& e H L-£ 3ONVAD
=
= . 2-04 HOTT3A
& e
S - o ateur
& o 58 oRiveR
) = B 3 0 H
@ e 2= crouno (1 I —1-ZL MOTT3A
<+ 1 =
g % © 9
2
& f— =11 HoTT3A
g
& - A
! - 1-0L NOT1T3. 2-6 0T34
; = L
& ==
I3
) N3 1-6 HOTT3A z-T4 o113
< >z
L o %8
g Z-11 NOTTIA
ke —
Ik}
%3 L-56 30NVH0 -6 39NVHO
, 1-8% TIA/LHN
k3 n
wab b
£82 2
H= 0
To zd= =
= g S-67 Q3U/NYO
A g
=
o s
B =
o @ )
< I 2
2 3
3 8% gdzs T € ¢
] Za3 > 2
2 g =2 vl z 5 G—— 0£-6v 3/NHO
» o B8 ™ g
S o m a38/980 ) 40— vE-6¥ Q3I/NYO
b N
: | 6
© - N 5 <1 . 8Z-6¥ Q34/NIO
< - o i
S . 8 -
g @ ¢ [ 1-68 3LIHM
o S
¥ ae 2 o 2 1-1Z ILIHM
2 23 € &
a g & 122 3LIHN
3 g8 S a
& g ¢ 2
S > 9 € B+ i
H g8 ] S £ E
S s 9 o o Sa ~
g v 9
2 « 7 T 8L-Z 03¥/13% 3
2 N 2
g = s
H g 2y }-65 NYL
s
€
< =
o g 1-¢ NvL
5
i L=y NVL
1-67 —
|1 a38/N¥o

NUWOE=0Z2 N WAdUWOOFE—0O<KJ

E>(Z)>-81 039/1HM TIVL B OV3H

=25 No/n18 ——+>(2)>-81 03W/N¥O HOLINS N33

S(0> 81 NHO/LHM
S>> 8L LHVNYO
(=2 a1 Ndo/N¥o

(> 418/NH0 Wi TY QY0 TH3IA0

=>(3 > 81 NB/¥18 SSIISIA PALSAS

8L T3IA/NME L3S 3IXV
8L M18/1H0N Ixveg

>G>
>
(@) a3u/Ndg A3y 3A1Na

S(R)>-N18/N88 Guv0S 3A 180
Q> a35/%78 1HO 18 ¥33LS

d34/73A 1437 ¥331S
81 N¥8/N78 LHO 1Y ¥33LS dv3Iy

1

21 N¥8/03d 1437 ¥331S av3y

— @V n18/13A4 433ds ¢
AT8/NE8 INTONT IH

8L N4B/NJO “TAD "1X3 3TV

> %

8L NHO/LHM 10313S MOVI/3TXY dv3y

699

a3d/naa 1711
NHO/NT8 WMd ON IS

>
—>(2> 3078 1437 ONINS
-

M18/7134 LHO 1Y ONIMS

——(F>- 1318 A L3I
—— (3> 39NV @ 1411
[>(e)> NNOdE NNOO L3171

81 N78/NY9 10373S XOVr/3TXY LNOY-

7-13

3121106



SECTION 7 ELECTRICAL

FIGURE 7-4. ELECTRICAL SCHEMATIC - 120SXJ

oo [B—ferre o
(Y S

sovis [ r-av v

wsme [
s [

o134 (o}

2 ma/
187734 (S ¢-s5 onva0 H_‘\mu
a3ne [S—v-ou boT130 &

a3w13x [ -5 Horias

)
g

f

—— vz avin

o
o—d

ROT

—— ¥-c7 Avid

T e

19v1s
o
° &

i
L

LEV

i

f

— -5z Mg

— -9z g

TAN 4-7

o,
LIMIT SWITCH

BEFORE 10°
(SHOWN BEFORE 10)

I

S-2€ LHWNNO
[ a—
|

Bl
@

Ny 58
¥ s oz 2
SroE 522 8
8% =5 oF T e
2 = S
—— €-E£Z AVHD ol - -
N%MHY:, b |
8
=
z=
,m.A?:,mmT:, (=]
-
88
a 253 =
5|z 52 s
HEIEIEE i
o = - &
T 8 S
ER-R =
i 8| =
g 8,
Y e E msw 5=
s 03
3
o
0=
c-ac mig
c-es noe

YEL/RED
w0

€1 Npous

coy

£-cL NWous

e 3
S-1E LHI/NEO

5728 LHIVNYO

Sk

K

sl E;\zkj

1-6 03u/N40

) sovie ————]i

05-67 3oNVED

15-6 03/N30

9-28 1HI/NO I

9-1€ LHVNIO
23735 >OVP LNOMS
-ie L0 I

£-6¢ LMW/ T3
193135 37XV ¥¥3y
|

zo; =
9-2¢ LHvNO I
103135 Ovr #vas Py g
g

AXLE LIMIT
SWITCHES

[

768 1HN/TIA |

N/RED

&
9-68_LHIV13A [
103735 37Xy LNOW3 7

/RED 49-52
[

,

15_AMP

c

YEL/RED 2-20 (12) —‘

B

e

ENGINE RUN
SOLENOID

WHT/YEL 48-5 —

£

g [T s-8v 131

YEL/RED 2-4D
3

a0 232

[ eusmeo 2-36-

NV DL

034/N¥B (2

n18/N¥8 (S
a1 nua/ne (B

(z1) 0z-z (z) si-z9 8o
AR B =

16 (12)

YEL/RED 2

b— ORANGE 55-5

Z-L JoNvio
‘\ H 2-8 39NVa0
&

oc# ¥18/13
Se# A18/NK0

£-ZL NOTT3A

[RCRREN

91 N8/a38 [

oz o3 —{)

Sif zzomm%
zif v

DRIVE REMOTE BOX
120 Sx4 ONLY

15—z 03/134

1 e/ [
|

21 N No [B

69-6+ 03/

81 N¥O/LHM 3

09-6+ 03/NHO

81 na/Nyo (€

19-67 a3u/NN0

o1 a3 [5

HENCRE

I
P ) I —

187 0397134

3INTHOV NO O3 TIVLSNI 3av SNOI1dO WSO4L¥Td 31 3uvdS O1 LOINNOD ONV LG4 NONS 3AONIY

ES 3
i

\z-z aaw/13x

80-7 038/134

SR g o

SELECT
ShiTcH

S1-g 039134

— ole
b olo

i

EMERGENCY
STOP

lromwm 49-53 ¢

[ YELLOW 11-5

vk uwzéo\xn

Tod
npas
7r et im\uum\xn”

240w

YELLOW 12-5

« «
B 8
o3 5
o3

g z
2 g

—— 91 318 —f&—ov,

YEL/RED 2-1

7 HOLINS 378WN3
Mo11IA —————o

(T BE USED FOR LOADING AND UNLOADING ONLY)

LEFT

(z1) ¥-1 a3y

AWOFEF=0Z2 N~

WAdWOFEE=0QO<L

| a3y

S-6c LHA T3 9-68 LHh/ T30 I Q
R o 7 =
3 2 ]
9-55 3ONVHO | 8 o
ESMEE g 3 o ool A
a-55 30Nva0 08 0 g ¢ z £ a
g g5 3 -
ST MOT3A e e M\Awlf sopmp o g2 5 4
7 SR e g A © gl > g i
o = A S-6 MOTI3A | N @ 2
® oo PR o & K :
LS 167 G3u/NYO 3E0g
& Lol
9% 1IN o BGeT
Ol 22 neoas % ,
fm i S
f 5o
| 1£-2 038/134 z
o a3u/48 -
GF @) sz (@) 11-z4 b O
SIERER G351 8 &
Pt < g
N 0L , H
o S —— ,ﬂ

RED 1-3 (10)

2 (1a)
“ D+

AUXILIARY
PONER
PUNP
MOTOR

b—— RED 1-

5 RED (10)

INTT 3513

ov 18

3121106

7-14



SECTION 7 ELECTRICAL

v e W
g W = g 3 8 EdE dd3dEDE
§ 8 gz g §e, ¢ 8¢¢ grggeee
g g 8 i FREE - = g 923 §2zg833
o > & oo & @ *a 5 Eaoa Yras5EYaa
EE ol _ L -
2 DO @Aux B3 oz DD DDOPDED
FQWER EL/RED 2-40 1 ? b L r
T AE ARRR:E i
" - + s EoE 0w
IS b u
w ow = £ £ ZC swinerlow A S Fg
3 2 s &) g g " & CtovroL Qb iCr o
i T < RED/WHT| * ® ,L ED) [
- E ‘ wie ReoveL| | N
! 7.5 WHT 50-1 = ?UDﬁ SJG T %
J TAN 55-3 BLUE z
At LIFT FLOW BRN/WHT =
weY ¥ conrol i
. ‘ T e sy €5 = 4irES
— J— . —Bd— | ) e 5% 35 14 2
i | 5 s =
oy, 8 Bco O ©
B A z | 2 an
0 8 H » + 8 J¢& T YEL/RED 2-42
‘ o z 13 8% Z N
£ = £ °
: z gy
2 PROPORT I ONAL_FLOW g8
& CONTROL VALVE s
sLy/onn 5 s 8% o
52-3 RED/WHT 5010 g @
HORN, © S 2
RELAY g7 = < z
° FROPORT IONAL DUMP -
< BBPR,DUMP[- REDAHT 50-7 z
B a7d
YEL/RED 2-45 —
LiFT
TELE
o DoWN ouT
§ SO 3 1 i
k4
g BRO#N 14-7
& YEL/RED 2-49
&
g |
— PIN 2
OVERLDAD INPUT
2
‘ z
g
b -
= z 1
z ] 3
2 o 3
a a
&
TAN 55-4 ] 5
3] 3
ORN/RED 49-54 . g
LIFT UP 10,
o LENGTH
®, o sa—b 7§ st BRivik | ol
ELEVATION LIMIT SWITCH L g3 YEL/RED
(SHOAN BELOW ELEVAT ION) ad vs [T HERRE
—————— ORN/RED 48-5 —¢ ’i
28
¢ 2
g N
AN <
2 A< reLLoN>@>]
| | —~ ORN/RED 49-57
1 3 3 4
@<ORANGE (@ ANGLE Pﬁ L
| it 3 GOVERLOAD
100w ALARM
®< e > @<+t orn/RED 4958
@<
2
B O<
N it
S 5—<(D< Lac>@> LT, ol w
g BROKEN CABLE| ]
8 € SWITCH | | - ¥
4 o d @< reD >3] >3 LwhiTe BLACK 43
5] ® BOOM LENGTH POT < > O TURNTABLE OVERLDAD
g9 @, LIMITSYITCH
3 b P (SHOAN NOT
@ ¥ ) OVERLDADED) &
¥oog Lo~
& YEL/RED 2-48 =
= 1 B+— RED
TURNTABLE
NOTE: 5 TILT SENSOR HAS A 12vDC OUTPUT MR 2 LOAG— BLUE
WHEN CEVEL. AROKIMI TS S
SWITCH s 4
GREEN
WHITE "
—BLACK BLACK
SYSTEM DISTRESS TO PLATFORM
o
BRNAWHT 47-3 n >
> ?
= o
o g
¥ X
HOURMETER = Y =
¢ £ ES
A 6 —@- | — A | ENGINE =
) BRAT 47-6 BRNAWHT 47- swfg I REssRE
ENGINE b = SWITCH (B PSI)
PRESSURE +
LigT M
3 BLACK
g 0
17-a—Ppre— | —4 BRNAT 4775
’ \ NO CHARGE LIGHT

\, g BROKEN FAN
L e 477 s 477 —o . BELT SHITCH
SROKEN AN BELT oy

1870115 -E

3121106 7-15

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



FPRPO=J-0MrmMm N ZO—-—-IOmMoy

SECTION 7 ELECTRICAL

FIGURE 7-5. HARNESS COMPONENTS INSTALLATION

S
¥

302B

p

S

4

TO CONSOLE
201  BOX

—

604
605
( | >>606

N

658

had S
317
T
LOAD
MANAGEMENT PROXIMITY o “‘f
LIMIT SWITCH SWITCH &
=
7 \/

663G 662

JUNCTIO S=a~
BOX &
663D e

<09 663l )
%@ﬁ /-
663A\ 9 0 sack y \ 551
~X VR )| g« VALE 6638
: 663C
3&.;‘\“ 663 663E

7-16 3121106



SECTION 7 ELECTRICAL

703
703A

RECEPTACLE
BOX

702E GENERATOR
SWITCH
ON/OFF

ANGLE BOX

TO
, GROUND
BEFORE 10
- BOOM LIMIT CONTROL
314 HORIZONTAL = SWITCH BOX

N

BOOM LIMIT
SWITCH

BROKEN
FAN BELT
660A [SRELAY

\‘ AXLE
LIMIT
SWITCHES

SOFTTOUCH
SYS'IéEM L‘I:MIT

PLATFORM

WORK 5
LIGHTS &~

662 565

3121106

7-17

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



FPRPO=J-0MrmMm N ZO—-—-IOmMoy

SECTION 7 ELECTRICAL

FIGURE 7-5. HARNESS COMPONENTS INSTALLATION

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
HARNESS COMPONENTS INSTALLATION Ref.
4922352 PLATFORM BOX HARNESS ASSEMBLY Ref. 5/G
1 Not Available Switch Harness (Made up of Individual Wires) A/R
2 Not Available Light Display Harness (Made up of Individual Wires) A/R
3 Not Available Fuel Gauge Harness (Made up of Individual Wires) A/R
410 21 Not Used
22 4460265 Connector - 9 Position 3
23 4460268 Socket, Female 29
24 4460418 Connector - 6 Position 8
25 4460419 Terminal, Female 38
26 to0 29 Not Used
30 4460266 Connector, Plug - 9 Position 1
3110 32 Not Used
33 4460464 Pin, Male (16 Gauge) 41
34 4460503 Connector - 31 Position 1
35 4460508 Pin, Male (12 Gauge) 4
36 4460613 Connector - 21 Position 1
37 3990010 Diode 6 Amp (Not Shown) 19
38 Not Used
39 4120035 Socket, Light 10
40 4460634 Insert, Terminal (Single Wire) 12
41 4460635 Insert, Terminal (Double Wire) 8
42 4460741 Plug - 5 Position 4
43 to 52 Not Used
53 4460420 Terminal 18
54 to 55 Not Used
PLATFORM BOX ASSEMBLY COMPONENTS Ref.
101 4460470 Nut, Conduit 2
102 4460471 Washer 2
103 4460428 Connector, Strain Relief 2
BOOM CABLE INSTALLATION - 16/30
4922406 100SX Ref. 2
4922404 110SX/110SXJ/110SX/110SXJ - With Inverted Ref. 2
Track
4922405 120SXJ Ref. 2
201 Cable, Electrical - 16/30 A/R
1060516 100SX 135ft/41m
1060516 110SX/110SXJ 138ft/42m
1060516 120SXJ 149ft/45m
202 4460502 Connector, Female - 31 Position 1
203 4460465 Socket, Female 30
204 4460466 Plug, Seal 1
7-18 3121106



SECTION 7 ELECTRICAL

FIGURE 7-5. HARNESS COMPONENTS INSTALLATION

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
205 4460473 Clamp, Cable 1
BOOM HARNESS INSTALLATION - 10/4-18/16
4922403 100SX Ref. 2
4922401 110SX/110SXJ/110SX/110SXJ - With Inverted Ref. 2
Track
4922402 120SXJ Ref. 2
221 Cabile, Electrical - 10/4-18/16 Options: A/R
1060676 100SX 135ft/41m
1060676 110SX/110SXJ 138ft/42m
1060676 120SXJ 149ft/45m
222 4460465 Socket, Female 16
223 4460466 Plug, Seal 1
224 4460473 Clamp, Cable 1
225 4460614 Connector, Female - 21 Position 1
226 4460509 Socket, Female 4
BOOM A/C CABLE INSTALLATION - 10/3
251 1060545 100SX 131ft/40m
1060393 110SX/110SX - With Inverted Track 131ft/40m
1060393 110SXJ/110SXJ - With Inverted Track 128ft/39m
1060393 120SXJ 149ft/45m
BOOM LIMIT SWITCH CABLE INSTALLATION - 16/3
271 1060016 Cable, Electrical - 16/3 (110SXJ/120SXJ Only) 50ft/15m
GROUND CONTROL BOX DIAGRAM
4933124 100SX/110SX Ref. 3/F
4933136 110SXJ Ref. 3/F
4933123 120SXJ Ref. 3/F
301 4922438 Harness - Ground Control 1 2/B
301A 4460326 Connector, Male - 3 Position 2
301B 4460267 Pin, Male 9
301C 4460418 Connector - 6 Position 7
301D 4460419 Terminal, Female 39
301E 4460343 Connector, Male - 12 Position 1
302 4922451 Harness - Relay 1 2/B
302A 4460741 Plug - 5 Position 16
302B 4460420 Terminal 50
303 4922389 Harness, Lights 1 2/B
303A 4460367 Connector 12 Position 1
303B 4460268 Socket, Female 12
304 1540003 Capacitor (Not Shown) 2
305t0 313 Not Used
314 1060341 Cable, Electrical 16/2 27ft/8.2m
315 1060016 Cable, Electrical 16/3 15ft/5m
316 1060042 Cable, Electrical 16/5 15ft/5m
3121106 7-19

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



FPRPO=J-0MrmMm N ZO—-—-IOmMoy

SECTION 7 ELECTRICAL

FIGURE 7-5. HARNESS COMPONENTS INSTALLATION

FIG & ITEM # | PART NUMBER DESCRIPTION QTY. REV.
317 4922408 Harness, Engine 1 3/C
318 4922410 Harness, Valve 1 2/B
319 4922409 Harness, Slip Ring 1 1/A
320 Not Used
321 3990010 Diode 6 Amp (Not Shown) A/R
322 Not Used
323 4922460 Harness, Load Radius (100SX/110SX) 1 1/A

4922458 Harness, Load Radius (110SXJ/120SXJ) 1 1/A
323A 4460321 Connector, Male - 4 Position 1
323B Pin, Male Options: A/R
4460267 Prior to S/N 65544
4460268 S/N 65544 to Present
324 4460225 Connector, Male - 6 Position 1
325 4460226 Socket, Female 5
4922410 VALVE HARNESS ASSEMBLY Ref. 2/B
401 to 418 Not Used
419 4460499 DIN Connector with Diode 17
420 to 421 Not Used
422 4460445 Connector, Female - 3 Position 1
423 4460267 Pin, Male 3
4922408 ENGINE HARNESS ASSEMBLY - DEUTZ ENGINE Ref. 3/C
501 to 522 Not Used
523 4460374 Plug, Sealed 1
524 4460375 Terminal 4
525 4460460 Connector - 4 Position 1
526 4460457 Terminal, Female 4
527 4460458 Seal, Terminal 4
528 to 529 Not Used
4922589 ENGINE HARNESS ASSEMBLY - FORD ENGINE Ref. 1
501 to 522 Not Used
523 4460374 Plug, Sealed 1
524 4460375 Terminal 4
525 4460460 Connector - 4 Position 1
526 4460457 Terminal, Female 4
527 4460458 Seal, Terminal 4
528 to 529 Not Used
4922399 STEER HARNESS ASSEMBLY Ref. 3/D
551 4922399 Harness, Steer 1
552 to 557 Not Used
558 4460499 Connector, DIN with Diode 11
559 to 563 Not Used
7-20 3121106



SECTION 7 ELECTRICAL

FIGURE 7-5. HARNESS COMPONENTS INSTALLATION

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
564 4460225 Connector - 6 Position 1
565 4460807 Seal, Terminal 1
566 4460809 Sealing, Pin 1
567 4460267 Pin, Male 5
568 4460808 Seal, Terminal 1
569 4922448 Harness, Plug 1

4460224 Connector 6 Position 1

4460807 Seal, Terminal 1

3990010 Diode 6 Amp 2

4460268 Socket, Female 5

4460809 Sealing, Pin 1
PLATFORM BOX ASSEMBLY COMPONENTS Ref.

601 3300048 Nut, Conduit 5
602 0960238 Bushing, Reducer A/R
603 4460051 Connector, Strain Relief A/R

604 4460386 Connector, Strain Relief 2

605 3300147 Nut, Conduit 2

606 0960905 Bushing, Reducer 2
STANDARD HARNESS COMPONENTS Ref.

651 Not Available Controller Harness Assembly (Lift and Swing) 1

651A 4460266 Connector, Female - 9 Position 1

4460268 Socket, Female 7

652 7019124 Controller Harness/Circuit Board Assembly 1

(Drive and Steer)

652A 4460266 Connector, Female - 9 Position 1

4460268 Socket, Female 7

653 Not Available Controller Harness - Speed 1

653A 4460224 Connector - 6 Position 1

4460268 Socket, Female 6

654 Not Available Controller Harness Assembly (Lift and Swing) 1

654A 4460266 Connector, Female - 9 Position 1

4460267 Pin, Male 9

654B Not Available Connector, Male - 4 Position 2

Not Available Pin, Male 4

654C Not Available Connector, Female - 4 Position 2

Not Available Socket, Female 8

654D Not Available Connector, Female - 3 Position 2

Not Available Socket, Female 3

655 Not Available Tilt Indicator Harness 1

655A 4460326 Connector, Female - 3 Position 1

4460268 Socket, Female 3

656 to 657 Not Used
658 Not Available Alarm Harness (Travel, Descend & Motion) A/R
1060341 Cable, Electrical - 16/2 11ft/3.4m
659 3990010 Diode 6 Amp (Not Shown) 2
3121106 7-21

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



FPRPO=J-0MrmMm N ZO—-—-IOmMoy

SECTION 7 ELECTRICAL

FIGURE 7-5. HARNESS COMPONENTS INSTALLATION

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
660 4921886 Broken Fan Belt Harness 1
660A 3740080 Relay 1
4460374 Plug, Relay 1
4460375 Terminal 4
661 4922352 Footswitch Harness 1
661A 4460071 Connector, Strain Relief 1
662 4922400 Axle Limit Switch Harness 2
663 4922398 Jack Harness 1
663A 4460499 Connector, DIN with Diode 5
663B 4460224 Connector 6 Position 1
663C 4460268 Socket, Female 5
663D 3740049 Relay, Bosch (Located inside junction box) 2
663E 4460809 Sealing, Pin 1
663F 3990010 Diode 6 Amp (Located inside junction box) 2
663G 3740113 Relay, Time Delay (Located inside junction box) 1
663H 0861358 Box, Junction 1
663l 4460428 Connector, Strain Relief 1
663J 4460807 Seal, Terminal 1
OPTIONAL HARNESS COMPONENTS Ref.
701 Not Used
702 4922423 Generator Electrical Components Ref. 1/A
702A 4921938 Harness On/Off 1
702B 4460424 Terminal Housing, Female 1
702C 4460320 Terminal Housing, Male 1
702D 4460268 Socket, Female 2
702E 4460267 Pin, Male 2
703 0270275 AC to Platform Receptacle Components (110V) Ref. 1
703A 0860038 Box, Switch 1
703B 4460346 Receptacle 1
703C 4060700 Shield, Cover 1
703D 4460071 Connector, Strain Relief 1
703E 4460205 Plug, Male 1
703F 3960422 Gasket 1
704 Not Available Strobe Light Harness (Includes Strobe Light) 1
705 Not Available Light Harness 1
3740049 Relay (Not Shown) 1
1060341 Cable, Electrical - 16/2 45ft/13.7m
706 2920140 Platform Worklights Harness 2
(Includes Light and Wire Only)
2820035 Loom, Vinyl 9ft/2.8m
706A 4460598 Connector, Strain Relief 1
4460042 Terminal (Not Shown-Located in Platform Console) 2
707 Not Available Soft-Touch System Harness 1
707A 1600330 Cable, Electrical - 16/3 16ft/4.9m
707B 4460425 Connector, Strain Relief 1
7-22 3121106



SECTION 7 ELECTRICAL

FIGURE 7-5. HARNESS COMPONENTS INSTALLATION

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
TOOLS Ref.
4921850 Service Harness (For Setting Deutz Throttle 1
Actuator)
4922021 Service Harness (For Setting Circuit Cards) 1
801 7002821 Crimper (For Wire to Pin/Socket Connections) 1
802 7002823 Extractor (For Removal of Pin/Socket from Connec- 1
tors)
803 4460467 Extractor, Pin (Blue 16-18 Gauge) (For Removal of 1
Pin/Socket from Connectors)
4460510 Extractor, Pin (Yellow 12-14 Gauge) (For Removal of 1
Pin/Socket from Connectors)
804 7002828 Stripper, Wire 1
3121106 7-23

FPRPO=JI-0mMrm N ZO-—--IOmMmoy



FPRPO=J-0MrmMm N ZO—-—-IOmMoy

SECTION 7 ELECTRICAL

FIGURE 7-5. HARNESS COMPONENTS INSTALLATION

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

7-24

3121106



SECTION 8 DECALS

TABLE OF CONTENTS
FIGURE DESCRIPTION PAGE
8-1 DECALS INSTALLATION = ANSI . ...ttt 8-2
8-2 DECALS INSTALLATION - ANSI EXPORT. . . ...ttt e e 8-6

3121106 8-1

Ar-epOmU o ZO0=-—-IOmw



SECTION 8 DECALS

FIGURE 8-1.DECALS INSTALLATION - ANSI

8
T 6 95 et 5
S5 =
og 82— - . ®
mv | _ _  400d3daisN
%z \HE“ .47 . = Mmm 7
/ L
gL €2 vy € 7 m_.mqm
ev. |3 7 . . e
ﬁ]‘JJ ar Xo8 TYNIWHILNIVIN
1078w =
&) =
~ 9
@g L2 & om
€2
2 v o2 —_ ¥z
vz // @
HEN G
114 ' Ce (111 O 2§ werm
N\;N " q E W W
w/
+ \J mu

8-2

NAWOFEF=02Z2 o© AuUOLCIV



SECTION 8 DECALS

FIGURE 8-1. DECALS INSTALLATION - ANSI

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
STANDARD DECAL INSTALLATIONS
0259933 Decals - JLG Ref. 1
0259931 Model 100SX/110SX Ref. 8
0259932 Models 110SXJ/120SXJ Ref. 4
1 1703797 Decal - Danger/Warning (Platform) 1
2 1703798 Decal - Danger/Warning (Ground Control) 1
3 1703805 Decal - Danger/Electrocution 3
4 1703804 Decal - Warning Crushing 5
5 1704533 Decal - Legend (Platform) 1
6 1704585 Decal - Legend (Ground Control) 1
7 Decal - Model Designation Options: 2
1704599 Model 100SX
1704591 Model 110SX
1704590 Model 110SXJ
1704592 Model 120SXJ
8 3572327 Plate, Decal Mount 1
9 1702774 Decal - JLG Lift (3.5in) 1
10 1702773 Decal - JLG (5in) 2
11 1702868 Decal - No Hands 2
12 1704277 Decal - Attach Lanyard Here 4
13 Decal - Capacity (Platform) Options: 1
1704096 100SX/110SX
1704096 110SXJ/120SXJ (Prior to S/N 54101)
1701645 110SXJ/120SXJ (S/N 54101 to Present)
14 Decal - Capacity (Ground Control) Options: 1
1704104 100SX/110SX
1704104 110SXJ/120SXJ (Prior to S/N 54101)
1702688 110SXJ/120SXJ (S/N 54101 to Present)
15 3251813 Decal - USA 1
16 1701502 Decal - High Oil Level 1
17 1701503 Decal - Low Qil Level 1
18 1701504 Decal - Hydraulic Oil 2
19 1702153 Decal - Inspection 1
20 Not Available Decal - Bar Code 1
21 1700584 Decal - Patent 1
22 Not Available Nameplate - Serial Number 1
23 1701509 Decal - Manual 1
24 1702300 Decal - Tie Down 6
25 1701500 Decal - Lift 4
26 1701501 Decal - Arrow 4
27 3251243 Nameplate - 120V-60Hz 1
28 0860520 Box, Manual Storage 1
29 1060279 Cable, Lanyard 1
30 0641408 Bolt 1/4”-20NC x 1” 1
31 1703953 Decal - Warning Crushing 2
32 1702862 Decal - JLG Lift (12in) 2
3121106 8-3

Ar-r>pOoOmU oo ZO=—-Omwm



OAr-r>OmU o ZO0=—-IO0Omwm

SECTION 8 DECALS

FIGURE 8-1. DECALS INSTALLATION - ANSI (CONTINUED)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
33 3820001 Rivet 4
34 3252347 Decal - Footswitch (Part of 4360031 Footswitch) 1
35 1703481 Decal - Maximum Tire Load 4
36 1701505 Decal - Fuel (See Engine Installation) 1
37 Not Required
38 Not Required
39 Not Required
40 0641406 Bolt 1/4”-20NC x 3/4” 3
41 Not Used
42 Decal Options: 2

1704600 Decal -4 x 4

1704581 Decal - 4 x 4 x 4 All Wheel Steer
43 1702861 Decal - JLG Lift (8in) 1
44 Not Required
45 1703175 Decal - Lanyard Attach (GM Spec) 2
46 1702962 Decal - Warning Prop 65 (Diesel) 1
47 1704412 Decal - Hydraulic Oil Chart 1
48 1701499 Decal - No Lift 2
49 1704606 Decal - Warning Tip-Over 1
50 1700037 Decal - GC Location 1
51 1704755 Decal - Warning 3
52 Decal - Lift Diagram Options: 1

Use 1705397 100SX/110SX (Was P/N 3252696)
(Prior to S/N 67976)
Use 1705396 110SXJ (Was P/N 3252697)
(Prior to S/N 67976)

3252698 120SXJ
53 1704583 Decal - Load Management 1
54 1704541 Decal - Warning Tip-Over 2
55 3311405 Locknut 1/4”-20NC 6
56 4751400 Flatwasher 1/4” 9
57 0961127 Bushing, Snap 1
58 1701543 Decal, LPG (Not Shown) 2
59 1700818 Decal, Liquid Withdrawal System (Not Shown) 2

0100010 Loctite #242 A/R

8-4 3121106




SECTION 8 DECALS

FIGURE 8-1. DECALS INSTALLATION - ANSI (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTy.

REV.

3121106

8-5

nre>omo o ZO0—-I0Omo



SECTION 8 DECALS

FIGURE 8-2.DECALS INSTALLATION - ANSI EXPORT

3
& 6 61 T
9g ) w
oS po
9c 82— :
om | m I | gg e
e HEw == = M 7
/ i
ev. |0 7 . €5
j1\|,|HJ ................
V77 e
8] =
~ | e
&0 05 “
£z
[44 [474 9¢ — e
ve // @
WO (s
X
sz ce T 925 g
| Loa y e

| m.f/w

€

NANUWOFF=—0Z o QAUOI

N

8-6



SECTION 8 DECALS

FIGURE 8-2. DECALS INSTALLATION - ANSI EXPORT

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
DECAL INSTALLATIONS
Model 100SX/110SX
0259933 Decal - JLG Ref. 1
0270248 Brazilian Spec (Dual Language -Portuguese/ Ref. 4
Spanish)
0270266 Chinese Spec (Dual Language-Chinese/ English) Ref. 5
0270250 CSA Spec (Dual Language - English/French) Ref. 5
0270247 Japanese Spec Ref. 5
0270240 Korean Spec Ref. 5
0270265 Latin American Spec (Dual Language -English/ Ref. 5
Spanish)
Models 110SXJ/120SXJ
0259933 Decal - JLG Ref. 1
0270311 Brazilian Spec (Dual Language -Portuguese/ Ref. 3
Spanish)
0270310 Chinese Spec (Dual Language-Chinese/ English) Ref. 4
0270308 CSA Spec (Dual Language - English/French) Ref. 4
0270306 Japanese Spec Ref. 4
0270164 Korean Spec Ref. 4
0270309 Latin American Spec (Dual Language -English/ Ref. 4
Spanish)
1 Decal - Danger/Warning (Platform) Options: 1
1703928 Brazilian Spec
1703925 Chinese Spec
1703924 CSA Spec
1703926 Japanese Spec
1703927 Korean Spec
1703923 Latin American Spec
2 Decal - Danger/Warning (Ground Control) Options 1
1703934 Brazilian Spec
1703931 Chinese Spec
1703930 CSA Spec
1703932 Japanese Spec
1703933 Korean Spec
1703929 Latin American Spec
3 Decal - Danger/Electrocution Options: 3
1703940 Brazilian Spec
1703937 Chinese Spec
1703936 CSA Spec
1703938 Japanese Spec
1703939 Korean Spec
1703935 Latin American Spec
3121106 8-7

Ar-r>pOoOmU oo ZO=—-Omwm



OAr-r>OmU o ZO0=—-IO0Omwm

SECTION 8 DECALS

FIGURE 8-2. DECALS INSTALLATION - ANSI EXPORT (CONTINUED)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
4 Decal - Warning Crushing Options: 5
1703952 Brazilian Spec
1703949 Chinese Spec
1703948 CSA Spec
1703950 Japanese Spec
1703951 Korean Spec
1703947 Latin American Spec
5 Decal - Legend (Platform) Options: A/R
Not Required Brazilian/Chinese/Japanese/Korean Spec 0
1704533 CSA/Latin American Spec 1
6 Decal - Legend (Ground Control) Options: A/R
Not Required Brazilian/Chinese/Japanese/Korean Spec 0
1704585 CSA/Latin American Spec 1
7 Decal - Model Designation Options: 2
1704599 Model 100SX
1704591 Model 110SX
1704590 Model 110SXJ
1704592 Model 120SXJ
8 3572327 Plate, Decal Mount 1
9 1702774 Decal - JLG Lift (3.5in) 1
10 1702773 Decal - JLG (5in) 2
11 Decal - No Hands Options: A/R
1704002 Brazilian Spec 2
1704277 Chinese/Japanese/Korean Specs 3
1704000 CSA Spec 2
1704001 Latin American Spec 2
12 Decal - Attach Lanyard Here Options: A/R
1704277 Brazilian Spec 4
Not Required Chinese/Japanese/Korean Specs 0
1704277 CSA Spec 4
Use 1704277 Latin American Spec 4
(Was 1704004 Prior to S/N 61081)
13 1703996 Decal - Capacity (Platform) 1
14 1704112 Decal - Capacity (Ground Control) 1
15 Decal - USA Options: A/R
3251813 Brazilian/CSA/Latin American Specs 1
Not Required Chinese/Japanese/Korean Specs 0
16 1701502 Decal - High Oil Level 1
17 1701503 Decal - Low Oil Level 1
18 1701504 Decal - Hydraulic Oll 2
19 Decal - Inspection Options: A/R
1704008 Brazilian Spec 1
Not Required Chinese Spec 0
1704006 CSA Spec 1
Not Required Japanese Spec 0
Not Required Korean Spec 0
1704007 Latin American Spec 1
20 Not Available Decal - Bar Code 1
8-8 3121106




SECTION 8 DECALS

FIGURE 8-2. DECALS INSTALLATION - ANSI EXPORT (CONTINUED)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
21 1700584 Decal - Patent 1
22 Not Available Nameplate - Serial Number 1
23 1701509 Decal - Manual 1
24 1702300 Decal - Tie Down 4
25 1701500 Decal - Lift 4
26 1701501 Decal - Arrow 4
27 Nameplate - 120V-60Hz Options: A/R

3251243 Brazilian/CSA/Latin American Specs 1
Not Required Chinese/Japanese/Korean Specs 0
28 0860520 Box, Manual Storage 1
29 1060279 Cable, Lanyard 1
30 0641408 Bolt 1/4”-20NC x 1” 1
31 Decal - Warning Crushing 2
1703946 Brazilian Spec
1703943 Chinese Spec
1703942 CSA Spec
1703944 Japanese Spec
1703945 Korean Spec
1703941 Latin American Spec
32 1702862 Decal - JLG Lift (12in) 2
33 3820001 Rivet 8
34 Decal - Footswitch Options: 1
1703985 Brazilian Spec
1703982 Chinese Spec
1703984 CSA Spec
1703980 Japanese Spec
1703981 Korean Spec
1703983 Latin American Spec
35 Decal - Maximum Tire Load Options: A/R
Not Required Brazilian/Latin American Specs/Chinese 0
1703481 CSA Specs (Post Production Alternative) 4
1703481 Japanese/Korean Specs 4
36 1701505 Decal - Fuel (See Engine Installation) 1
37 Not Required
38 Not Required
39 Decal - CSA Options: A/R
3252221 Production - CSA Spec 1
1705514 Post Production Alternative- CSA Spec 1
Not Required Brazilian/Chinese/Japanese/Korean/Latin 0
American Specs
40 0641406 Bolt 1/4”-20NC x 3/4” 3
41 Not Used
42 Decal Options: 2
1704600 Decal -4 x 4
1704581 Decal - 4 x 4 x 4 All Wheel Steer
43 1702861 Decal - JLG Lift (8in) 1
44 Not Required
45 1703175 Decal - Lanyard Attach (GM Spec) 2
3121106 8-9

Ar-r>pOoOmU oo ZO=—-Omwm



OAr-r>OmU o ZO0=—-IO0Omwm

SECTION 8 DECALS

FIGURE 8-2. DECALS INSTALLATION - ANSI EXPORT (CONTINUED)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
46 1702962 Decal - Warning Prop 65 (Diesel) 1
47 1704412 Decal - Hydraulic Oil Chart 1
48 1701499 Decal - No Lift 2
49 Decal - Warning Tip-Over Options: 1

1704645 Brazilian Spec
1704648 Chinese Spec
1704646 CSA Spec
1704644 Japanese Spec
1704638 Korean Spec
1704647 Latin American Spec
50 Decal - GC Location Options: 1
1704675 Brazilian Spec
1704678 Chinese Spec
1704676 CSA Spec
1701920 Japanese Spec
1704382 Korean Spec
1704677 Latin American Spec
51 Decal - Warning Options: 3
1704766 Brazilian Spec
1704765 Chinese Spec
1704763 CSA Spec
1704762 Japanese Spec
1704756 Korean Spec
1704764 Latin American Spec
52 Decal - Lift Diagram Options: 1
100SX/110SX
Use 1705397 Brazilian Spec (Was P/N 3252707)
(Prior to S/N 67976)
Use 1705397 Chinese Spec (Was P/N3252710)
(Prior to S/N 67976)
Use 1705397 CSA Spec (Was P/N 3252708)
(Prior to S/N 67976)
Use 1705397 Japanese Spec (Was P/N 3252706)
(Prior to S/N 67976)
Use 1705397 Korean Spec (Was P/N 3252700)
(Prior to S/N 67976)
Use 1705397 Latin American Spec (Was P/N 3252709)
(Prior to S/N 67976)
110SXJ
Use 1705396 Brazilian Spec (Was P/N 3252718)
(Prior to S/N 67976)
Use 1705396 Chinese Spec (Was P/N 3252721)
(Prior to S/N 67976)
Use 1705396 CSA Spec (Was P/N 3252719)
(Prior to S/N 67976)
Use 1705396 Japanese Spec (Was P/N 3252717)
(Prior to S/N 67976)
Use 1705396 Korean Spec (Was P/N 3252711)
(Prior to S/N 67976)

8-10 3121106



SECTION 8 DECALS

FIGURE 8-2. DECALS INSTALLATION - ANSI EXPORT (CONTINUED)

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
52 (contd) Use 1705396 Latin American Spec (Was P/N 3252720)
(Prior to S/N 67976)
120SXJ
Use 1705395 Brazilian Spec (Was P/N 3252729)
(Prior to S/N 67976)
Use 1705395 Chinese Spec (Was P/N 3252732)
(Prior to S/N 67976)
Use 1705395 CSA Spec (Was P/N 3252730)
(Prior to S/N 67976)
Use 1705395 Japanese Spec (Was P/N 3252728)
(Prior to S/N 67976)
Use 1705395 Korean Spec (Was P/N 3252722)
(Prior to S/N 67976)
Use 1705395 Latin American Spec (Was P/N 3252731)
(Prior to S/N 67976)
53 Decal - Load Management Options: 1
1704657 Brazilian Spec
1704660 Chinese Spec
1704658 CSA Spec
1704656 Japanese Spec
1704650 Korean Spec
1704659 Latin American Spec
54 Decal - Warning Tip-Over Options: 2
1704634 Brazilian Spec
1704635 Chinese Spec
1704636 CSA Spec
1704633 Japanese Spec
1704627 Korean Spec
1704637 Latin American Spec
55 3311405 Locknut 1/4”-20NC 6
56 4751400 Flatwasher 1/4” 9
57 0961127 Bushing, Snap 1
58 1701543 Decal, LPG (Not Shown) 2
59 1700818 Decal, Liquid Withdrawal System (Not Shown) 2
0100010 Loctite #242 A/R
3121106 8-11

Ar-r>pOoOmU oo ZO=—-Omwm



OAr-r>OmU o ZO0=—-IO0Omwm

SECTION 8 DECALS

FIGURE 8-2. DECALS INSTALLATION - ANSI EXPORT (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTYy.

REV.

8-12

3121106




SECTION 9 RECOMMENDED SERVICE PARTS STOCK

MODELS 100SX/110SX/110SXJ/120SXJ

The following list will service fleets of machines (built to current production per date on the front cover) with
emergency repair parts which can be installed in the field. Parts from the list should be replaced when inven-
tory is depleted to keep service parts stock supplied. For further information, contact your JLG dealer or the
JLG Industries Parts Department.

JLG PART DESCRIPTION QTY PER FLEET
NUMBER 1-10 10-20 20 OR MORE
STANDARD PARTS

7012944 Coil (Figures 1-1 & 2-3) 1 1 1
7021401 Coil (Figures 1-1 & 2-3) 1 1 1
7012943 Coil (Figures 1-1, 1-2, 1-8 & 2-3) 1 1 1
4360362 Switch, Level Sensor (Figure 2-2) 1 1 1
7017451 Coil (Figure 2-3) 1 1 1
0610084 Board, Circuit - Engine Relay (Figure 2-10) 1 1 1
0610080 Board, Circuit - Select (Figure 2-10) 1 1 1
0610130 Board, Circuit - Load Radius (Figure 2-10) 1 1 1
0610100 Board, Circuit - Overload (Figure 2-10) 1 1 1
3740070 Relay - SPDT (Figure 2-10) 1 1 1
3740016 Relay - 3PDT (Figure 2-10) 1 1 1
3740122 Relay - 2PDT (Figure 2-10) 1 1 1
3740049 Relay - 5PDT (Figures 2-10, 2-13 & 4-5) 1 1 1
4360216 Breaker, Circuit - 30 Amp (Figure 2-10) 1 1 1
4360232 Breaker, Circuit - 15 Amp (Figure 2-10) 1 1 1
4360469 Switch, Key (Figure 2-10) 1 1 1
2860030 Key, Replacement (Figure 2-10) 1 1 1
4360212 Breaker, Circuit - 3 Amp (Figure 2-10) 1 1 1
4360314 Switch, Toggle (Figures 2-10, 2-11 & 4-5) 1 1 1
4360475 Switch, Mushroom (Figures 2-10, 2-11 & 4-5) 1 1 1
3740112 Relay (Figure 2-10) 1 1 1
4360476 Contact, Switch Block (Figures 2-10 & 4-5) 1 1 1
4360328 Switch, Toggle (Figure 2-10) 1 1 1
4360069 Breaker, Circuit - 10 Amp (Figure 2-10) 1 1 1
4360340 Switch, Potentiometer (Figure 2-11) 1 1 1
4360345 Switch, Toggle (Figures 2-11 & 4-5) 1 1 1
3990001 Diode - 3 Amp (Figure 2-11) 1 1 1
2120136 Element, Charge Pump Filter (Figure 2-12) 4 8 12
3740059 Relay (Figure 2-12) 1 1 1
3740067 Relay (Figure 2-12) 1 1 1
7008829 Board, Circuit (Figure 2-12) 1 1 1
7008828 Cable, Throttle (Figure 2-12) 1 1 1
7004214 Element, Air Filter (Figure 2-12) 1 Dozen 1 Dozen 1 Dozen
7000649 Filter, Engine Fuel (Deutz) (Figure 2-12) 1 1 1
7014503 Filter, Engine Qil (Deutz) (Figure 2-12) 1 case 1 case 1 case
4360336 Switch, Toggle (Figures 2-13 & 4-5) 1 1 1
3990010 Diode - 6 Amp (Figures 2-13 & 7-5) 1 1 1
4360294 Breaker, Circuit - 30 Amp (Figure 2-13) 1 1 1
1660233 Coupling (Deutz) (Figure 2-14) 1 1 1
1340046 Breather, Hydraulic (Figure 2-17) 1 1 1

3121106 9-1

RXROO=H®W V=HIP>PT MO—=<TIMN OmMUZMsS=SO0OOMIT © Z0--0O0OM®M



RXOO=H® V=HIP>TVT MO—=<IMVW UTMUZMES=S0OMI © ZO0-—-IOmM®»

SECTION 9 RECOMMENDED SERVICE PARTS STOCK

MODELS 100SX/110SX/110SXJ/120SXJ
The following list will service fleets of machines (built to current production per date on the front cover) with
emergency repair parts which can be installed in the field. Parts from the list should be replaced when inven-
tory is depleted to keep service parts stock supplied. For further information, contact your JLG dealer or the
JLG Industries Parts Department.

JLG PART DESCRIPTION QTY PER FLEET
NUMBER 1-10 10-20 20 OR MORE
2120129 Element, Hydraulic Oil Filter (Figure 2-17) 4 8 12
3740080 Relay (Figures 2-12 & 2-20) 1 1 1
3740113 Relay, Timer (Figure 4-5) 1 1 1
3740115 Relay, Timer (Figure 4-5) 1 1 1
1600306 Controller (Lift & Swing) (Figure 4-5) 1 1 1
1600287 Controller (Drive & Steer) (Figure 4-5) 1 1 1
4360387 Switch, Pushbutton (Figures 4-5 & 4-8) 1 1 1
4360331 Switch, Toggle (Figure 4-5) 1 1 1
3740123 Relay (Figure 4-5) 1 1 1
1600307 Card, Control (Figure 4-5) 1 1 1
7003961 Microswitch (Figures 4-6 & 4-7) 1 1 1
VARIABLE PARTS
70003143 Powertrack Repair Section Without Chip Covers - Left Side 1 1 1
(Figure 3-1)
7006503 Powertrack Repair Section With Chip Covers - Left Side 1 1 1
(Figure 3-1)
7006153 Powertrack Repair Section Without Chip Covers - Right 1 1 1
Side (Figure 3-1)
70003145 Powertrack Repair Section With Chip Covers - Right Side 1 1 1
(Figure 3-1)
4360322 Switch, Limit (Figure 1-3) 1 1 1
4360301 Switch, Limit (Figure 2-1) 1 1 1
4360263 Switch, Limit (Figure 2-9) 1 1 1
4360259 Switch, Proximity (Figure 2-9) 1 1 1
4360277 Switch, Limit (Figures 3-3 & 3-5) 1 1 1
4360057 Switch, Limit (Figure 4-9) 1 1 1

9-2 3121106



SECTION 10 SPECIAL OPTIONS

Note: This list is to accommodate machines ordered with special equipment. Options may not
be applicable to all models. For more specific parts information contact JLG Parts Department.

FIG & ITEM # | PART NUMBER DESCRIPTION QTy. REV.
10—1 MISCELLANEOUS SPECIAL OPTIONS Ref.
0271398 Airline 1/2” & Weld Lead Installation Ref.
0271462 Airline Installation, 1/2” (110SX) Ref.
0271463 Airline Installation, 1/2” (110SXJ) Ref.
0271471 Airline Installation, 1/2” (100SX) Ref.
0271202 Airline Installation, 1/2” (120SXJ) Ref.
0270281 Bellows, Cylinder (100SX/110SX) Ref.
0270282 Bellows, Cylinder (110SXJ/120SXJ) Ref.
0270825 Brake Lights Installation Ref.
0256789 Camera Mounting Installation Ref.
0252928 Cold Weather Package (Deutz 110 Volt) Ref.
0272191 Console Cover, Rubber Ref.
1580012 Container, Storage Tray (Center) Ref.
1580013 Container, Storage Tray (Rail) Ref.
0253550 Decals Installation - CSA Ref.
0270604 Decals Installation - Sunbelt Ref.
0270603 Decals Installation - United Rentals Ref.
0256956 Decal Installation - Lanyard Attachment (GM K-1 Spec) Ref.
0254109 Exhaust Purifier Installation Ref.
3220088 Muffler, Exhaust Purifier 1
4566219 Tube, Exhaust 1
Filter Kits: Ref.
1001111010 Combined Filter Kit (Hydraulic/Air & Fuel/Engine Oil) 1
(Deutz Engine Only)
1001109714 Hydraulic/Air Filter (Deutz Engine Only) 1
1001110131 Fuel/Engine Oil Filter (Deutz Engine Only) 1
0270319 Head & Tail Lights Installation Ref.
2920110 Light, Head 2
2920113 Light, Tail 2
3121106 10-1

20—=-IOmM®»

b
=)

nZ0==-TO0 r>-O0mMon



Z20=—=-1OmM®»

b
o

NnZ0==-TO rr-—-0Omon

SECTION 10 SPECIAL OPTIONS

FIG&ITEM # | PART NUMBER DESCRIPTION QTy. REV.

0271369 Heater Installation (Ford Engines) Ref.

Hydraulic Welder Installation Options: Ref.
0271930 110SX 1
0272012 110SXJ 1
0272013 100SX 1
0272014 120SXJ 1
0253649 Manual Descent Installation (JapaneseSpec) Ref.
0253050 Pinion Installation Ref.
0270723 Platform Beacon Light Installation Ref.
0255398 Platform Console Cover Installation Ref.
0251059 Platform Step Installation Ref.
0270511 Rail Extension (36”x 72”) Ref.
0271771 Rail Extension (36”’x 96”) Ref.
4060959 Shield, Footswitch 1
0270320 Strobe Light Installation - Amber Ref.
0272507 Strobe Light/Guard/Harness Assembly 1

Bulb, Replacement Options:
7016380 Bulb for ECCO Model 6640
70001941 Bulb for ECCO Model 6650
Guard Options:

4060907 Bulb for ECCO Model 6640
2920215 Bulb for ECCO Model 6650

Tools for Service:
7002821 Crimper, Wire Ref.
2900838 Fastener Kit - U.S. Standards Ref.

Pin Extractor - Universal (For Electrical Connectors
7002823 with Pins and Sockets) Ref.
7016654 Screwdriver, Magnetic Ref.
7002822 Screwdriver, Pontiometer Ref.
7004275 Seal Tool 1" (For Cylinders) Ref.
7004276 Seal Tool 1 1/2" (For Cylinders) Ref.
7002828 Stripper, Wire Ref.
7014676 Tool Kit - U.S. Standards Ref.
0271203 Weld Lead Installation (120SXJ) Ref.
10-2 3121106







®

An Oshkosh Corporation Company

Corporate Office
JLG Industries, Inc.

1 JLG Drive
McConnellsburg PA. 17233-9533
USA
&= (717) 485-5161
£ (717) 485-6417

JLG Worldwide Locations

3121106

JLG Industries (Australia)
P.O. Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

B +61265811111

+61 2 65 813058

JLG Latino Americana Ltda.
Rua Eng. Carlos Stevenson,

JLG Industries (UK) Ltd
Bentley House

80-Suite 71 Bentley Avenue
13092-310 Campinas-SP Middleton
Brazil Greater Manchester

M24 2GP - England
B +44 (0)161 654 1000
+44 (0)161 654 1001

& +55 19 3295 0407
+55 19 3295 1025

JLG France SAS

Z.l. de Baulieu

47400 Fauillet

France

2 +33(0)553883170
+33 (0)5 53 88 31 79

JLG Deutschland GmbH
Max-Planck-Str. 21

D - 27721 Ritterhude - Ihlpohl
Germany

2B +49 (0)421 69 350 20
+49 (0)421 69 350 45

JLG Equipment Services Ltd.
Rm 1107 Landmark North Via Po. 22

39 Lung Sum Avenue 20010 Pregnana Milanese - MI
Sheung Shui N. T. Italy

Hong Kong & +39 029 359 5210

@ (852) 2639 5783 +39 029 359 5845

(852) 2639 5797

JLG Industries (ltalia) s.r.l.

Oshkosh-JLG Singapore
Technology Equipment Pte
Ltd

29 Tuas Ave 4,

Jurong Industrial Estate
Singapore, 639379

B +65-6591 9030
+65-6591 9031

Plataformas Elevadoras

JLG Iberica, S.L.

Trapadella, 2

P.I. Castellbisbal Sur

08755 Castellbisbal, Barcelona
Spain

2 +34 937724700

+34 93 771 1762

JLG Sverige AB
Enkopingsvagen 150
Box 704

SE - 176 27 Jarfalla
Sweden

Z& +46 (0)850 659 500

+46 (0)850 659 534

www.jlg.com



	SECTION 1 FRAME
	FIGURE 1-1. FRAME, VALVES AND SHIELDS INSTALLATION
	FIGURE 1-2. VALVE ASSEMBLY - HYDRO AIR
	FIGURE 1-3. STEERING AND AXLES INSTALLATION
	FIGURE 1-4. TIRE AND WHEEL DRIVE INSTALLATIONS
	FIGURE 1-5. DRIVE HUB ASSEMBLY
	FIGURE 1-6. DRIVE MOTOR ASSEMBLY - REXROTH
	FIGURE 1-7. JACK CYLINDER INSTALLATION
	FIGURE 1-8. JACK VALVE ASSEMBLY - HYDRO AIR

	SECTION 2 TURNTABLE
	FIGURE 2-1. TURNTABLE, BOOM AND SWITCHES INSTALLATION
	FIGURE 2-2. VALVES INSTALLATION - TURNTABLE MOUNTED
	FIGURE 2-3. VALVE ASSEMBLY - HYDRO AIR
	FIGURE 2-4. ROTARY COUPLING AND COLLECTOR RING ASSEMBLY AND INSTALLATION
	FIGURE 2-5. SWING DRIVE AND BEARING INSTALLATION.
	FIGURE 2-6. SWING MOTOR ASSEMBLY
	FIGURE 2-7. SWING BRAKE ASSEMBLY
	FIGURE 2-8. SWING HUB ASSEMBLY
	FIGURE 2-9. LOAD MANAGEMENT INSTALLATION
	FIGURE 2-10. GROUND CONTROLS INSTALLATION
	FIGURE 2-11. REMOTE DRIVE CONTROL BOX ASSEMBLY
	FIGURE 2-12. DEUTZ F4L-912 ENGINE INSTALLATION
	FIGURE 2-13. GENERATOR INSTALLATION- DEUTZ (OPTION)
	FIGURE 2-14. FORD LRG-425EFI DUAL FUEL ENGINE INSTALLATION
	FIGURE 2-15. DUAL FUEL INSTALLATIONS (FORD MACHINE OPTION)
	FIGURE 2-16. GENERATOR INSTALLATION - FORD (OPTIONAL)
	FIGURE 2-17. PUMP COUPLING INSTALLATION
	FIGURE 2-18. PUMP ASSEMBLY
	FIGURE 2-19. PUMP ASSEMBLY - HYDRO-AIR
	FIGURE 2-20. TANKS INSTALLATION
	FIGURE 2-21. HOOD INSTALLATION (PRIOR TO S/N 55762)
	FIGURE 2-22. HOOD INSTALLATION (S/N 55762 TO PRESENT)
	FIGURE 2-23. OIL COOLER INSTALLATION

	SECTION 3 BOOM
	FIGURE 3-1. BOOM ASSEMBLY COMPONENTS INSTALLATION
	FIGURE 3-1. BOOM ASSEMBLY COMPONENTS INSTALLATION
	FIGURE 3-2. CHAIN ADJUSTER ASSEMBLIES
	FIGURE 3-3. JIB BOOM INSTALLATION
	FIGURE 3-4. EXTEND-A-REACH INSTALLATION
	FIGURE 3-5. BOOM LENGTH INDICATOR AND LIMIT SWITCHES INSTALLATION
	FIGURE 3-6. BOOM WIPERS INSTALLATION

	SECTION 4 PLATFORMS
	FIGURE 4-1. PLATFORM COMPONENTS INSTALLATION
	FIGURE 4-2. PLATFORM SUPPORT & ROTATOR INSTALLATION (100SX/110SX)
	FIGURE 4-3. PLATFORM SUPPORT & ROTATOR INSTALLATION (110SXJ/120SXJ)
	FIGURE 4-4. ROTATOR MOTOR ASSEMBLY
	FIGURE 4-5. PLATFORM CONSOLE ASSEMBLY
	FIGURE 4-6. CONTROLLER ASSEMBLY (LIFT & SWING)
	FIGURE 4-7. CONTROLLER ASSEMBLY (DRIVE & STEER)
	FIGURE 4-8. CONTROLLER ASSEMBLY (SPEED)
	FIGURE 4-9. SOFT TOUCH SYSTEM INSTALLATION

	SECTION 5 CYLINDERS
	FIGURE 5-1. AXLE EXTENSION CYLINDER ASSEMBLY
	FIGURE 5-2. PLATFORM LEVEL CYLINDER ASSEMBLY
	FIGURE 5-3. BOOM LIFT CYLINDER ASSEMBLY
	FIGURE 5-4. EXTEND-A-REACH LEVEL CYLINDER ASSEMBLY
	FIGURE 5-5. EXTEND-A-REACH LIFT CYLINDER ASSEMBLY
	FIGURE 5-6. JACK CYLINDER ASSEMBLY
	FIGURE 5-7. MASTER CYLINDER ASSEMBLY
	FIGURE 5-8. STEER CYLINDER ASSEMBLY
	FIGURE 5-9. TIE ROD CYLINDER ASSEMBLY
	FIGURE 5-10. TELESCOPE CYLINDER ASSEMBLY

	SECTION 6 HYDRAULICS
	FIGURE 6-1. HYDRAULIC DIAGRAM - DRIVE (4WD / DEUTZ / FORD ENGINE)
	FIGURE 6-2. HYDRAULIC DIAGRAM - T/T & BOOM
	FIGURE 6-3. HYDRAULIC DIAGRAM - STEER
	FIGURE 6-4. HYDRAULIC DIAGRAM - LIFTING JACKS
	FIGURE 6-5. HYDRAULIC DIAGRAM LIST

	SECTION 7 ELECTRICAL
	FIGURE 7-1. ELECTRICAL DIAGRAM LIST
	FIGURE 7-2. ELECTRICAL SCHEMATIC - 100SX/110SX
	FIGURE 7-3. ELECTRICAL SCHEMATIC - 110SXJ
	FIGURE 7-4. ELECTRICAL SCHEMATIC - 120SXJ
	FIGURE 7-5. HARNESS COMPONENTS INSTALLATION

	SECTION 8 DECALS
	FIGURE 8-1. DECALS INSTALLATION - ANSI
	FIGURE 8-2. DECALS INSTALLATION - ANSI EXPORT

	SECTION 9 RECOMMENDED SERVICE PARTS STOCK
	SECTION 10 SPECIAL OPTIONS



